M20

(Diesel)

(S/N 008000- )

Scrubber-Sweeper
Parts Manual

e

\e C HoO
/ An ORBIO" Technology

The Safe Scrubbing Alternative®
ES® Extended Scrub System
TennantTrue® Parts
Hygenic® Fully Cleanable Tanks
FloorSmart® Integrated Cleaning System
IRIS® a Tennant Technology
Pro-Panel ™
Insta-Fit™ Adapter

North America / International

9016051
Rev. 10 (11-2023)




L J L ]
POWER EQUIPMENT

Ref Part No. Description Qty.
82681 Bracket WIdt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

1.
2.
3.

EN| 4.

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from

the parts list.

Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and

purchase order number.

Provide detail shipping instructions.

(D) V - ldentifies an assembly
A — ldentifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options —

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company

10400 Clean Street

Eden Prairie, MN 55344-2650

Phone: (800) 553-8033 or (763) 513-2850
www.tennantco.com

Thermo-Sentry, Touch-N-Go, 1-STEP, Clean-Wedge, Variable Drain Valve, EasyOpen, Grip—-N-Go, MaxPro2, Dura-Track, SmartRelease,
InstantAccess, Duramer, FaST-PAK, ErgoSpace and Lower Total Cost of Ownership are trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Original Information, copyright © 2016, 2017, 2018, 2019, 2020, 2021, 2022, 2023 TENNANT Company, Printed in U.S.A.




CN

Ll

i - SR TR
IAEA] TENNANT 24 Bl SR ARt RIS AR, BRCRANHER T DA ST, S i B
VERE T TR R R Y A A

W) HENLENE.
®) MEFEREHENRZFNS.
© HEEAMEFIRTHERTFS.
HESBG SMEE.
T%f THELZ 59 1T .
RIS, ARER. F7 D 5. AR,
G SIEMRIBESRS.
RO R B .

™ V - dEdAs
A - FEAG PRSI

& Lo BAEAT .
WSS RS %,
g -

FES -

AL -
wERE
BEREBIEER -
EPOID RS -
FHAY -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice solo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie —

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor —

Ne¢ cliente -

Fecha de instalacion -

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

(A) Identifiez le modéle de la machine.

A remplir au moment de I'installation a titre de référence.

2. (B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.
FR 3. (C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.
4. Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.| N°du modéle -
5.  Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, 'adresse Ne de série -
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande. . .
Options de la machine -
6. Fournissez des instructions d’expédition détaillées. .
Agent commercial -
) ¥ - identifie un assemblage N? tél. de agent commercial -
A - identifie les piéces composant I'assemblage Numéro d'identification client —
Date d’installation —
R—=yYoEFH*% ' LROEZSML TSN
TENNANTH B D A=V ELIERERDH EHBUIELY,
KU HTSA BOTEXIE. #5110, BE . FAX. T2 FHTHREVOLET.
HEEICBRITELLIC. LTOFERBMS IS0,
1. (A HEOETLAEZSMoELLIE,
2. B) SO T—ASALICHRIESh TS YT LES
EHHSEIED, ] o .
3. (©) /S—YYRMEBELT, ST AESHNELLA SRR REMETRSIIC. REMCEAL TS,
JP &Ly, EF L No. -

NR=YEBLHEEBMSELIIEN, 22T/ H505 D
R—UESOSRESTOIENITEEESEL,
BEFROBLH. R4 . BEDES ., FR/FALMER.
BHEES . INEBSEBALS HIEE,
RAICBETHIHEN BN, BBERL TS,

D V -F7EUIUERLET
A - TR IVITEFNSA—VERLET

VT N, -

BmOF T

PRFEIERE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
BH -

i







GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance ltems

Ref. Part No. Serial Number Description Qty.
v 9006060 (008000- ) Maint Kit, 400hr, Dsl [M20/T20] 1
A 369746 (008000- ) Element, Fitr, Air [Dn] 1
A 39703-2 (008000- ) Element, Fltr, Qil, Spin-On [Ku] 1
A 1017126 (008000- ) Element, Fitr, Fuel [Dn] 1
A 31613 (008000- ) Strainer, Hyd, 25 Gpm 100 Mesh 1
A 1021579 (008000- ) Filter Assy, Hyd, 10mic 1
A 393244 (008000- ) Belt, V, 42.0L [Hc41] 1
1048295AM (008000- ) Filter, Panl, Syn, 4.2 X 20.0 X 30.0 1
1027290 (008000- ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
87866 (008000- ) Key, Ignition [Set Of 2] 1
10143 (008000- ) Battery, Wet, 12vdc 0600cca 1
20833 (008000- )  Wheel, 3.0d 1.38w 0.50b 2
1024586 (008000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 2
1019295 (008000- )  Skirt, Neo, .18, 10.37w 27.95|, 12 H&S 2
1020166 (008000- ) Skirt, Neo, .06, 12.00w 45.88l, 07 Hole 1
1022009 (008000- ) Skirt, Neo, .06, 06.38w 40.86l, 06 Hole 1
1022007 (008000- ) Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole 1
1017868 (008000- ) Blade, Sqge, Front, 49.58I [Linard] 1
1031331 (008000- ) Blade, Sqge, Rear, Linatex 1
83874 (008000- ) Gasket, Sqge 2
1031011 (008000- ) Blade, Sqge, .38 3.55w 038.3I, Linatex 2
1027719 (008000- ) Blade, Sqge, Front, 49.58I Ure 1
1031945 (008000- ) Blade, Sqge, Rear, 53.78I Ure 1
1031823 (008000- ) Blade, Sqge, .38 3.55w 038.3I, Ure 2
1059091 (008000- ) Blade, Sqge, Side Brush, Urethane 1
1059092 (008000- ) Blade, Sqge, Side Brush, Urethane 1
1046980 (008000- ) Blade, Sqge, Side Brush, Linatex 1
1047238 (008000- ) Blade, Sqge, Side Brush, Linatex 1
16411 (008000- ) Paint, Airdry, Off-White, 120z 1
16412 (008000- ) Paint, Airdry, Teal, 120z, Solid 1
377540 (008000- ) Paint, Airdry, Blk, 120z 1
377538 (008000- ) Paint, Airdry, Gray, 120z [Enamel] 1
377537 (008000- ) Paint, Airdry, Iron Gray,120z[Pwdr Coat] 1
1057710 (008000- ) Qil, Hyd [El, Iso 100, 01gal] 1
1057711 (008000- ) Oil, Hyd [El, Iso 100, 05gal] 1
1069019 (008000- ) Oil, Hyd [El, Iso 68, 01gal] 1
1069020 (008000- ) Oil, Hyd [El, Iso 68, 05gal] 1
1057707 (008000- ) Qil, Hyd [El, Iso 32, 01gal] 1
1057708 (008000- ) Oil, Hyd [El, Iso 32, 05gal] 1

M20 Diesel 9016051 (12-2016) 1-1



GENERAL RECOMMENDED MAINTENANCE

1-2

M20 Diesel 9016051 (8-2016)



STANDARD PARTS

SECTION 2

Contents Page Contents Page
Fig. 1 - Brushes, Replacement, Scrub Head 2-2 Fig. 50 — Hydraulic Hose Group,
Fig. 2 - Brushes, Replacement, Side Brush 2-3 Pump and Vacuum Fans .. .... 2-100
Fig. 3 - Main Frame Group .............. 2-4 Fig. 51 - Hydraulic Hose Group,
Fig. 4 - Operator Station Group .......... 2-6 Brush and Hopper ........... 2-102
Fig. 5 - Operator Station Insulation Group . 2-8 Fig. 52 — Hydraulic Hose Group,
Fig. 6 - Instrument Panel Group ......... 2-10 Squeegee Lift ............... 2-104
Fig. 7-SeatGroup .................... 2-12 Fig. 53 - Hydraulic Pumps Group . ....... 2-106
Fig. 8 - SteeringGroup ................. 2-14 Fig. 54 - Hydraulic Cooler and Tubes Group2-108
Fig. 9 - Front CoverGroup .............. 2-16 Fig. 55 - Hydraulic Reservoir Group ... .. 2-110
Fig. 10 - Engine Cover Group . ........... 2-18 Fig. 56 — Hydraulic Valve Group ......... 2-112
Fig. 11 - Engine and Mount Group . ....... 2-20 Fig. 58 - Electrical Schematic
Fig. 12 - Engine Fuel Tank Group ........ 2-22 (008000-014000) ............ 2-116
Fig. 13 - Engine Fuel Line Group .. ....... 2-24 Fig. 59 - Electrical Schematic
Fig. 14 - Engine Air Cleaner Group ....... 2-26 (014001- ) ..., 2-124
Fig. 15 - Engine Alternator Group ........ 2-28 Fig. 60 - Electrical Wire Harness Group, Main
Fig. 16 — Engine Muffler Group ........... 2-30 (008000-014000) ............ 2-132
Fig. 17 - Engine Radiator Group ......... 2-32 Fig. 61 — Electrical Wire Harness Group, Main
Fig. 18 — Engine Radiator Hose Group .... 2-34 (014001- ) ..., 2-138
Fig. 19 - Battery and Electrical Group . ..... 2-36 Fig. 62 - Electrical Wire Harness Group, Diesel
Fig. 20 - Wheel Group, Front Drive ....... 2-38 Engine ......... ... ...l 2-145
Fig. 21 - Wheel Group, Rear............. 2-40 Fig. 63 - Electrical Wire Harness Group,
Fig. 22 - Brake Pedal Linkage Group ..... 2-42 Headlight ................... 2-147
Fig. 23 - Directional Pedal Group .......... 2-44 Fig. 64 - Electrical Wire Harness Group,
Fig. 24 - Hydraulic Pump Linkage Group .. 2-46 Hopper ..................... 2-148
Fig. 25 - Hopper Lift Arms Group .. ....... 2-48 Fig. 65 - Electrical Wire Harness Group,
Fig. 26 — Hopper and Debris Screen Group 2-50 Hopper Cover ............... 2-149
Fig. 27 - Hopper Cover and Dust Fig. 66 — Electrical Wire Harness Group,

Filter Group .................. 2-52 Seat Switch ................. 2-150
Fig. 28 - Hopper Bumper Group . ......... 2-54 Fig. 67 — Label Group .................. 2-151
Fig. 29 - Hopper Door Group . ........... 2-56
Fig. 30 - Cylindrical Scrub Brush Drive

Group, LeftSide .............. 2-58
Fig. 31 - Cylindrical Scrub Brush Drive

Group, Right Side ............. 2-60
Fig. 32 - Cylindrical Scrub Brush Head

Lit Group . ... 2-62
Fig. 33 - Cylindrical Brush Head Skirt Group 2-64
Fig. 34 — Squeegee Lift Group, Rear ...... 2-66
Fig. 35 — Squeegee Group, Rear ......... 2-68
Fig. 36 — Squeegee Linkage Group, Rear .. 2-70
Fig. 37 - Squeegee Group, Right Side .... 2-72
Fig. 38 - Squeegee Lift Group, Right Side . 2-74
Fig. 39 — Squeegee Group, Left Side ... ... 2-76
Fig. 40 - Squeegee Lift Group, Left Side .. 2-78
Fig. 41 - Solution Tank Group . ........... 2-80
Fig. 42 - Solution Tank Drain Group ...... 2-84
Fig. 43 - Solution Control Group ......... 2-86
Fig. 44 - Recovery Tank Group .......... 2-88
Fig. 45 - Recovery Tank Drain Group ..... 2-90
Fig. 46 — Vacuum Fan Group, Scrubbing .. 2-92
Fig. 47 - Vacuum Fan Group, Sweeping ... 2-94
Fig. 48 - Hydraulic Schematic............ 2-96
Fig. 49 - Hydraulic Hose Group,

Steering and Propel ........... 2-98
M20 Diesel 9016051 (7-2023) 21




STANDARD PARTS

Fig. 1 - Brushes, Replacement, Scrub Head

Ref.

NN == a

Part No.
1026223
1252156
1027697
1030969
1040524
1059640

Serial Number

(
(
(
(
(
(

008000-
008000-
008000-
008000-
008000-
008000-

~— ' — ~— ~—

354408 - M20

Description Qty.
Brush, Sweep / Scb, 40L, Polypropylene, Spiral

Brush, Sweep / Scb, 40L, 24Sr, Super Abrasive, Spiral
Brush, Sweep / Scb, 40L, Polyester, Spiral

Brush, Sweep / Scb, 40L, Heavy Duty Polypropylene, Spiral
Brush, Sweep / Scb, 40L, Window, Polypropylene, Spiral

2
2
2
2
2
Brush, Sweep / Scb, 40L, Window, Super Abrasive, Spiral 2

2-2

M20 Diesel 9016051 (2-2023)



STANDARD PARTS

Fig. 2 - Brushes, Replacement, Side Brush

SCRUBBING
SIDE BRUSH SWEEPING
SIDE BRUSH
354584 - M20, T20, NA
Ref. Part No. Serial Number Description Qty.

v 1 1220235 (008000- ) Brush Assy, Disk, Scb, 16.0d, Nylon 1
A 2 9014662 (008000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1220236 (008000- ) Brush Assy, Disk, Scb, 16.0d, Heavy Duty Polypropylene 1
A 2 9014662 (008000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1221543 (008000- ) Brush Assy, Disk, Scb, 16.0d, Super Abrasive 1
A 2 9014662 (008000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220185 (008000- ) Brush Assy, Disk, Swp, 24.0d, Polypropylene 1
A 4 9014666 (008000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1

M20 Diesel 9016051 (8-2017) 2-3



STANDARD PARTS

Fig. 3 — Main Frame Group

M20 Diesel 9016051 (2-2018)

2-4



STANDARD PARTS

354406 - M20
Fig. 3 — Main Frame Group

Ref. Part No. Serial Number Description Qty.
1 9002401 (008000- ) Frame WIdt, Main, Repimt [M20 & T20] 1
2 1060130 (008000- )  Wheel, 06.0D 2.00W 1.19B, Gray Rbr 6
3 1053838 (008000- ) Pin, 30mmd X 215mmi 2
4 23146 (008000- ) Pin, Roll, .187d X 1.62l, .187/.192 2
5 9002400 (008000- ) Tower, Widt, Lift, Rh, Repimt [M20] 1
6 9002399 (008000- ) Tower, Widt, Lift, Lh, Replmt [M20] 1
7 39283 (008000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 10
8 32492 (008000- ) Washer, Flat, 0.38 Std 10
9 1017791 (008000- ) Channel, Upper, Tower, Lift 1
10 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
11 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
12 1019251  (008000- ) Pin Widt, Pivot, Hppr 2
13 74455 (008000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 4
14 1021327  (008000- ) Block, Guide, Hppr 2
15 367771 (008000- ) Screw, Pan, M8 X 1.25 X 25, Ss 4
16 1027916 (008000- ) Panel Widt, Filler 1
17 12317 (008000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
18 01686 (008000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
19 363458 (008000- ) Tread, Non-Skid, 01.9w 08.0I 1
20 1075367  (008000- ) Headlight, 12Vdc, Oval, Led 2
21 34411 (008000- ) Pin, Cotter, Hair, 1.00d .178 Wir 2
22 53466 (008000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 1
23 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
24 32491 (008000- ) Washer, Flat, 0.31, Std 1
25 58819 (008000- ) Tread, Non-Skid, 03.0w 11.6l 1
26 1210807 (008000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
27 1062566  (008000- ) Washer, Flat, 1.26B 1.88D .13, Stl, PI 2
28 1055605 (008000- ) Plug, Hole, Rnd, 0.38h .4-.7, Blk Nyl 12

M20 Diesel 9016051 (2-2018) 2-5



STANDARD PARTS

Fig. 4 — Operator Station Group

M20 Diesel 9016051 (8-2016)

2-6



STANDARD PARTS

Fig. 4 — Operator Station Group

354582 - M20, T20, D, NA

Ref. Part No. Serial Number Description Qty.
1 9016325 (008000- ) Panel Widt, Dsl, Replmt 1
1 9016322 (008000- ) Panel Widt, Dsl, Replmt [W/Fast] 1
1 9016323 (008000- ) Panel Widt, Dsl, W/ Es, Repimt 1
1 9016328 (008000- ) Panel Widt, Dsl, Replmt, TJ (Japan only) 1
1 9016331 (008000- ) Panel Widt, Dsl, Replmt, TJ [W/Fast] (Japan only) 1
1 9016334 (008000- ) Panel Widt, Dsl, Replmt, TJ, W/Es (Japan only) 1
2 39283 (008000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 1
3 04414 (008000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 1
4 1047169 (008000- ) Bracket, Mtg, Insulation 2
5 82727 (008000- ) Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl 1
6 01493 (008000- ) Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl 1
7 1030017 (008000- ) Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl 1
8 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 12
9 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 2

10 1047295 (008000- ) Seal, Foam, 0.50 1
11 32490 (008000- ) Washer, Flat, 0.25, Std 2
12 1031665 (008000- ) Screw, Pan, M8 X 1.25 X 25, Blk 4
13 58819 (008000- ) Tread, Non-Skid, 03.0w 11.6l 4
14 1025435 (008000- ) Panel Widt, Adj 1
15 1030593 (008000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft 1
16 53466 (008000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 5
17 1021834 (008000- ) Panel, Access, Door 1
18 1027218 (008000- ) Mat, Floor 1
19 1035997 (008000- ) Bracket WIdt, Mtg, Tank 1
20 39349 (008000- ) Washer, Flat, 0.31 Sae 3
21 1022699 (008000- ) Panel, Access, Floor 1
22 32491 (008000- ) Washer, Flat, 0.31, Std 17
23 363976 (008000- ) Screw, Hex, M8 X 1.25 X 60, 8.8, FI 1
24 39311 (008000- ) Nut, Hex, Std, M8 X 1.25 1
25 06942 (008000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
26 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
27 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 5
28 1033975 (008000- ) Bracket, Mtg 1
29 1027267 (008000- ) Mat, Floor 1
30 1030593 (008000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft 1
31 1020168 (008000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 1ft 1
32 80288 (008000- ) Plug, Hole, Rnd, 0.81h, Blk 1
33 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
M20 Diesel 9016051 (11-2020) 2-7




STANDARD PARTS

Fig. 5 — Operator Station Insulation Group

M20 Diesel 9016051 (8-2016)

2-8



STANDARD PARTS

354409 - M20
Fig. 5 — Operator Station Insulation Group
Ref. Part No. Serial Number Description Qty.
1 1034769 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1034765 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
3 1040841 (008000- ) Insulation, Flame—-Retardant, 0.75-0.88 1
4 1023464 (008000- ) Insulation, Flame—-Retardant, 0.75-0.88 1
5 1034764 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
6 1034766 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
7 1034768 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
8 1034770 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
9 1023569 (008000- ) Insulation, Flame—-Retardant, 0.75-0.88 1

M20 Diesel 9016051 (8-2016) 2-9



STANDARD PARTS

Fig. 6 — Instrument Panel Group

2-10 M20 Diesel 9016051 (7-2022)



STANDARD PARTS

356675 — M20, M30, D, NA
Fig. 6 — Instrument Panel Group

Ref. Part No. Serial Number Description Qty.
v 1 1263875 (008000- ) Panel Assy, Instmt, W/ Label, Afmkt 1
A 2 1006808 (008000- ) Spacer, Rnd, .125l, Aim 5
A 3 1008663 (008000- ) Washer, Flat, 0.15b 0.31d .05, Nyl 5
A 4 1022472 (008000- ) Stand-Off, Hex, M3 X M14, Alm 5
A 5 1008240 (008000- ) Screw, Pan, #04-24 X 0.50I, Hi - Low 5
A 6 1022905 (008000- ) Screw, Pan, M3 X 6, [Seelscrew] 8
7 19065 (008000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 4
8 392171 (008000- ) Switch, Rocker, Dpdt, On / Off / On 1
9 1225091 (008000- ) Light, Indicator, Glowplug 1
10 398501 (008000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 1
11 1029951 (008000- ) Bezel, Switch [3 Gang] 1
12 1223906 (008000- ) Label, Switch, Rocker [Drago] 1
13 1224603 (008000- ) Switch, Rocker, Mom, Led (Dry Dust Control Only) 1
14 16968 (008000- ) Nut, Hex, Lock, #08-32, NI 4
15 1028769 (008000- ) Flap, Battery 1
16 1028772 (008000- ) Bar, Flat, Ss 0.06, 00.50 X 10.00I, 2sl 1
17 1029362 (008000- ) Washer, Shid, Nyl [8-32] 4
18 73736 (008000- ) Washer, Flat, 1.15b 1.75d .08, Stl 1
19 382516 (008000- ) Boot, .63id .291 .90w 1
v 20 87536 (008000- ) Switch, Ignition [Ku] 1
A 87866 (008000- ) Key, Ignition [Set Of 2] 1
21 383165 (008000- ) Boot, Switch, Ignition 1
22 49266 (008000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
23 398508 (008000- ) Switch, Rocker, Dpdt, Mom / Off / Mom 2
24 56992 (008000- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl 2
25 223599 (008000- ) Cup Holder, Rwk 1
26 06943 (008000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 3
27 1239555 (008000- ) Label, Instrument Panel, Rh, Dsl [Drago] 1
28 1031665 (008000- ) Screw, Pan, M8 X 1.25 X 25, BIk 4
29 1075003 (008000- ) Keychain, Rectangle, Parts & Service 1
30 1223897 (008000- ) Plate, Instrument, Rh [Drago] 1
31 32490 (008000- ) Washer, Flat, 0.25, Std 3
32 398501 (010900- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 (Wet Dust Control 2
Only)
33 70622 (008000- ) Boot, Bellows, 3.1l 4.4w 2.8h 1hole, Neo 1
34 70623 (008000- ) Retainer, Boot, Steering Column 1
35 72970 (008000- ) Rivet, Plstc, .250d X 0.90 4
36 398501 (014001- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 1
37 1255914 (014001- ) Switch, Rocker [Mom,Off, Mom, Dual Led] (Detergent Me- 1

tering Option Only)

M20 Diesel 9016051 (2-2023) 2-11



STANDARD PARTS

Fig. 7 — Seat Group

2-12 M20 Diesel 9016051 (12-2021)



STANDARD PARTS

354411 - M20, NA
Fig. 7 — Seat Group

Ref. Part No. Serial Number Description Qty.
1 1034767 (008000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1019228 (008000- ) Plate Widt, Seat 1
3 1025736 (008000- ) Latch 1
4 09252 (008000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
5 19066 (008000- ) Wasbher, Flat, #10 2
6 06549 (008000- ) Nut, Hex, Lock, M5 X 0.8, NI 2
7 49800 (008000- ) Latch 1
8 02850 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI 4
9 06929 (008000- ) Screw, Pan, M4 X 0.7 X 25, 4.8 4

10 19065 (008000- ) Wasbher, Flat, #08 2
11 1023499 (008000- ) Insulation, Flame-Retardant, 1.0 1
12 223080 (008000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 06.5d 1
13 06943 (008000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 1
14 32483 (008000- ) Washer, Flat, 0.25 Sae 9
15 08708 (008000- ) Nut, Hex, Lock, M6 X 1.0, NI 1
16 21851 (008000- ) Spacer, Plstc, Ny 1
17 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
18 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 11
19 9018721 (008000- ) Seat, Deluxe, Repimt [M20/T20/M30] (See Breakdowns) 1
20 19066 (008000- ) Washer, Flat,.25b 0.56d .05, PI, 10 6
21 32983 (008000- ) Nut, Hex, Lock, .31-18, NI 4
22 364749 (008000- ) Washer, Flat, 0.41b 1.25d .12, Pye 1
23 32492 (008000- ) Washer, Flat, 0.38 Std 2
24 08085 (008000- ) Pin, Cotter, Hair, 0.31d .058 Wir 1
25 1022005 (008000- ) Cover, Lower 1
26 1031665 (008000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
27 39349 (008000- ) Wasbher, Flat, 0.31 Sae 2
28 1018776 (008000- ) Shroud, Seat 1
29 1026825 (008000- ) Bracket, Latch, Shrd, Seat 1
30 09200 (008000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8
31 1024464 (008000- ) Hinge WiIdt, Shrd, Rh 2
32 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
33 1024425 (008000- ) Hinge WiIdt, Shrd, Rh 2
34 1025916 (008000- ) Girill, Side 1
35 41178 (008000- ) Washer, Flat, 0.25 Fendr 6
36 1020487 (008000- ) Bracket, Seat, Adj 1
37 1030588 (008000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 1
38 1031206 (008000- ) Seal, Afmkt, Bulb, 90, 0.50d, 02ft 1
39 58494 (008000- ) Stud, Ball, .39d .31-16, Gasspring 2
40 1258921 (008000- ) Gasspring, 135Ib, 03.15strk 1
41 01760 (008000- ) Nut, Hex, Lock, .31-18, NI, Thin 2
42 76888 (008000- ) Plug, Hole, Rnd, 1.25H .03-.12, Blk Nyl 1
43 32491 (008000- ) Washer, Flat, 0.31, Std 4
44 68275 (008000- ) Pouch (OPTION) 1
45 1077073 (008000- ) Nut, Push, Bolt Retention, Stl,5/16 Thrd 4

M20 Diesel 9016051 (12-2021) 2-13



STANDARD PARTS

Fig. 8 — Steering Group

M20 Diesel 9016051 (7-2022)

2-14



STANDARD PARTS

356676 — M20, M30
Fig. 8 - Steering Group

Ref. Part No. Serial Number Description Qty.
1 56835 (008000- ) Fitting, Hyd, Str, Jm08/Om06 1
2 56690 (008000- )  Fitting, Hyd, Str, Jm06/0Om06 2
3 47522 (008000- ) Fitting, Hyd, E45, Jm06/0Om06 1
4 1024260 (008000- ) Steer-Control, Hyd05, 06.1 2030 (See Breakdowns) 1
5 1223514 (008000- ) Plate, Widt, Mtg, Housing 1
6 1232054 (008000- ) Bracket WIdt, Steering, Tilt 1
7 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 7
8 32490 (008000- ) Washer, Flat, 0.25, Std 7
9 1059073 (008000- ) Nut, Hex, Jam, 1.12-12 1

10 1223511 (008000- ) Bracket WIdt, Steering, Tilt, Rh 1
11 70709 (008000- ) Bearing, Fing, 2hole, 0.50b 2
12 1036892 (008000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
13 1223504 (008000- ) Pin, Locking, Steering, Tilt 1
14 47585 (008000- ) Bearing, Fing, 2hole, 0.50b [NyI] 2
15 32483 (008000- ) Washer, Flat, 0.25, Sae 4
16 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
17 70717 (008000- ) Ring, Retaining, Ext, 0.50d, Hd 1
18 22290 (008000- ) Spring, Cmpr, 0.720d .06wir 02.3I 1
19 32486 (008000- ) Washer, Flat, 0.53b 1.06d .10, Stl, PI 1
20 04706 (008000- ) Knob, Tee, 0.38-16, 2.5 X 1.0 1.1l,Plstc 1
21 9015636 (008000- ) Gearbox Kit, Steering, Afmkt[M20/30/T20] (See 1

Breakdowns)
22 1056412 008000- Wheel, Steering, 14.4d

( )
23 04846 ( ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok]
24 9015634 (008000- ) Panel Kit, Pod, Afmkt [Std, M20/M30]
( )

25 9015633 Panel Kit, Pod, Afmkt [Pro, M20/M30/T20]
(Pro-Panel Only)

—_ = N =

26 10632-13  (008000- ) Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
27 06965 (008000- ) Screw, Hex, M10 X 1.50 X 80, 8.8 4
28 13248 (008000- ) Washer, Flat, 0.40b 1.12d .12, Stl, PI 4
29 1031665 (008000- ) Screw, Pan, M8 X 1.25 X 25, Blk 6
30 32491 (008000- ) Washer, Flat, 0.31, Std 6
31 1230341 (010230- ) Bracket Widt, Hose 1
32 08716 (010230- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
33 08708 (010230- ) Nut, Hex, Lock, M6 X 1.00, NI 2
34 1213802 (014001- ) Inductor, Ferrite [Spit Case, 220@100hz] 1

M20 Diesel 9016051 (7-2022) 2-15



STANDARD PARTS

Fig. 9 - Front Cover Group

2-16 M20 Diesel 9016051 (2-2018)



STANDARD PARTS

354413 — M20. T20
Fig. 9 - Front Cover Group

Ref. Part No. Serial Number Description Qty.
1 1022069 (008000- ) Shroud, Front, Trimmed 1
2 1266312 (008000- ) Bracket Widt, Latch 1
3 06942 (008000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
4 71941 (008000- ) Hinge, .38pin .11 3.5w 06.0I 6/0.38sl| 2
5 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 10
6 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
7 1035068 (008000- ) Grill Widt, Front 1
8 1037971 (008000- ) Strip Mtg, Seal 1
9 15331 (008000- ) Washer, Flat, 0.62 Sae 2

10 391368 (008000- ) Cable, Glv .09d 016.5I .38eye /.38eye 1
11 06943 (008000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 2
12 07782 (008000- ) Nut, Hex, Std, M16 X 2.0 2
13 08708 (008000- ) Nut, Hex, Lock, M6 X 1.0, NI 2
14 1049919 (008000- ) Seal, Sponge, 0.88 1.00W 43.0L 1
15 06988 (008000- ) Screw, Hex, M16 X 2.0 X 90, 8.8 1
16 1037970 (008000- ) Strip Mtg, Seal 1
17 32490 (008000- ) Washer, Flat, 0.25, Std 6
18 16735 (008000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
19 1214251 (008000- ) Nameplate, Tennant, Domed, 10 Inch 1
20 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4

M20 Diesel 9016051 (11-2023) 2-17



STANDARD PARTS

Fig. 10 - Engine Cover Group

M20 Diesel 9016051 (8-2016)

2-18



STANDARD PARTS

356528 - M20, D
Fig. 10 - Engine Cover Group

Ref. Part No. Serial Number Description Qty.
v 1 1033156 (008000- ) Shroud Assy, Eng 1
A 2 1026628 (008000- ) Angle, Brace, Shrd 1
A 3 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 4 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
5 1022004 (008000- ) Bracket, Shield, Heat 1
6 74077 (008000- ) Screw, Flt, M8 X 1.25 X 25 4
7 33932 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
8 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
9 1024500 (008000- ) Hinge WiIdt, Shrd, Lh 2
10 1025196 (008000- ) Hinge WiIdt, Shrd, Lh 2
11 1020186 (008000- ) Bracket, Latch, Cover 1
12 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 15
13 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 7
14 41139 (008000- )  Wasbher, Lock, Int-Ext, 10 2
15 1026726 (008000- ) Girill, Eng 1
16 09200 (008000- ) Screw, Pan, M5 X 0.8 X 12, Ss 2
17 19066 (008000- ) Wasbher, Flat, #10 2
18 222267 (008000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 6
19 1028412 (008000- ) Bracket, Guide, Shrd 1
20 1222018 (008000- ) Latch, Door, Yellow 1
21 06927 (008000- ) Screw, Pan, M4 X 0.7 X 16, 4.8 2
22 02850 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
23 1025806 (008000- ) Plate, Seal, Sound 1
24 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1030588 (008000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 2
26 1022005 (008000- ) Cover, Lower 1
27 1031665 (008000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
28 39349 (008000- ) Wasbher, Flat, 0.31 Sae 2
29 384419 (008000- ) Bracket, Latch, Keeper [Southco] 1
30 24265 (008000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2

M20 Diesel 9016051 (8-2016) 2-19



STANDARD PARTS

Fig. 11 - Engine and Mount Group

2-20 M20 Diesel 9016051 (8-2016)



STANDARD PARTS

354494 — M20, T20, D
Fig. 11 - Engine and Mount Group

Ref. Part No. Serial Number Description Qty.

v 1 1072224 (008000- ) Engine Assy, Dsl, 25hp [Ku V1505 Tier4f] 1
(See Engine Breakdown)

A 2 74405 (008000- ) Motor, Starter, 12vdc [Kubota] (See Engine Breakdown) 1
3 368056 (008000- ) Base, Flir, Oil [Ku] 1
4 70907 (008000- ) Seal, Org 1
5 368059 (008000- ) Pipe, Flir, Oil [Ku] 1
6 70911 (008000- ) Seal, Org 1
7 55837 (008000- ) Housing, Flywheel, Mach [1505, KuboQ] 1
8 07299 (008000- ) Screw, Hex, M10 X 1.25 X 25, 8.8 6
9 54911-16  (008000- ) Pin, Dowel, Cyl Block [1pk=4] 2
10 19252 (008000- ) Coupling, Drive, Flex, 09.5d / 13tooth 1
11 58566 (008000- ) Housing, Flywheel, Mach [1505, KuboQ] 1
12 39283 (008000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 6
13 39284 (008000- ) Screw, Hex, M10 X 1.5 X 35, 8.8 2
14 06966 (008000- ) Screw, Hex, M10 X 1.5 X 110, 8.8 5
15 32485 (008000- ) Washer, Flat, 0.38, Sae 13
16 41430 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI 5
17 380521 (008000- ) Magnet, Pickup 1
18 20171 (008000- ) Nut, Hex, Jam, .38-24 1
19 32491 (008000- ) Washer, Flat, 0.31, Std 2

20 07299 (008000- ) Screw, Hex, M10 X 1.25 X 25, 8.8 4
21 1023074 (008000- ) Bracket WIdt, Mtg, Eng, Rear, Dsl 1
22 51176 (008000- ) Isolator, Vib, .50d 3
23 06972 (008000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 3
24 04414 (008000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 3
25 32493 (008000- ) Washer, Flat, 0.50, Std 1
26 08711 (008000- ) Nut, Hex, Lock, M12 X 1.75,NI 1
27 24976 (008000- ) Fitting, Brs, E45, Pf02/Pm02 1
28 79399 (008000- ) Switch, Press, Dpdt 0006psi 1
29 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
30 1050757 (008000- )  Switch, Thermostat, Water 1
31 1046810 (008000- ) Bracket Widt, Mtg, Eng, Front, Dsl 1
32 1027273 (008000- ) Hose, 0300, 08, Jf08str / None, 19.0 1
33 63810 (008000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 1
34 16376 (008000- ) Fitting, Hyd, Plug, Jm08 1
35 70165 (008000- ) Gasket, Solenoid, Throttle [Ku] 1
36 71385 (008000- ) Actuator, Govnr, Dsl 1
37 71388 (008000- ) Screw, Soc, M6 X 1.00 X 16, 12.9 4
38 393401 (008000- ) Adapter, Actuator, Govnr, Eng, Dsl 1
39 76570 (008000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
40 364972 (008000- ) Bracket, Mtg, Fltr, Oil, Remote 1
41 367591 (008000- ) Fitting, Hyd, Str, Spcl 1
42 33595 (008000- ) Fitting, Hyd, E90, Jm08/Om16 Metric 1
43 15687 (008000- ) Fitting, Hyd, Str, Jm08/Pm08 1
44 51869 (008000- ) Fitting, Hyd, E90, Jm08/Pm08 1
45 59578 (008000- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 032.0 2
46 39703-2 (008000- ) Element, Fltr, Oil, Spin-On 1
47 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2

M20 Diesel 9016051 (8-2016) 2-21



STANDARD PARTS

Fig. 12 - Engine Fuel Tank Group

2-22 M20 Diesel 9016051 (11-2020)



STANDARD PARTS

Fig. 12 - Engine Fuel Tank Group

354487 - D, NA, JP

Ref. Part No. Serial Number Description Qty.
1 1026550 (008000- ) Tray Widt, Fuel 1
2 1026759 (008000- ) Insulation, Flame—-Retardant, 0.5 1
v 3 9003934 (008000- ) Tank, Fuel, 11.2gal, Dsl, Repimt, Na[08] 1
A 4 1033897 (008000- ) Gasket, Sender, Fuel 1
A 5 1033901 (008000- ) Send-Unit, Fuel [2007] 1
A 6 1032812 (008000- ) Cap, Fuel, Tank 1
A 7 48126 (008000- ) Fitting, Pipe, Plug, Pm02, Sq Head 1
v 3 9003958 (008000- ) Tank, Fuel, 11.2gal, Dsl, Repimt, Tj[08] (Japan Only) 1
A 4 1033897 (008000- ) Gasket, Sender, Fuel 1
A 5 1033901 (008000- ) Send-Unit, Fuel [2007] 1
A 6 1032812 (008000- ) Cap, Fuel, Tank 1
A 7 48126 (008000- ) Fitting, Pipe, Plug, Pm02, Sq Head 1
8 1025229 (008000- ) Strap, Tank, Gas 2
9 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 3
10 32491 (008000- ) Washer, Flat, 0.31, Std 7
11 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 5
12 32483 (008000- ) Washer, Flat, 0.25, Sae 2
13 32981 (008000- ) Nut, Hex, Lock, .25-20, NI 2
14 1023482 (008000- ) Hose, Fuel, 0.50id 21.0I 1
15 54333 (008000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
16 9000355 (008000- ) Fitting, Brs, E90, Em05/Pm04 1
17 17414 (008000- ) Fitting, Hyd, Str, Pf02/Pm04 1
18 32183 (008000- ) Fitting, Brs, E90, Pm02/Bm03 1
M20 Diesel 9016051 (11-2020) 2-23




STANDARD PARTS

Q
=1
o
=
o
[
£
-l
©
=
L
[
£
o
=
w
1

(3]
-
9
TR

M20 Diesel 9016051 (12-2021)

2-24



STANDARD PARTS

354488 - D
Fig. 13 - Engine Fuel Line Group

Ref. Part No. Serial Number Description Qty.
1 1032512 (008000- ) Tray Widt, Drip, Dsl 1
2 1032424 (008000- ) Tray Widt, Drip, Fuel 1
3 54333 (008000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
4 1006416 (008000- ) Hose, Afmkt, Pvc, Cir 0.38id 03ft 1
5 364779 (008000-011669 ) Bar, Flat, Stl 0.38, 01.00 X 03.3l 1
6 9020940 (008000-011669 ) Pump Kit, Fuel, Replmt 1
7 06942 (008000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
8 32490 (008000- ) Washer, Flat, 0.25, Std 6
9 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 10
10 53029 (008000- ) Fitting, Brs, E90, Em05/Pm02 1
11 47566 (008000- ) Fitting, Hyd, Str, Pm02/Pm02 1
12 17414 (008000- ) Fitting, Hyd, Str, Pf02/Pm04 1
v 13 1016827 (008000- ) Filter Assy, Fuel, Dsl 1
A 1017126 (008000- ) Element, Fltr, Fuel [Dn] 1
14 78043 (008000- ) Fitting, Brs, Str, If05/Pm04 1
15 1024380 (008000- ) Fuelline, .31d 04.0I 05if/05if, Stl 1
16 70173 (008000- ) Hose, 0050, 04, If05str / Im05str, 10.0 1
17 365066 (008000- ) Fitting, Hyd, Str, Metric, Om10/1f05 1
18 87738 (008000- ) Hose, Fuel, 0.18id 29.0I 1
19 365190 (008000- ) Hose, Fuel, 0.31id 22.0I 1
20 69234 (008000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1h 1
21 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
22 32491 (008000- ) Washer, Flat, 0.31, Std 3
23 49266 (008000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
24 1029082 (008000- ) Bracket, Mtg, Ecu [M20/T20 2007] 1
25 1059488 (008000- ) Bracket, Mtg, Coolant, Tank, Dsl [2010] 1
26 1040835 (008000- ) Control, Govnr [All Purpose] 1
27 1027922 (008000- ) Bracket, Mtg, Govnr Control, Dsl 1
28 56186 (008000- ) Relay, 12vdc, 40a, Spdt N/O 3
29 379656 (008000- ) Timer, 12vdc, 10 Sec 1
30 06943 (008000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 3
31 06947 (008000- ) Screw, Hex, M6 X 1.0 X 40, 8.8 1
32 1040467 (008000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
33 1036892 (008000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
34 71539 (008000- ) Resistor, 022.000hm, 0040watt 1
35 09244 (008000- ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
36 19066 (008000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
37 06549 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
38 1251982 (011670- ) Pump, Fuel 1
39 1252042 (011670- ) Bar, Flat, Stl 0.25, 01.00 X 03.3I 1
40 1076774 (011670- ) Fitting, Extension 1/8—-Npsf X 20 1

M20 Diesel 9016051 (12-2021) 2-25



STANDARD PARTS

Fig. 14 - Engine Air Cleaner Group

@,.V)) ) mm—

M20 Diesel 9016051 (11-06)

2-26



STANDARD PARTS

Ref. Part No.
369745
369746
06943
08708
32483
1020949
14432
1024772
9 1023892
10 39284
11 32485
12 09740
183 69234
14 01685
15 08713
16 369747
17 398279

o~NO O~ WN =

Fig. 14 - Engine Air Cleaner Group

Serial Number

~— O v N N N N N S N N S N N ~—

Description

Filter Assy, Air

Element, Fltr, Air [Dn]

Screw, Hex, M6 X 1.0 X 20, 8.8

Nut, Hex, Lock, M6 X 1.00, NI
Washer, Flat, 0.25, Sae

Hose, Intake, Mold, 2.00id [Epdm]
Clamp, Hose, Wormdrive, 1.81-2.75d, .50w
Bracket, Mtg, Air Fltr, Dsl

Hose, Intake, Mold, 1.75id 1.75id Dsl
Screw, Hex, M10 X 1.5 X 35, 8.8
Washer, Flat, 0.38, Sae

Screw, Hex, M8 X 1.25 X 20, Ss
Clamp, Cable, Stl, 1.00d X 0.75w, 1h
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Clamp, Mtg, Fltr, Air

Element, Flir, Air, Safety (Option)

354489 - M20, T20, NA, D

Qty.

—_ =l el A A NN, =, W=, OO -

M20 Diesel 9016051 (11-06)

2-27




STANDARD PARTS

Fig. 15 - Engine Alternator Group

2-28 M20 Diesel 9016051 (8-2013)



STANDARD PARTS

354490 - D
Fig. 15 - Engine Alternator Group
Ref. Part No. Serial Number Description Qty.
1 392611 (008000- ) Alternator, 12vdc, 075a [Valeo] 1
2 35707 (008000- ) Screw, Hex, .38-16 X 3.00, G5 1
3 59156 (008000- ) Nut, Hex, Lock, .38-16, NI, Ss 1
4 76955 (008000- ) Screw, Hex, .31-18 X 1.00, G5 1
5 41186 (008000- ) Washer, Flat, Belleville, .31 1
6 73737 (008000- ) Tube, 0.38id 0.750d 00.3l, Ss 1
7 1036847 (008000- ) Arm WiIdt, Alternator, Dsl 1
8 1036859 (008000- ) Bracket, Sppt, Alternator, Dsl 1
9 06943 (008000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
10 32483 (008000- ) Washer, Flat, 0.25, Sae 2
11 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
12 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
13 32491 (008000- ) Washer, Flat, 0.31, Std 4
14 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 3
15 1036844 (008000- ) Bracket WIdt, Mtg, Alternator, Dsl 1
16 76570 (008000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
17 39283 (008000- ) Screw, Hex, M10 X 1.50 X 25, 8.8 1
18 32492 (008000- ) Wasbher, Flat, 0.38, Std 2
19 33612 (008000- ) Screw, Hex, M10 X 1.25 X 35, 8.8 1
20 32988 (008000- ) Washer, Lock, Int, 0.38 1
21 31525 (008000- ) Wire, 10ga 16.0l Blk .25ring /.38ring 1
22 42011 (008000- ) Screw, Hex, 10-24 X 0.50, Ss 1
23 01683 (008000- ) Washer, Flat, 10, Ss 1
24 1029689 (008000- ) Cable, 06ga 16.0l Red .38ring /.38ring 1
25 1016314 (008000- ) Boot, 90deg .50id 1.00id 2.50I, Red 2
26 41361 (008000- ) Nut, Hex, Std, M8 X 1.25, Brs 2
27 1031566 (008000- ) Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper 1
28 1035341 (008000- ) Spacer, Fan, Dsl [M20/T20] 1
29 00960 (008000- ) Key, Sq, 0.12 X 0.12, 0.50I 1
30 71388 (008000- ) Screw, Soc, M6 X 1.00 X 16, 12.9 4
31 19066 (008000- ) Washer, Flat, 10 4
32 1039208 (008000- ) Washer, Flat, 1.10b 1.50d .12, Stl, PI 1
33 1039212 (008000- ) Spacer, Fan 1
34 393244 (008000- ) Belt, V, 42.0l [Hc41] 1
M20 Diesel 9016051 (6-2014) 2-29




STANDARD PART

ig. 16 - Engine Muffler Group

2-30 M20 Diesel 9016051 (5-2016)



STANDARD PARTS

354491 - D
Fig. 16 - Engine Muffler Group
Ref. Part No. Serial Number Description Qty.
1 1024357 (008000- ) Tube, Exhaust, Dsl 1
2 24012 (008000- ) Clamp, Muffler, 1.62d 3
3 9002411 (008000- ) Plate, Shield, Heat, Dsl, Repimt 1
4 79381 (008000- ) Clamp, Hose, Wormdrive, 1.25-2.00D, .50W 2
5 74452 (008000- ) Tube WIdt, Exhaust, 1.5d, 4 Hole Fing 1
6 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
7 32491 (008000- ) Washer, Flat, 0.31, Std 4
8 33333 (008000- ) Muffler, Exhaust 1
9 1017969 (008000- ) Bracket, Muffler, Hanger, Front 1
10 1013031 (008000- ) Isolator, Rbr 1
11 222496 (008000- ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 2
12 222505 (008000- ) Screw, Hex, M8 X 1.25 X 45, Ss 2
13 01685 (008000- ) Washer, Flat, 0.31, Ss 4
14 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
15 1028994 (008000- ) Channel, Shield, Muffler [M20/T20 2007] 1
16 1021789 (008000- ) Tube, Exhaust, 1.5d 1
17 1032010 (008000- ) Shield, Heat, Dsl 1
18 08716 (008000- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
19 32483 (008000- ) Washer, Flat, 0.25, Sae 2

M20 Diesel 9016051 (8-2007) 2-31



STANDARD PARTS

Fig. 17 - Engine Radiator Group

L
1S

N\ RN
.08

’ %l\- A2

b= =

.h.bov;..‘

‘l\\|_w
=i

\(COLLE
0= 7
f O
3

4
N2

M20 Diesel 9016051 (8-2017)

2-32



STANDARD PARTS

Ref. Part No.
1249770
1265988
1037346
1058699
1045433
1036892
1046962
39285

9 32492
10 54274
11 09832
12 1014563
13 41430
14 1037355
15 1054428
16 1052164
17 39283
18 32485
19 1052175
20 1058732
21 41178
22 49266
23 1019968
24 1040467
25 30407
26 08708
27 32490
28 1058730
29 07299
30 32492
31 376735
32 1064434
33 06943
34 07790
35 07791
36 367812
37 1037346
38 32483
39 08708
40 02431

o~NO O~ WN =

Fig. 17 - Engine Radiator Group

Serial Number

N e e e e e v e e e v N n e e n e e N e e S n e e e n e S N e S N e S S S

Description

Radiator, W/ Hyd Cooler [Afmki]

Cap, Radiator, 16Psi Sae 164

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Shroud WiIdt, Fan, Eng, Dsl

Bracket, Cover

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems
Bracket, Mtg, Radiator

Screw, Hex, M10 X 1.50 X 40, 8.8
Washer, Flat, 0.38, Std

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h
Washer, Flat, 0.81b 1.06d .06, Stl
Washer, Flat, 0.40b 1.12d .12, Ss

Nut, Hex, Lock, M10 X 1.5, NI

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
Shroud, Fan

Bracket, Sppt

Screw, Hex, M10 X 1.50 X 25, 8.8
Washer, Flat, 0.38, Sae
Skirt, Fan, Eng, Dsl

Bracket, Mtg, Fan, Shrd, Upper, Dsl
Washer, Flat, 0.25, Fendr

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
Bracket, Mtg, Radiator

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems
Clip, Keeper, Open

Nut, Hex, Lock, M6 X 1.00, NI

Washer, Flat, 0.25, Std

Bracket, Mtg, Fan, Shrd, Lower, Dsl
Screw, Hex, M10 X 1.25 X 25, 8.8
Washer, Flat, 0.38, Std

Seal, Bulb, Str, 0.38h .75w Adh, 52 L
Bracket, Shrd, Radiator, Dsl, Ce
Screw, Hex, M6 X 1.00 X 20, 8.8

Nut, Hex, FIng, M6 X 1.00

Nut, Hex, FIng, M8 X 1.25

Seal, Rbr, Clsd, .13, .38w 72.0l, Adh
Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Washer, Flat, 0.25, Sae

Nut, Hex, Lock, M6 X 1.00, NI

Plug, Hole, Rnd, 0.56h .03-.12, Blk Nyl

356022 - D, M20, T20

Qty.

N OTO0O1T = = A a0l = =MD a NN NN A2 OO a2 MDD PMNOODPNOODRDRrO0OOr 2D

M20 Diesel 9016051 (11-2023)

2-33




STANDARD PARTS

3&@ AN //I/f/«w/( /

Jm,,

Fig. 18 - Engine Radiator Hose Group

M20 Diesel 9016051 (6-2014)

2-34



STANDARD PARTS

Ref. Part No.
1071195
11399
51305
150006
73471
43844
1007482
79381
9 1054382
10 49266
11 1023180
12 1015041
13 1062103
14 16931
15 32491
16 08709

o~NOO O~ WN =

Fig. 18 - Engine Radiator Hose Group

Serial Number

(
(

008000-
008000-

~— e v e e N N N N S N N S N N

Description

Hose, Radiator, Upper, Dsl

Clamp, Hose, Wormdrive, 0.81-1.50d, .50w
Fitting, Draincock, E90, .25npt

Fitting, Brs, Str, Pf04/Pm06, Bshg

Hose, Pvc, Clr, 0.38id 0.560d 022.0I

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Rbr, E90, 1.25id 1.25id 04.2 03.1
Clamp, Hose, Wormdrive, 1.25-2.00D, .50W
Tank, Coolant, 03.6W 04.1HI 05.5L,1Liter
Tie, Cable, Nyl, 07.31 .19w 1.8 Max D

Tube, Radiator, Lower, Dsl

Hose, Afmkt, Coolant Recvy, 08ft

Hose, Radiator, Lower, Dsl

Screw, Hex, M8 X 1.25 X 20, 8.8

Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

354911 - D

Qty.

NDMNON=L =22 NDN=2DNN=2PBPNN=2DNDR~=

M20 Diesel 9016051 (5-2015)

2-35




STANDARD PARTS

Fig. 19 - Battery and Electrical Group

M20 Diesel 9016051 (8-2016)

2-36



STANDARD PARTS

354425 - D
Fig. 19 - Battery and Electrical Group
Ref. Part No. Serial Number Description Qty.
1 369704 (008000- ) Horn, 12vdc, Dba [Wolo] 1
2 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 5
3 19066 (008000- ) Washer, Flat, #10 4
4 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 3
5 57804 (008000- ) Relay, 12vdc, 40a, Spdt N/O 7
6 1024274 (008000- ) Cover, Fuse, Block 1
7 1026576 (008000- ) Gasket, Cover, Fuse Block 1
8 06549 (008000- ) Nut, Hex, Lock, M5 X 0.8, NI 8
9 1021290 (008000- ) Alarm, Warning [Sonalert, St628] 1
10 33671 (008000- ) Strap, Rbr, Tie-Down, 2/Hooks 19.0I 1
11 54333 (008000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
12 20778 (008000- ) Hose, Pvc, Clr, 0.50id 0.690d 30.00I 1
13 60295 (008000- ) Cable, Battery, 02ga 60.0l Blk .41ring 1
14 68869 (008000- ) Cable, Battery, 02ga 48.01 Red .41ring 1
15 222290 (008000- ) Diode, Ele, Plug 1
16 762514 (008000- ) Fuse, 015a 14
17 53466 (008000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 4
18 10143 (008000- ) Battery, Wet, 12Vdc 0600Cca 1

M20 Diesel 9016051 (8-2016) 2-37



STANDARD PARTS

Fig. 20 - Wheel Group, Front Drive

325Nm é

240Ft Ibs

34-40Nm
(25-35 Ft Ibs)

510 Nm
(375 Ft Ibs)

120-150 Nm
(90-110 ft Ib)

2-38 M20 Diesel 9016051 (11-2020)



STANDARD PARTS

354426 - Al
Fig. 20 - Wheel Group, Front Drive
Ref. Part No. Serial Number Description Qty.
1 1071061 (008000- ) Housing, Sppt, Front Wheel 1
2 51338 (008000- ) Bearing, Cup, 2.56d 0.55w 2
3 47801 (008000- ) Fitting, Grease, Str Pm04 .63I 2
4 374560 (008000- ) Seal, Drive, Rear, Grease Cav 1
5 379609 (008000- ) Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000 (See Breakdowns) 1
6 42223 (008000-012314 ) Fitting, Hyd, Str, Jm10/Om12 1
6 42227 (012315- ) Fitting, Hyd, Str, Jn08/Om12 1
7 393215 (008000- ) Fitting, Hyd, E45, Jm04/0Om06 1
8 1024249 (008000-012314 ) Fitting, Hyd, E45, Jm10/Om12 1
8 1258930 (012315- ) Fitting, Hyd, E45, Jm08/Om12 1
9 19583 (008000- ) Screw, Soc, .50-13 X 1.50, Al 4
v 10 54087 (008000- ) Hub Assy, Wheel, 5 Bolt 4.50bc Taper B 1
A 32126 (008000- ) Stud, Wheel, .50-20 X 1.50I, 0.370th 5
11 08180 (008000- ) Pin, Cotter, .125 X 2.00 2
12 51339 (008000- ) Bearing, Cone, 1.38b 0.71w 2
13 374563 (008000- ) Washer, Flat, 2.16b 3.50d .16, Felt 1
14 54051 (008000- ) Washer, Flat, 1.39b 2.12d .13, Stl 1
15 73281 (008000- ) Bolt, Shid, 1.37d X 5.13I,1.1-18 Drilled 1
16 54052 (008000- ) Nut, Hex, Sltd, 1.12-18 1
17 72926 (008000- ) Screw, Soc, M16 X 2.0 X 50, 12.9 2
18 24339 (008000- ) Nut, Wheel, .50-20 X 60 Angle 5
19 1034270 (008000- ) Cylinder, Hyd, 2.0b,15.21,09.00strk,3000 1
20 47522 (008000- ) Fitting, Hyd, E45, Jm06/0Om06 2
21 77345 (008000- ) Screw, Hex, .75-10 X 3.25, G5 1
22 82832 (008000- ) Sleeve, Nyl, 2.38id 25.0I 1
23 1073487 (008000- ) Washer, Flat, .781b 1.630d .16, Sil, Blk 2
24 49266 (008000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
25 1052521 (008000- ) Bar, Flat, Stl 0.19, 01.50 X 04.11 1
26 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
27 32491 (008000- ) Washer, Flat, 0.31, Std 2
28 1061973 (008000- ) Tire, Drive, Scrbr, Pu, Grey, 18.0X6.0 1
(Optional Polyurethane)
29 57315 008000- Sleeve, Nyl, #37 05.01

( )
30 49266 ( ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
31 1059343 (008000- ) Tire, Drive, Scrbr, Non-Skid, 18.0X6.0
32 1060521 ( ) Bracket, Mtg, Sppt

- = N N

M20 Diesel 9016051 (7-2022) 2-39



STANDARD PARTS

Fig. 21 - Wheel Group, Rear




STANDARD PARTS

354427 - M20, T20
Fig. 21 - Wheel Group, Rear

Ref. Part No. Serial Number Description Qty.
v 360023 (008000- ) Brake Assy, Drum, Mech, 07.0d 1.2w 2
A 1 360270 (008000- ) Plate, Backing, Brake 1
A 2 360271 (008000- ) Bushing, Sleeve, 0.78b 0.86d 0.93|, Bnz 1
A 3 360272 (008000- ) Cam, PIt, Brake [Nickel] 1
A 4 360273 (008000- ) Washer, Flat, M21.0b X 37d X 3 1
A 5 360274 (008000- ) Retainer, Ring, Brake 1
A 6 360275 (008000- ) Shoe, Brake, 180 X 30mm 2
A 7 360276 (008000- ) Spring, Wir, 0.25d, Return, Brake 1
8 49145 (008000- ) Washer, Flat, 0.76b 1.50d .06, Ss 2
9 86659 (008000- ) Nut, Hex, Sltd, .75-16 2
10 08171 (008000- ) Pin, Cotter, .156 X 2.00 2
11 54390 (008000- ) Cap, Hub, Dust 2.57d 0.77I 2
12 06969 (008000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 8
13 32486 (008000- ) Wasbher, Flat, 0.50 Sae 8
14 08711 (008000- ) Nut, Hex, Lock, M12 X 1.75,NI 8
15 360802 (008000- ) Arm, Lever, Brake, 4.1 [Knott] 2
v 16 1076240 (008000- ) Tire Assy, Idler, 16.0 X 3.5, Rubber 2
Ao 17 360074 (008000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
v 18 1076680 (008000- ) Tire, Idle, 16 X 3.5, Pu, Siped Tread(Optional Polyurethane) 2
A 19 360074 (008000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2

M20 Diesel 9016051 (1-2020) 2-41



STANDARD PARTS

Fig. 22 - Brake Pedal Linkage Group
s

2-42 M20 Diesel 9016051 (2-2023)



STANDARD PARTS

354428 - M20, T20
Fig. 22 - Brake Pedal Linkage Group

Ref. Part No. Serial Number Description Qty.
1 14605 (008000- ) Pin, Clevis, 0.25d X 0.75I 4
2 08170 (008000- ) Pin, Cotter, .062 X 0.50 4
3 364347 (008000- ) Rod 2
4 14595-1 (008000- ) Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI 2
5 364948 (008000- ) Nut, Hex, Std, .25-28, Lh 2
6 01714 (008000- ) Nut, Hex, Std, .25-28 2
7 364864 (008000- ) Clevis, Adj, 0.25pin, 0.25-28left PI 2
8 1022031 (008000- ) Shaft Widt, Brake 1
9 71367 (008000- ) Spring, Wir, 0.08d, Brake, Parking 1

10 06942 (008000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
11 381502 (008000- ) Bearing, Split, 1.00b 4
12 382224 (008000- ) Plate, Sppt 2
13 39279 (008000- ) Screw, Hex, M8 X 1.25 X 70, 8.8 4
14 32491 (008000- ) Washer, Flat, 0.31, Std 7
15 1025495 (008000- ) Cable, Push / Pull, 063.01 4.0, .31-24 1
16 58311 (008000- ) Clevis, Adj, 0.31pin, 0.31-24 2
17 20170 (008000- ) Nut, Hex, Jam, .31-24 2
18 69582 (008000- ) Pin, Clevis, 0.31d X 1.00I 2
19 08179 (008000- ) Pin, Cotter, .094 X 1.00 2
20 1022736 (008000- ) Bracket, Mtg, Cable 1
21 16931 (008000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
22 1022243 (008000- ) Shaft Widt, Pedal, Brake 1
23 51109 (008000- ) Pad, Pedal, Brake, 3.96l 2.36w 0.75 1
24 23788 (008000- ) Ring, Retaining, Ext, 0.98d, [E-Ring] 2
25 86751 (008000-014000 ) Bearing, Pillowblock, 1.02b [Solid Pye] 2
26 06548 (008000-014000 ) Screw, Hex, M6 X 1.0 X 60, 8.8 4
27 32490 (008000-014000 ) Washer, Flat, 0.25 Std 8
28 08708 (008000- ) Nut, Hex, Lock, M6 X 1.0, NI 2
29 54607 (008000- ) Spring, Tors, 1.13id .12wir 02.3coil Rh 2
30 1025487 (008000- ) Pedal, Brake, Lock 1
31 46563 (008000- ) Bushing, Sleeve, 0.37b 0.50d 0.50I, Oib 1
32 59009 (008000- ) Spring, Tors, 0.75id .06wir 02.8coll 1
33 06955 (008000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
34 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
35 59962 (008000- ) Switch, Snap, 15a Nc, RIr 1
36 1228195 (008000-014000 ) Bracket, Mtg, Switch 1
37 24199 (008000- ) Screw, Hex, M5 X 0.80 X 16, Ss 2
38 01683 (008000- ) Washer, Flat, 10, Ss 2
39 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
40 381502 (014001- ) Bearing, Split, 1.00b 4
41 382224 (014001- ) Plate, Sppt 1
42 39279 (014001- ) Screw, Hex, M8 X 1.25 X 70, 8.8 4
43 32491 (014001- ) Washer, Flat, 0.31, Std 8
44 08713 (014001- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
45 1260032 (014001- ) Bracket, Mtg, Switch 1
46 08708 (008000-014000 ) Nut, Hex, Lock, M6 X 1.00, NI 4

M20 Diesel 9016051 (2-2023) 2-43



\SIANDARD PARTS

Fig. 23 - Directional Pedal Group

2-44 M20 Diesel 9016051 (8-2016)



STANDARD PARTS

Ref. Part No.
1025140
58819
59668
08182
67767
361339
1022345
68866

9 01714
10 65441
11 41399
12 42180
183 32490
14 41169

o~NOO O~ WN =

Fig. 23 - Directional Pedal Group

Serial Number

~— e N N N S N N N N N S S~

Description

Pedal, Propel

Tread, Non-Skid, 03.0w 11.6l

Pin, Clevis, 0.50 D X 4.50I

Pin, Cotter, .125 X 1.00

Clamp, Cable, Stl, 0.69d X 0.62w, 1h
Screw, Hex, M6 X 1.0 X 16, Fmg
Cable, Push / Pull, 098.01 .25-28/.25-28
Rod-End, .25-28rh Fem 0.25b [Teflon]
Nut, Hex, Std, .25-28

Tube, 00.38d 00.26b 00.3| Stl Plt
Screw, Hex, .25-20 X 2.25, Ss

Screw, Hex, .25-20 X 1.75, Ss
Washer, Flat, 0.25 Std

Nut, Hex, Lock, .25-20, NI, Ss

354493 - D

Qty.

[\ NGOGy U G CREE LN | J GG

M20 Diesel 9016051 (8-2016)

2-45




STANDARD PARTS

Fig. 24 - Hydraulic Pump Linkage Group

Y

%) 7
FRONT /ﬂ \D\D S 4X 29 @
e 6 34— 12N Ry 48 N6

- )
70 &
28 @

2-46 M20 Diesel 9016051 (12-2016)



STANDARD PARTS

Fig. 24 - Hydraulic Pump Linkage Group

Ref. Part No. Serial Number
1 41169 (008000- )
2 63234 (008000- )
3 42467 (008000- )
4 32492 (008000- )
5 36643 (008000- )
6 39284 (008000- )
7 11842 (008000- )
8 48079 (008000- )
9 53947 (008000- )
10 54655 (008000- )
11 74440 (008000- )
12 39349 (008000- )
13 53953 (008000- )
14 54205 (008000- )
15 50335 (008000- )
16 1027233 (008000- )
17 83879 (008000- )
18 41186 (008000- )
19 1027313 (008000- )
20 84170 (008000- )
21 16213 (008000- )
22 73411 (008000- )
23 39278 (008000- )
24 08709 (008000- )
25 1022787 (008000- )
26 09252 (008000- )
27 01683 (008000- )
28 1022779 (008000- )
29 09198 (008000- )
30 33932 (008000- )
31 21198 (008000- )
32 32485 (008000- )
33 1027692 (008000- )
34 1027742 (008000- )
35 08708 (008000- )
36 1032399 (008000- )
37 09010 (008000- )
38 08713 (008000- )
39 32483 (008000- )
40 386088 (008000- )
41 07786 (008000- )
42 32491 (008000- )
43 32490 (008000- )
44 41187 (008000- )
45 03192 (008000- )
46 41430 (008000- )
47 19065 (008000- )
48 06944 (008000- )

Description

Nut, Hex, Lock, .25-20, NI, Ss
Tube, 00.50d 00.38b 00.61 Stl
Screw, Hex, .38-16 X 2.00, Ss
Washer, Flat, 0.38 Std

Nut, Hex, Lock, .38-16, NI, Thin
Screw, Hex, M10 X 1.50 X 35, 8.8
Spring, Extn, 0.750d X 0.12wir, 4.3l
Bolt, Eye, .25-20 X 1.40 X .25 Eye
Cam, Centering, Pintle

Cam, Centering, Pintle

Screw, Hex, M8 X 1.25 X 40, Ss, NI
Washer, Flat, 0.31 Sae

Arm, Cntrl, Pintle, Centering
Bumper, Rbr, 0.5d 0.16t M5 X 08
Nut, Hex, Std, M5 X 0.8, 8

Arm, Pintle

Screw, Hex, .31-24 X 0.75, NI
Washer, Belleville, .31

Bracket WIdt, Propel, Pintle
Bracket, Retainer, Safety

Bolt, Shid, .31d X 1.00, .25-20
Shock Absorber, 2.3 Strk

Screw, Hex, M8 X 1.25 X 50, 8.8
Nut, Hex, Lock, M8 X 1.25, NI
Arm [Positioning]

Screw, Hex, M5 X 0.8 X 20, 8.8
Washer, Flat, #10 Ss

Sensor, Spd / Dir, 6-30vdc

Screw, Pan, M4 X 0.7 X 35, Ss
Nut, Hex, Lock, M4 X 0.7, NI, Ss
Screw, Hex, .38-16 X 1.25, G5
Washer, Flat, 0.38 Sae

Bracket, Propel, Dsl

Bracket, Mtg, Sensor

Nut, Hex, Lock, M6 X 1.00, NI
Strap, Sppt

Screw, Hex, M8 X 1.25 X 25, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Washer, Flat, 0.25, Sae

Bolt, Eye, M8X1.25, 2.75L

Nut, Hex, Std, M8 X 1.25, Ss
Washer, Flat, 0.31 Std

Washer, Flat, 0.25, Std

Washer, Flat, Belleville, .38
Screw, Hex, M10 X 1.50 X 30, 8.8
Nut, Hex, Lock, M10 X 1.5, NI
Washer, Flat, 0.19b 0.44d .05, PI, 08
Screw, Hex, M6 X 1.00 X 25, 8.8

356688 - D

Qty.

M= 2N 2NDNN 2RO 2RANNONLNOMNON 2 & 4 WA 2 AN 2 22 N2 2NN

M20 Diesel 9016051 (12-2016)

2-47




STANDARD PARTS

Fig. 25 - Hopper Lift Arms Group

11

2-48 M20 Diesel 9016051 (8-2016)



STANDARD PARTS

Ref. Part No.
1069933
23211
09252
19066
07789
1018226
364587
72897
9 1040467
10 42120-1
11 59542
12 07259
13 1018260
14 1018262
15 1018266
16 16944
17 1029646
18 47638
19 393215
20 1025904
21 1018227
22 02942
23 1018275
24 09028
25 01686
26 1018276
27 08179

o~NO O~ WN =

Fig. 25 - Hopper Lift Arms Group

Serial Number

(
(

008000-
008000-

~— O v O e e e e e e e e e N e e S e e S N e S S S N

Description

Frame Widt, Lift, Hppr
Switch, Snap, 15a No, RIr

Screw, Hex, M5 X 0.8 X 20, 8.8
Washer, Flat, #10

Nut, Hex, FIng, M5 X 0.8

Pin, 0.87d 01.8I, 1/M6 X 1.0, 1cham,Stl
Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz
Plate, Pin, Clevis, Upper

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems
Bearing, Self Align, 1.25b 2.00d

Ring, Retaining, Int, 2.00d

Fitting, Grease, Str Pm04 .47I

Tube WIdt, Arm, Safety

Rod WiIdt, Arm, Safety

Pin, Arm, Safety

Screw, Hex, M4 X 0.7 X 10, Fmg
Cylinder, Hyd, 2.0B 24.1L 15.00Strk 3000
Fitting, Hyd, E90, Jm04/0m06

Fitting, Hyd, E45, Jm04/0m06

Fitting, Hyd, Rst, Jf04/Jm04, .028

Pin, Clevis, 0.88d X 2.25I

Pin, Cotter, Hair, 0.62d .120 Wir

Plate WIidt, Arm, Stop

Screw, Hex, M10 X 1.5 X 25, Ss
Washer, Flat, 0.44b 1.00d .08, Ss

Pin, Clevis, 0.62d X 2.911

Pin, Cotter, .094 X 1.00

354430 - M20

Qty.

S A NN 2PN 2 A aaaaaNDBDPBNDDPEAODPODODONON -

M20 Diesel 9016051 (8-2016)

2-49




STANDARD PARTS

Gro

Fig. 26 - Hopper and Debris Screen




STANDARD PARTS

354431 - M20
Fig. 26 - Hopper and Debris Screen Group

Ref. Part No. Serial Number Description Qty.
1 1018300 (008000- ) Hopper, Debris, Rm-Hg, Trimmed 1
2 1018272 (008000- ) Bar, Mtg, Hppr 2
3 763042 (008000- ) Washer, Flat, Belleville, M10 6
4 08714 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 6
5 1018239 (008000- ) Hose Assy, W/1cuff, 1.0d 09I 1.0/ 1
6 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
7 1044323 (008000- ) Spring, Flat, Retainer, Angled Screen 1
8 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 3
9 222268 (008000- ) Washer, Flat, 0.38b 1.25d .12, Neo 2
10 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
11 1039163 (008000- ) Screen Widt, Hppr 1
12 1039215 (008000- ) Angle, Retainer 1

M20 Diesel 9016051 (8-2016) 2-51



STANDARD PARTS

Fig. 27 - Hopper Cover and Dust Filter Group

M20 Diesel 9016051 (2-2018)

2-52



STANDARD PARTS

354432 - M20
Fig. 27 - Hopper Cover and Dust Filter Group
Ref. Part No. Serial Number Description Qty.
1 1041984 (008000- ) Bracket, Cover, Hppr 2
2 15678 (008000- ) Screw, Hex, M6 X 1.0 X 16, Ss 4
3 01684 (008000- ) Washer, Flat, 0.25, Ss 4
4 1222019 (008000- ) Latch, Yellow 2
5 09200 (008000- ) Screw, Pan, M5 X 0.8 X 12, Ss 4
6 06922 (008000- ) Screw, Pan, M3 X 0.5 X 20, 4.8 2
7 19064 (008000- ) Washer, Flat, #06 2
8 32975 (008000- ) Washer, Lock, Int, #06 2
9 01754 (008000- ) Nut, Hex, Std, M3 X 0.5, 8 2
10 1041006 (008000- ) Cover, Hppr 1
11 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
12 01685 (008000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
13 1037947 (008000- ) Tray, Perma-Filter 1
14 06963 (008000- ) Screw, Hex, M10 X 1.50 X 60, 8.8 2
15 39312 (008000- ) Nut, Hex, Std, M10 X 1.50 2
16 1037671 (008000- ) Strap, Mtg, Motor, .124.00W 1
17 36658 (008000- )  Strip, Rbr, 0.06 04.00w 05.01 Neo/60 1
18 1059542 (008000- ) Motor, Ele 12Vdc, Shakr 1
19 1053320 (008000- ) Weight, Eccentric 1
20 20634 (008000- ) Screw, Set, #10-24 X 0.25, NI 2
21 1048295AM (008000- ) Filter, Panl, Syn, 4.2 X 20.0 X 30.0 1
22 1018207 (008000- ) Bar, Mtg, Hppr Cover 2
23 09291 (008000- ) Screw, Hex, M10 X 1.5 X 20, Ss 2
24 1014563 (008000- ) Washer, Flat, 0.40b 1.12d .12, Ss 2
25 1037235 (008000- ) Shaker Widt 1
26 36661 (008000- ) Strip, Rbr, 0.06 01.00W 04.0L 1
27 1056298 (008000- ) Switch, Temp, Sealed, Nc 1
28 763116 (008000- ) Tie, Cable, Nyl, 15.3L . W 4.5 Max D 1

M20 Diesel 9016051 (2-2018) 2-53



STANDARD PARTS

Fig. 28 - Hopper Bumper Group

M20 Diesel 9016051 (7-2022)

2-54



STANDARD PARTS

354433 - M20
Fig. 28 - Hopper Bumper Group
Ref. Part No. Serial Number Description Qty.
1 10632-13  (008000- ) Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 2
2 50646 (008000- ) Molding, Trim, Pvc,.18-.31 07.5I 1
3 1060130 (008000- )  Wheel, 06.0d 2.00w 1.19b, Gray Rbr 6
4 1018208 (008000- ) Light, Tail, 12vdc 2
5 1053838 (008000- ) Pin, 30mmd X 215mml 2
6 1018240 (008000- ) Bracket, Mtg, Switch 1
7 361339 (008000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
8 32483 (008000- ) Washer, Flat, 0.25 Sae 2
9 23146 (008000- ) Pin, Roll, .187d X 1.62I, .187/.192 2
10 1062566 (008000- ) Washer, Flat, 1.26B 1.88D .13, Stl, PI 2
11 12323 (008000- ) Screw, Pan, M4 X 0.7 X 20, Ss 2
12 02938 (008000- ) Washer, Lock, Int, #08, Ss 2
13 34411 (008000- ) Pin, Cotter, Hair, 1.00d .178 Wir 2
14 1052885 (008000- ) Switch, Press, Adj [4-16 In Wir] 1
15 32183 (008000- ) Fitting, Brs, E90, Pm02/Bm03 1
16 1031575 (008000- ) Hose, Afmkt, Vacuum, 0.16id, 03ft 1
17 20021 (008000- ) Pin, Roll, .125 D X 0.75I, .125/.129 1
18 1018293 (008000- ) Cap, Arm, Lift 2
19 06928 (008000- ) Screw, Pan, M4 X 0.7 X 20, 4.8 4
20 1018280 (008000- ) Plate Widt, Mtg, Solenoid 1
21 12309 (008000- ) Screw, Hex, M12 X 1.75 X 30, Ss 2
22 32486 (008000- ) Washer, Flat, 0.50, Sae 2
23 21623 (008000- ) Latch 1
24 06944 (008000- ) Screw, Hex, M6 X 1.0 X 25, 8.8 4
25 1018274 (008000- ) Solenoid, Pull, 12vdc, Damper 1

M20 Diesel 9016051 (7-2022) 2-55



STANDARD PARTS

Fig. 29 - Hopper Door Group

M20 Diesel 9016051 (2-2018)

2-56



STANDARD PARTS

354434 - M20
Fig. 29 - Hopper Door Group
Ref. Part No. Serial Number Description Qty.
1 1038115 (008000- ) Cylinder, Hyd, 1.5b 07.8l 02.75strk 2500 1
2 77097 (008000- ) Fitting, Hyd, E90, Jm04/0m04 2
3 17461 (008000- ) Pin, Clevis, 0.37d X 1.75I 2
4 08179 (008000- ) Pin, Cotter, .094 X 1.00 2
5 1014563 (008000- ) Washer, Flat, 0.40b 1.12d .12, Ss 11
6 1018237 (008000- ) Plate, Bottom, Hppr 1
7 222268 (008000- ) Washer, Flat, 0.38b 1.25d .12, Neo 2
8 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
9 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
10 1018236 (008000- ) Bracket, Lip, Hppr 1
11 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
12 01685 (008000- ) Washer, Flat, 0.31, Ss 4
13 1039155 (008000- ) Strap, Door, Dump 1
14 1018245 (008000- ) Seal, Door, Dump 1
15 08716 (008000- ) Screw, Hex, M6 X 1.0 X 20, Ss 9
16 01684 (008000- ) Washer, Flat, 0.25, Ss 14
17 1039149 (008000- ) Plate, Retainer, Door, Dump 1
18 1039157 (008000- ) Seal, Door, Dump 1
19 379791 (008000- ) Bolt, Carriage, M06 X 1.0 X 30 5
20 08712 (008000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 9
21 1018253 (008000- ) Bracket, Cover 1
22 12317 (008000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
23 1038123 (008000- ) Bracket WIdt, Pivot, Hppr Door, Lh 1
24 1038134 (008000- ) Bracket WIdt, Pivot, Hppr, Rh 1
25 367313 (008000- ) Bushing, Fing, 1.00b 1.13d 0.50I 2
26 09291 (008000- ) Screw, Hex, M10 X 1.5 X 20, Ss 3
27 07259 (008000- ) Fitting, Grease, Str Pm04 .47I 2
28 1039124 (008000- ) Door Widt, Hppr 1
29 1044993 (008000- ) Bracket, Cover, Hopper 1
30 08714 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 4

M20 Diesel 9016051 (8-2016) 2-57



STANDARD PARTS

Fig. 30 - Cylindrical Scrub Brush Drive Group, Left Side

2-58 M20 Diesel 9016051 (12-2016)



STANDARD PARTS

354435 - M20, T20
Fig. 30 - Cylindrical Scrub Brush Drive Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (008000- ) Housing Widt, Brush, Drive 1
2 15675 (008000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 1023617 (008000- ) Tube, Hyd, 08 Jf08/Jm08 1
v 4 1068811 (008000- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 1
A 5 39527 (008000- ) Nut, Hex, Sltd, .75-18 1
6 44868 (008000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 55586 (008000- ) Fitting, Hyd, Str, Jm04/0Om04 1
8 1026080 (008000- ) Clamp, Hyd, 0.50d 1
9 1054575 (008000- ) Bracket, Sppt 1
10 1029964 (008000- ) Door Widt, Brush 1
11 01762 (008000- ) Screw, Hex, .38-16 X 0.75, NI 4
12 08175 (008000- ) Pin, Cotter, .125 X 1.25 1
13 1057643 (008000- ) Plug WIdt, Drive, Brush, Sweep 1
v 9022313 (008000- ) Latch Kit, Replmt [M20/T20/M30] 1
A 14 1065134 (008000- ) Latch, Cmpr, Yel Grip 1
A 15 1026352 (008000- ) Pawl, Str 1
16 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
v 9012832 (008000- ) Idler Door Kit, Replmt [M20/T20/M30/T12] 2
A 17 1054857 (008000- ) Door Widt, Brush, Idler 1
A 18 25686 (008000- ) Plug WiIdt, Drive, Brush 1
A 19 13534 (008000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 20 56078 (008000- ) Shaft, Brush, Idler 1
A 21 09005 (008000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 22 12295 (008000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 23 08175 (008000- ) Pin, Cotter, .125 X 1.25 1
A 24 00927 (008000- ) Key, Sq, 0.25 X 0.25, 1.25I 1
A 25 1074807 (008000- ) Cap, Vinyl, 57mmid X 23mml 1
26 32491 (008000- ) Washer, Flat, 0.31, Std 7
27 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
28 1054682 (008000- ) Bracket, Retainer, Lh 1

M20 Diesel 9016051 (2-2023) 2-59



STANDARD PARTS

Fig. 31 - Cylindrical Scrub Brush Drive Group, Right Side

2-60 M20 Diesel 9016051 (12-2016)



STANDARD PARTS

354436 - M20, T20
Fig. 31 - Cylindrical Scrub Brush Drive Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (008000- ) Housing Widt, Brush, Drive 1
2 15675 (008000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 32491 (008000- ) Washer, Flat, 0.31, Std 7
v 4 1068811 (008000- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 1
A 5 39527 (008000- ) Nut, Hex, Sltd, .75-16 1
6 44868 (008000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 49266 (008000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
8 1026080 (008000- ) Clamp, Hyd, 0.50d 1
9 1029964 (008000- ) Door Widt, Brush 1
10 1054610 (008000- ) Bracket, Retainer, Rh 1
11 01762 (008000- ) Screw, Hex, .38-16 X 0.75, NI 4
12 08175 (008000- ) Pin, Cotter, .125 X 1.25 1
13 1057643 (008000- ) Plug WIdt, Drive, Brush, Sweep 1
v 9022313 (008000- ) Latch Kit, Replmt [M20/T20/M30] 1
A 14 1065134 (008000- ) Latch, Cmpr, Yel Grip 1
A 15 1026352 (008000- ) Pawl, Str 1
16 1054575 (008000- ) Bracket, Sppt 1
v 9012832 (008000- ) Idler Door Kit, Replmt [M20/T20/M30/T12] 2
A 17 1054857 (008000- ) Door Widt, Brush, Idler 1
A 18 25686 (008000- ) Plug WiIdt, Drive, Brush 1
A 19 13534 (008000- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 20 09005 (008000- ) Ring, Retaining, Ext, 1.00d, Basic 2
A 21 56078 (008000- ) Shaft, Brush, Idler 1
A 22 12295 (008000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 23 08175 (008000- ) Pin, Cotter, .125 X 1.25 1
A 24 00927 (008000- ) Key, Sq, 0.25 X 0.25, 1.25I 1
A 25 1074807 (008000- ) Cap, Vinyl, 57mmid X 23mml 1
26 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
27 1055139 (008000- ) Tube, Hyd, Brush Return, W/ Cd [M20/T20] 1
28 39210 (008000- ) Fitting, Hyd, E90, Jf04/Jm04 1
29 55586 (008000- ) Fitting, Hyd, Str, Jm04/0Om04 1
30 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2

M20 Diesel 9016051 (2-2023) 2-61



STANDARD PARTS

Fig. 32 - Cylindrical Scrub Brush Head Lift Group

2-62 M20 Diesel 9016051 (8-2016)



STANDARD PARTS

Ref. Part No.
1030910
1030911
09028
32485
08713
67555
1014705
48985

9 71369
10 382099
11 51824
12 1020003
13 42120
14 07259
15 06969
16 41619
17 09741
18 04733-12
19 08236
20 223198
21 1038137
22 77098
23 17461
24 86866
25 1042686
26 1027810
27 763090
28 32491
29 1019146
30 09740
31 39811
32 36644
33 1025100
34 1052342
35 1069562
35 1077002
36 1052124
37 223470
38 32491

o~NO O~ WN =

Fig. 32 - Cylindrical Scrub Brush Head Lift Group

Serial Number

008000-
008000-
008000-
008000-
008000-
008000-
008000-

N e e e e e e v e e e v e n v e e e e e n e S n e e S N N S N e S S e S S~

Description

Bracket, Mtg, Scb Head, Rh

Bracket, Mtg, Scb Head, Lh

Screw, Hex, M10 X 1.5 X 25, Ss
Washer, Flat, 0.38 Sae

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Rod-End, .50-20rh Fem 0.50b

Rod, Thrd, 2 End, .50-20 04.9], Rh / Lh
Nut, Hex, Jam, .50-20

Nut, Hex, Jam, .50-20, Lh
Rod-End, .50-20lh Fem 0.50-20stud
Nut, Hex, Lock, .50-20, NI, Thin
Tube WiIdt, Torque
Bearing, Self Align, 0.75b 1.25d
Fitting, Grease, Str Pm04 .47I

Screw, Hex, M12 X 1.75 X 40, 8.8
Washer, Flat, 0.56b 1.38d .11, Ss
Nut, Hex, Lock, M12 X 1.75, NI, Ss
Pin, Clevis, 0.75d X 2.00I

Pin, Cotter, .156 X 1.25

Screw, Hex, M5 X 0.8 X 10, Fmg
Cylinder, Hyd, 1.5b 07.81 02.80strk 2500
Fitting, Hyd, E90, Jm06/0Om04

Pin, Clevis, 0.37d X 1.75I

Pin, Cotter, Hair, 0.38d .072 Wir
Spring, Extn, 2.000d 0.25wir 07.5I
Bracket, Mtg, Spring

Screw, Hex, M8 X 1.25 X 60, FI
Washer, Flat, 0.31, Std

Bracket, Mtg, Lift, Scb Head

Screw, Hex, M8 X 1.25 X 20, Ss
Screw, Hex, .50-13 X 1.50, 5

Nut, Hex, Lock, .50-13, NI, Thin
Sleeve, P/M, 0.47b 0.75d 0.5l [430ss]
Bracket WIdt, Brush Wrap, Lh

Plate WIdt, Wrap, Brush

Plate WIdt, Wrap, Brush

Bracket WIdt, Brush Wrap Mtg, Rh
Screw, Btn, M8 X 1.25 X 25, Ss
Washer, Flat, 0.31, Std

354437 - M20, T20

Qty.

O NN

—_
o

L~ I I A B A VI CI SRS VI CI R VO OO R NI N VI U VI G S U

M20 Diesel 9016051 (7-2022)

2-63




STANDARD PARTS

Fig. 33 - Cylindrical Brush Head Skirt Group

M20 Diesel 9016051 (7-2022)

2-64



STANDARD PARTS

Ref. Part No.
1022165
1020166
1026108
1022363
1022003
361339
01684
1020828
9 07805
10 08712
11 1039396
12 09740
183 01685
14 1022179
15 09010
16 32491
17 1022007
18 1022009
19 1020828
20 1028852
21 41141
22 1040018
23 33401
24 08713
25 1022003
26 361339
27 01684

o~NO O~ WN =

Fig. 33 - Cylindrical Brush Head Skirt Group

Serial Number

008000-014000
008000-014000

( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
(008000- )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
(008000-014000 )

Description

Skirt, Neo, .12, 05.39w 14.01l, 02 Sl
Skirt, Neo, .06, 12.00w 45.88l, 07 Hole
Skirt, Neo, .06, 26.99w 40.55I, 36 Hole
Skirt, Neo, .06, 07.63w 51.52|, 11 Hole
Retainer, Skirt

Screw, Hex, M6 X 1.0 X 16, Fmg
Washer, Flat, 0.25, Ss

Strip, Flap, Recirculation

Screw, Hex, M6 X 1.0 X 35, Ss

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Bracket, Mtg, Skirt

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.31, Ss

Bracket WIdt, Flap, Recirculation
Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.31, Std

Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole
Skirt, Neo, .06, 06.38w 40.86l, 06 Hole
Strip, Flap, Recirculation

Strap, Static, Afmkt

Washer, Lock, Int-Ext, 0.31

Plate, Skirt, Front

Screw, Hex, M8 X 1.25 X 50, Ss, FI
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Retainer, Skirt

Screw, Hex, M6 X 1.0 X 16, Fmg
Washer, Flat, 0.25, Ss

354438 - M20, T20

Qty.

AL OO 2 ONN2 2 aN

- N
w =N

OO - == = an

M20 Diesel 9016051 (7-2022)

2-65




STANDARD PARTS

Fig. 34 - Squeegee Lift Group, Rear

1 221 o 20 e

2-66 M20 Diesel 9016051 (8-2017)



STANDARD PARTS

Ref. Part No.
1026007
41619
09741
46785-1
386847
01686
08714
1022372
9 1022442
10 09010
11 01685
12 08713
13 71204
14 1024648
15 367770
16 08712
17 1024641
18 1024703
19 09023
20 41187
21 12317
22 1025680
23 367313
24 29584
25 23524-1
26 08179
27 04414
28 06957
29 1038137
30 77097
31 1023779
32 1021609

o~NO O~ WN =

Fig. 34 - Squeegee Lift Group, Rear

Serial Number

—— e e e e e v e e e e N n e S N e e N n e S N e S S N S S~

Description

Link Assy, Rod-End, M12

Washer, Flat, 0.56b 1.38d .11, Ss
Nut, Hex, Lock, M12 X 1.75, NI, Ss
Spring, Extn, 0.880d X 0.14wir, 9.0l
Bolt, Eye, M10 X 1.50 X 064mm, 07.10 Eye
Washer, Flat, 0.44b 1.00d .08, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Angle, Rh

Angle, Lh

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Spring, Flt, 0.08th, 4.50w X 07.0I
Block, Centering

Screw, Pan, M6 X 1.0 X 16, Ss

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Spacer, Pad, Rbr

Retainer, Spring

Screw, Hex, M8 X 1.25 X 35, Ss, FlI
Washer, Flat, Belleville, .38

Screw, Hex, M10 X 1.5 X 30, Ss
Bellcrank, Lift, Sqge

Bushing, Fing, 1.00b 1.13d 0.50I
Pin, Clevis, 0.37d X 2.00I

Ring, Retaining, Ext, 0.38d, [Selflock]
Pin, Cotter, .094 X 1.00

Washer, Flat, 0.53b 1.88d .12, Stl, PI
Screw, Hex, M8 X 1.25 X 60, 8.8
Cylinder, Hyd, 1.5b 07.8l1 02.80strk 2500
Fitting, Hyd, E90, Jm04/0m04
Chain, Str, 4/0, 08 Link

Plate WiIdt, Lift, Sqge

354439- M20, T20

Qty.

A =2 =2PDODDMDODMNODNO®D

—_
(6]

= =2 N =2 =2 2NN =D=M PADNDO

M20 Diesel 9016051 (8-2017)

2-67




STANDARD PARTS

Fig. 35 - Squeegee Group, Rear

M20 Diesel 9016051 (7-2022)

2-68



STANDARD PARTS

354440 - M20
Fig. 35 - Squeegee Group, Rear

Ref. Part No. Serial Number Description Qty.
1 43555 (008000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
v 9004493 (008000- ) Squeegee Kit, Rear, Repimt [M20/T20] 1
A 2 1022831 (008000- ) Squeegee WIdt, Rear 1
A 3 1023239 (008000- ) Clamp WIdt, Front 1
A 4 03495 (008000- )  Strip, Non-Slip, 0.50w 06.0I 4
A 5 21603 (008000- ) Pin, Grvd, 0.43d 01.8I [303ss] 4
A 6 24555 (008000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 4
A 7 386298 (008000- ) Pin WiIdt, Front 1
A 8 1222020 (008000- ) Cam, Front, Yellow 1
A 9 1028374 (008000- ) Clamp WiIdt, Rear 1
A 10 21606 (008000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 11 1208906 (008000- ) Cam, Rear, Yellow 1
A 12 83874 (008000- ) Gasket, Sqge 2
A 13 386264 (008000- ) Bumper, Sqge 2
A 14 363162 (008000- )  Wheel, 4.0d 0.89w 0.64b 2
A 15 363301 (008000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 16 80395 (008000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 2
A 17 364441 (008000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
A 18 01685 (008000- ) Washer, Flat, 0.31, Ss 8
A 19 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
20 1218322 (008000- ) Knob, Star, 2.75d 4ear, M8x1.25 Fem 2
21 04414 (008000- )  Washer, Flat, 0.53b 1.88d .12, Stl, PI 2
22 387433 (008000- ) Ring, Mtg, Sqge, .50l 2
23 387500 (008000- ) Spring, Cmpr, 0.90d .042wir 02.0I 2
24 1226700 (008000- ) Stud, M8 X 1.25, 2.751 M8 X 1.25, Ss 2
25 1021511 (008000-010516 ) Hose, Vacuum, 3.00id X 019.0I, 1cuff 1
25 1234534 (010517- ) Hose, Vacuum, 3.00id X 019.0I, 1cuff 1
26 1017868 (008000- ) Blade, Sqge, Front, 49.58I [Linard] 1
26 1027719 (008000- ) Blade, Sqge, Front, 49.581 Ure (Option) 1
27 1031331 (008000- ) Blade, Sqge, Rear, Linatex 1
27 1031945 (008000- ) Blade, Sqge, Rear, 53.781 Ure (Option) 1
28 1036240 (008000- ) Tube, Vacuum 1
29 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
30 1031610 (008000- ) Hose Assy, Sqge 1
31 1021920 (008000- ) Gasket, 3.23id 3.630d .16th, Ure 1

M20 Diesel 9016051 (7-2022) 2-69



STANDARD PARTS

Fig. 36 - Squeegee Linkage Group, Rear

FRONT

12

M20 Diesel 9016051 (5-2019)

2-70



STANDARD PARTS

354441 — M20
Fig. 36 - Squeegee Linkage Group, Rear
Ref. Part No. Serial Number Description Qty.
1 01685 (008000- ) Washer, Flat, 0.31, Ss 8
2 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
3 80409 (008000- ) Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz 2
4 25735 (008000- ) Bushing, Fing, 0.63b 0.75d 0.38| 2
5 222505 (008000- ) Screw, Hex, M8 X 1.25 X 45, Ss 2
6 1023476 (008000- ) Bracket Widt, Mtg, Sqge 1
7 65180 (008000- ) Spring, Dsl, 1.000d 0.50id 1.7I 1
8 1025601 (008000- ) Bolt, Carriage, M10 X 1.5 X 70 1
9 08714 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
10 1034149 (008000- ) Crossmember WIdt [M20] 1
v 9017944 (008000- ) Caster Assy, F/ Sqge, Repimt[M20/T20] 2
A 11 1021404 (008000- ) Bracket Widt, Mtg, Caster 1
A 12 9014285 (008000- ) Caster Kit, Rear Squeegee, Am 1
A 13 1025460 (008000- ) Caster, Pivot 1
A 14 80950 (008000- ) Bushing, Fing, 0.32b 0.50d 0.24l, Bnz 2
A 15 07259 (008000- ) Fitting, Grease, Str Pm04 .47I 1
A 16 33373 (008000- ) Ring, Retaining, Ext, 0.62d, Hd 1
A 17 63468 (008000- ) Washer, Flat, 0.69b 1.19d .06, Stl, PI 1
A 18 64425 (008000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 1
A 19 07449 (008000- ) Bushing, Sleeve, 0.62b 0.72d 0.50I, Fgl 2
20 24555 (008000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 2
21 1014563 (008000- ) Washer, Flat, 0.40b 1.12d .12, Ss 1
22 39281 (008000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 2
23 1222043 (008000- ) Knob Assy, Star, 1.12d 3ear M10, Yellow 2
24 1021497 (008000- ) Pin, 0.63d 01.8l, 1/M10h, 2cham 2
25 1035727 (002050- ) Stop, Rotation 2
26 32485 (008000- ) Washer, Flat, 0.38 Sae 2

M20 Diesel 9016051 (5-2019) 2-71



STANDARD PARTS

Fig. 37 - Squeegee Group, Right Side

M20 Diesel 9016051 (12-2016)

2-72



STANDARD PARTS

354442 - M20, M30
Fig. 37 - Squeegee Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1029132 (008000- ) Frame WiIdt, Sqge, Rh 1
2 1029128 (008000- ) Retainer, Sqge, Side, Rh 1
3 1222018 (008000- ) Latch, Door, Yellow 1
4 49697 (008000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (008000- ) Blade, Sqge, .38 3.55w 038.3I, Linatex 1
6 1031823 (008000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (008000- ) Bushing, Fing, 0.63b 0.75d 0.38I 2
8 64425 (008000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (008000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0l 2

10 09081 (008000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1024584 (008000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (008000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (008000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (008000- ) Skirt, Neo, .18, 10.37w 27.95I, 12 H&S 1
15 1025151 (008000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (008000- ) Screw, FIt, M8 X 1.25 X 20, Blk 6
17 393135 (008000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (008000- ) Nut, Hex, Fing, M8 X 1.25 2

M20 Diesel 9016051 (8-2016) 2-73



STANDARD PARTS

Fig. 38 - Squeegee Lift Group, Right Side

2-74 M20 Diesel 9016051 (8-2016)



STANDARD PARTS

354443
Fig. 38 - Squeegee Lift Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (008000- ) Cylinder, Hyd, 1.5b 07.8] 02.80strk 2500 1
2 77097 (008000- ) Fitting, Hyd, E90, Jm04/0Om04 1
3 1028635 (008000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (008000- ) Bracket, Mtg, Cyl 1
5 08716 (008000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (008000- ) Washer, Flat, 0.31, Ss 3
7 1039348 (008000- ) Sleeve, 0.49b 0.68d 1.2] [304ss] 1
8 1020548 (008000- ) Arm, Sqge, Side, Rh 2
9 17461 (008000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (008000- ) Pin, Cotter, .125 X 1.00 1
11 87816 (008000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
12 386088 (008000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
13 07786 (008000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
14 1023306 (008000- ) Arm WIdt, Sqge, Lift, Rh 1
15 71607 (008000- ) Bushing, Sleeve, 0.63b 0.72d 0.38I 3
16 81784 (008000- ) Cable, Glv.13d 015.8] .50eye /.50eye 1
17 360801 (008000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
18 39308 (008000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
19 41445 (008000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
20 39349 (008000- ) Wasbher, Flat, 0.31 Sae 2
21 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
22 64425 (008000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
23 41187 (008000- ) Washer, Flat, Belleville, .38 3
24 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
25 1019031 (008000- ) Door Widt, Brush, Rh 1
26 09028 (008000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
27 36328 (008000- ) Wasbher, Flat, Belleville, .50 1
28 1222036 (008000- ) Latch, Hook, Yellow 1
29 09007 (008000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (008000- ) Washer, Flat, Belleville, .25 5
31 379870 (008000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (008000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (008000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (008000- ) Hinge, .50pin .19 4.0w 06.0I 3/0.44sl 1

M20 Diesel 9016051 (8-2017) 2-75



STANDARD PARTS

Fig. 39 - Squeegee Group, Left Side

2-76 M20 Diesel 9016051 (8-2016)



STANDARD PARTS

354444 - M20, M30
Fig. 39 - Squeegee Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1028972 (008000- ) Frame WiIdt, Sqge, Lh 1
2 1028979 (008000- ) Retainer, Sqge, Side, Lh 1
3 1222018 (008000- ) Latch, Door, Yellow 1
4 49697 (008000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (008000- ) Blade, Sqge, .38 3.55w 038.3I, Linatex 1
6 1031823 (008000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (008000- ) Bushing, Fing, 0.63b 0.75d 0.38I 2
8 64425 (008000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (008000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0l 2

10 09081 (008000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1024584 (008000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (008000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (008000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (008000- ) Skirt, Neo, .18, 10.37w 27.95I, 12 H&S 1
15 1025151 (008000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (008000- ) Screw, FIt, M8 X 1.25 X 20, Blk 6
17 393135 (008000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (008000- ) Nut, Hex, Fing, M8 X 1.25 2

M20 Diesel 9016051 (8-2016) 2-77



STANDARD PARTS

Fig. 40 - Squeegee Lift Group, Left Side

{
@ %

2-78 M20 Diesel 9016051 (8-2016)



STANDARD PARTS

354445
Fig. 40 - Squeegee Lift Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (008000- ) Cylinder, Hyd, 1.5b 07.8] 02.80strk 2500 1
2 77097 (008000- ) Fitting, Hyd, E90, Jm04/0OmO04 1
3 1028635 (008000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (008000- ) Bracket, Mtg, Cyl 1
5 08716 (008000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (008000- ) Washer, Flat, 0.31, Ss 3
7 1039348 (008000- ) Sleeve, 0.49b 0.68d 1.2| [304ss] 1
8 1022978 (008000- ) Arm WIdt, Lift, Sqge, Lh 1
9 17461 (008000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (008000- ) Pin, Cotter, .125 X 1.00 1
11 64425 (008000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
12 41187 (008000- ) Washer, Flat, Belleville, .38 3
13 87816 (008000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
14 386088 (008000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
15 07786 (008000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
16 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
17 1023307 (008000- ) Arm, Sqge, Side, Lh 2
18 71607 (008000- ) Bushing, Sleeve, 0.63b 0.72d 0.38I 3
19 81784 (008000- ) Cable, Glv.13d 015.8] .50eye /.50eye 1
20 360801 (008000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
21 39308 (008000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
22 41445 (008000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
23 39349 (008000- ) Wasbher, Flat, 0.31 Sae 2
24 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
25 09028 (008000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
26 36328 (008000- ) Wasbher, Flat, Belleville, .50 1
27 1023314 (008000- ) Door Widt, Brush, Lh 1
28 1222038 (008000- ) Latch, Hook, Yellow 1
29 09007 (008000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (008000- ) Wasbher, Flat, Belleville, .25 5
31 379870 (008000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (008000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (008000- ) Wasbher, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (008000- ) Hinge, .50pin .19 4.0w 06.0l 3/0.44sl 1

M20 Diesel 9016051 (8-2017) 2-79



STANDARD PARTS

Fig. 41 - Solution Tank Group

M20 Diesel 9016051 (7-2022)

2-80



STANDARD PARTS

354446 - M20
Fig. 41 - Solution Tank Group
Ref. Part No. Serial Number Description Qty.
1 1027381 (008000- ) Tank, Soltn, W/ Label [M20] 1
2 390994 (008000- ) Plug, Hole, Soltn Tank, Blk Pyu 1
3 1020209 (008000- ) Angle, Sppt, Tank, Rear 2
4 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 12
5 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 12
6 1040306 (008000- ) Bracket WIdt, Tank, Soltn, Rh 1
7 1024591 (008000- ) Bracket, Tank, Soltn, Lh 1
8 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
9 39349 (008000- ) Washer, Flat, 0.31 Sae 4
10 1024389 (008000- ) Bracket, Soltn, Tank, Cntr 2
11 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 9003069 (008000- ) Cover Kit, Soltn Tank, Rh [M20 & T20] 1
AV 9005165 (008000- ) Latch Kit, Cover, Soltn, Replmt[M20/T20] 1
AA 12 1039757 (008000- ) Plate, Mtg, Latch 1
AA 13 382320 (008000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
AA 14 1048474 (008000- ) Catch, Latch, Tank Cover 1
AA 15 222267 (008000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2
AA 16 367949 (008000- ) Latch 1
AA 17 1048512 (008000- ) Bracket, Mtg, Latch, Tank Cover 1
AA 18 08875 (008000- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
A 19 1022176 (008000- ) Cover, Tank, Soltn, Rh, Trimmed 1
A 20 1047098 (008000- ) Bar, Rnd, Plstc, 0.31d 12.51 1
A 21 1038805 (008000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 22 1068277 (008000- ) Plug, Hole, Rnd, 0.38 H 1.0l, Brb, Nyl 1
v 9003071 (008000- ) Cover Kit, Tank, Soltn, Rh, Replmt, Ce (Japan and Europe 1
Only)
AV 9005165 008000- Latch Kit, Cover, Soltn, RepImt[M20/T20]

AA 12 1039757
AA 13 382320
AA 14 1048474

(

( Plate, Mtg, Latch
(

(

AA 15 222267 (008000-

(

(

(

(

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Catch, Latch, Tank Cover

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab
Latch

Bracket, Mtg, Latch, Tank Cover

Rivet, Blind, .125d X 0.54 X .25d, Alm

AA 16 367949
AA 17 1048512
AA 18 08875

~— — — = — — ~— — ~—
—_ N = AN = DN

A 19 1031233 008000- Cover, Tank, Soltn, Rh, Trimmed, Ce (Japan and Europe

Only)
A 20 1047098 (008000- ) Bar, Rnd, Plstc, 0.31d 12.51 1
A 21 1038805 (008000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 22 1068277 (008000- ) Plug, Hole, Rnd, 0.38 H 1.0l, Brb, Nyl 1

(CONTINUED)

M20 Diesel 9016051 (1-2020) 2-81



STANDARD PARTS

Fig. 41 - Solution Tank Group

Ref. Part No. Serial Number Description Qty.
v 9003068 ( Cover Kit, Tank, Soltn, Lh, Replmt 1
AV 9005165 ( Latch Kit, Cover, Soltn, RepIimt[M20/T20] 1
AA 23 1039757 ( Plate, Mtg, Latch 1
AA 24 382320 ( Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
AA 25 1048474 ( Catch, Latch, Tank Cover 1
AA 26 222267 ( Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2
AA 27 367949 ( Latch 1
AA 28 1048512 (008000- Bracket, Mtg, Latch, Tank Cover 1
AA 29 08875 ( Rivet, Blind, .125d X 0.54 X .25d, Aim 2
( 1
( 1
( 1
( 1
( 1

~— O N N N N N N N N S S~

A 30 1022182 008000- Cover, Tank, Soltn, Lh, Trimmed

A 31 1047098 008000- Bar, Rnd, Plstc, 0.31d 12.5I

A 32 1038805 008000- Seal, Bulb, Str, .50Hi .50W 047.2L, Adh

A 33 1068277 008000- Plug, Hole, Rnd, 0.38 H 1.0l, Brb, Nyl

v 9003070 008000- Cover Kit, Tank, Soltn, Lh, Repimt, Ce (Japan and Europe

Only)

Latch Kit, Cover, Soltn, RepIlmt[M20/T20]
Plate, Mtg, Latch

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Catch, Latch, Tank Cover

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab
Latch

Bracket, Mtg, Latch, Tank Cover

Rivet, Blind, .125d X 0.54 X .25d, AIm

Cover, Tank, Soltn, Lh, Trimmed, Ce (Japan and Europe
Only)

AV 9005165 (
AA 23 1039757 (
AA 24 382320 (
AA 25 1048474 (
AA 26 222267 (008000-
AA 27 367949 (
AA 28 1048512 (
AA 29 08875 (
A 30 1031235 (

~— — — — — — ~— — ~—
—_ N = AN = DN

A 31 1047098 (008000- ) Bar, Rnd, Plstc, 0.31d 12.5I 1
A 32 1038805 (008000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
A 33 1068277 (008000- ) Plug, Hole, Rnd, 0.38 H 1.0l, Brb, Nyl 1
34 377349 (008000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
35 69785 (008000- ) Fitting, Plstc, E90, Pf12/Pm12 1
36 385685 (008000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
37 1017101 (008000- ) Plate, Label, Soltn Tank (ec-H20 only) 2
38 360973 (008000- ) Screw, Pan, 12-16 X 0.50, F/ Plstc (ec—H20 only) 4
39 1027290 (008000-014000 ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
39 1057465 (014001- ) Filter, Soltn, 080Mesh, Pm12 3.2D 08.0L 1

2-82 M20 Diesel 9016051 (7-2022)



STANDARD PARTS

M20 Diesel 9016051 (3-2007) 2-83



STANDARD PARTS

Fig. 42 - Solution Tank Drain Group

M20 Diesel 9016051 (8-2016)

2-84



STANDARD PARTS

Fig. 42 - Solution Tank Drain Group

354447

Ref. Part No. Serial Number Description Qty.
1 9003793 (008000- ) Tube Kit, Tank, Soltn, Repimt 1
2 23498 (008000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
3 1042003 (008000- ) Mount Widt, Valve, Pinch, Rh 1
4 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
5 222516 (008000- ) Sleeve, P/M, 0.31b 0.50d 0.3I [430ss] 1
6 32491 (008000- ) Washer, Flat, 0.31, Std 5
7 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
8 1024599 (008000- ) Bushing, Eccentric, Adj 1
9 1026051 (008000- ) Washer, Flat, 0.79b 1.18d .06, Nyl 1

10 74090 (008000- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 1
11 79506 (008000- ) Screw, FIt, M8 X 1.25 X 30, Ss 1
12 1028701 (008000- ) Washer, Thrust, 0.34b 1.50d .06 1
13 15648 (008000- ) Bushing, Fing, 0.50b 0.59d 0.38lI 1
14 1028691 (008000- ) Roller, Brg 1
15 1028690 (008000- ) Tube, 0.50d 0.32b 00.4l, Ss 1
16 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
17 1024535 (008000- ) Arm, Pinch 1
18 06955 (008000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
19 80395 (008000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
20 76570 (008000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
21 41186 (008000- ) Washer, Flat, Belleville, .31 1
22 1026727 (008000- ) Handle, Valve, Pinch, Rh 1
23 1023502 (008000- ) Grip, Handle 1
24 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
25 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
26 1022137 (008000- ) Plug, Hose, Pyu 1
27 1025480 (008000- ) Bracket, Retaining, Hose 1
28 15675 (008000- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
29 1041953 (008000- ) Tube, 2.90id 3.000d 02.4l, Ss 2
30 43555 (008000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 2
31 1024558 (008000- ) Strap, Retaining, Hose 1
32 39349 (008000- ) Washer, Flat, 0.31 Sae 1
33 1019424 (008000- ) Hose, Drain, 3.00id X 48.0I 1
34 01685 (008000- ) Washer, Flat, 0.31, Ss 2
M20 Diesel 9016051 (8-2016) 2-85




STANDARD PARTS

Fig. 43 - Solution Control Group (008000-014000)

o

N

2-86 M20 Diesel 9016051 (5-2022)



STANDARD PARTS

Fig. 43 - Solution Control Group (008000-014000)

354448

Ref. Part No. Serial Number Description Qty.
1 1076692 (008000-014000 ) Valve Assy, Water, Solenoid, 12vdc 1
2 363543 (008000-014000 ) Fitting, Plstc, Str, Bm10/Bm12 1
3 1036997 (008000-014000 ) Manifold, Bar, Spray, 37.5inch 1
4 79273-2 (008000-014000 ) Fitting, Plstc, Str, Bm12/Pm12 1
5 1039064 (008000-014000 ) Fitting, Plstc, Cap, Pf12 Hex 1
6 365095 (008000-014000 ) Fitting, Plstc, Str, Bm10/Pm12 1
7 365164 (008000-014000 ) Fitting, Plstc, Str, Bm10/Bm10 1
8 1015033 (008000-014000 ) Hose, Afmkt, Pvc, Brd, 0.62id, 01ft, Clr 1
9 63810 (008000-014000 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2

10 50544 (008000-014000 ) Clamp, Cable, Ss, 1.12d X 0.38w, 1h 6
11 09200 (008000-014000 ) Screw, Pan, M5 X 0.8 X 12, Ss 4
12 09739 (008000-014000 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 6
13 63810 (008000-014000 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 8
14 1015032 (008000-014000 ) Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Cir 1
15 01684 (008000-014000 ) Washer, Flat, 0.25, Ss 2
16 08712 (008000-014000 ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
17 08716 (008000-014000 ) Screw, Hex, M6 X 1.0 X 20, Ss 2
18 1075394 (008000-010490 ) Harness, Ele, Adaptor [2f, Dt To Faston] 1
19 01683 (008000-014000 ) Washer, Flat, 10, Ss 4
20 24196 (008000-014000 ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
M20 Diesel 9016051 (5-2022) 2-87




STANDARD PARTS

)

Fig. 44 - Solution Control Group (014001-

o)) l_s. )0

QoL DO O s §
S ‘
.,‘ '/ w.

ﬁ )L
SR

M20 Diesel 9016051 (5-2022)

2-88




STANDARD PARTS

357100 - M20
Fig. 44 - Solution Control Group (014001- )

Ref. Part No. Serial Number Description Qty.
1 1251530 (014001- ) Valve, Check, 1.0psi, Bm08/Bm08 1
2 1011412 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clir 1
3 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 10
4 63245-1 (014001- ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
5 222376 (014001- ) Fitting, Plstc, E90, Bm06/Bm08 1
6 1014971 (014001- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Cir 1
7 43844 (014001- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
8 1253873 (014001- ) Valve, Vent, Bm06/Bm06 1
9 79273-4 (014001- ) Fitting, Plstc, Str, Bm08/PmO08 1

10 1076854 (014001- ) Spray Manifold Assy [M20/T20] 1
11 82829 (014001- ) Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 4
12 08716 (014001- ) Screw, Hex, M6 X 1.00 X 20, Ss 4
13 08708 (014001- ) Nut, Hex, Lock, M6 X 1.00, NI 4
14 01684 (014001- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
15 386063 (014001- ) Washer, Flat, 0.25b 1.12d .12, Ss 4
16 1015032 (014001- ) Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Clr 1
17 365095 (014001- ) Fitting, Plstc, Str, Bm10/Pm12 1
18 1251921 (014001- ) Fitting, Plstc, E90, Bm10/Pf08 1
19 1253561 (014001- ) Pump, Soltn, Ele, 12v, 3.6 Gpm 1
20 1018499 (014001- ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 1
21 1228033 (014001- ) Screw, Hex, M5 X 0.80 X 30, Ss 4

M20 Diesel 9016051 (5-2022) 2-89



STANDARD PARTS

Fig. 45 - Recovery Tank Group

Squeegee G

See Rear

M20 Diesel 9016051 (7-2022)

2-90



STANDARD PARTS

354449 - M20
Fig. 45 - Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 1021419 (008000- ) Tank, Recvy, Trimmed 1
2 1024403 (008000- ) Plate, Tank, Bottom 1
3 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 17
4 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 15
5 1020335 (008000- ) Bracket, Sppt, Tank, Lh 1
6 1020331 (008000- ) Bracket, Sppt, Tank, Rh 1
7 1039072 (008000- ) Bracket, Sppt, Cover, Tank, Recvy 2
8 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
9 1021090 (008000- ) Plate, Sppt, Tank 1
10 1022167 (008000- ) Cover, Tank, Recvy, Trimmed 1
11 1021879 (008000- ) Gasket, Cover, Recvy Tank 1
12 08712 (008000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
13 76426 (008000- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 2
14 1025620 (008000- ) Plate, Mtg, Prop Rod 1
15 1025619 (008000- ) Bracket, Mtg, Prop Rod 1
16 1046798 (008000- ) Screw, Hex, .25-14 X 0.75, Fmg/Ab, Ss 4
17 54615 (008000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 10.1l 1
18 08716 (008000- ) Screw, Hex, M6 X 1.0 X 20, Ss 1
19 01684 (008000- ) Washer, Flat, 0.25, Ss 1
20 08712 (008000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
21 1222035 (008000- ) Screen, Vacuum, Yellow 1
v 22 24358 (008000- ) Cap Assy, Tank, Drain 1
A 23 1031699 (008000- ) Gasket, 4.05id 5.290d .19 [Buna] 1
24 86636 (008000- ) Cover, Tank 1
25 385685 (008000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
26 1039049 (008000- ) Bracket, Mtg, Cover, Recvy Tank 2
27 16735 (008000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 6
28 32491 (008000- ) Washer, Flat, 0.31, Std 6
29 1038941 (008000- ) Bracket, Sppt, Tank, Rh 1
30 1038927 (008000- ) Bracket, Sppt, Tank, Lh 1
31 1037816 (008000- ) Bracket, Protector, Float Switch 1
32 09007 (008000- ) Screw, Hex, M6 X 1.00 X 25, Ss 2
33 1224979 (008000- ) Cable, Camera, 236.21 [Hvs] (PRO PANEL ONLY) 1
34 1225989 (008000- ) Bracket, Mtg, Camera [M20/M30] (PRO PANEL ONLY) 1
35 1218851 (008000- ) Camera, Color, Fixed (PRO PANEL ONLY) 1
36 382320 (008000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ PIstc (PRO PANEL ON- 2

LY)

37 1071085 (008000- ) Clip, Tie, 0.25d, Pistc (PRO PANEL ONLY) 1
38 763114 (008000- ) Tie, Cable, 11.3l, 2.75d Max (PRO PANEL ONLY) 1

M20 Diesel 9016051 (7-2022) 2-91



STANDARD PARTS

Fig. 46 - Recovery Tank Drain Group

2-92 M20 Diesel 9016051 (8-2016)



STANDARD PARTS

354450
Fig. 46 - Recovery Tank Drain Group

Ref. Part No. Serial Number Description Qty.
1 9003794 (008000- ) Tube Kit, Tank, Recvy, Repimt 1
2 23498 (008000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
3 1042010 (008000- ) Mount WIdt, Valve, Pinch, Lh 1
4 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
5 222516 (008000- ) Sleeve, P/M, 0.31b 0.50d 0.3I [430ss] 1
6 32491 (008000- ) Washer, Flat, 0.31, Std 5
7 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
8 1024599 (008000- ) Bushing, Eccentric, Adj 1
9 1026051 (008000- ) Washer, Flat, 0.79b 1.18d .06, Nyl 1
10 74090 (008000- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 1
11 79506 (008000- ) Screw, FIt, M8 X 1.25 X 30, Ss 1
12 1028701 (008000- ) Washer, Thrust, 0.34b 1.50d .06 1
13 15648 (008000- ) Bushing, Fing, 0.50b 0.59d 0.38lI 1
14 1028691 (008000- ) Roller, Brg 1
15 1028690 (008000- ) Tube, 0.50d 0.32b 00.4l, Ss 1
16 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
17 1024535 (008000- ) Arm, Pinch 1
18 06955 (008000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
19 80395 (008000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
20 76570 (008000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
21 41186 (008000- ) Washer, Flat, Belleville, .31 1
22 1027039 (008000- ) Handle, Valve, Pinch, Lh 1
23 1023502 (008000- ) Grip, Handle 1
24 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
25 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
26 1022137 (008000- ) Plug, Hose, Pyu 2
27 1025480 (008000- ) Bracket, Retaining, Hose 1
28 15675 (008000- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
29 1041953 (008000- ) Tube, 2.90id 3.000d 02.4l, Ss 1
30 43555 (008000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 2
31 1024558 (008000- ) Strap, Retaining, Hose 1
32 39349 (008000- ) Washer, Flat, 0.31 Sae 1
33 1019424 (008000- ) Hose, Drain, 3.00id X 48.0I 1
34 01685 (008000- ) Washer, Flat, 0.31, Ss 2
35 1031309 (008000- ) Tube, Acrylic, Hose, Pinch 1
v 9003313 (008000- ) Plug Kit, Drain, Recvy, Ci [M20 & T20] 1
A 36 1022370 (008000- ) Plug, Drain, Expandable, 4.75-6.00 1
A 37 1028328 (008000- ) Tube WIdt, Plug, Drain 1
A 38 1028173 (008000- ) Pin, Lift, Drain 1
A 39 1072885 (008000- ) Tube Assy, Plug, Drain 1
A 40 1028522 (008000- ) Washer, Flat, .78b 1.75d .18, Ss 1
A 41 1028211 (008000- ) Handle WIdt, Drain 1
A 42 58979 (008000- ) Screw, Hex, M6 X 1.0 X 55, Ss 1
A 43 08712 (008000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
A 44 360801 (008000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 2
A 45 1035044 (008000- ) Seal, Shaft, Drain Plug 1
A 46 1039652 (008000- ) Seal, Plug, Drain, Nitrile 1

M20 Diesel 9016051 (12-2016) 2-93



STANDARD PARTS

Fig. 47 - Vacuum Fan Group, Scrubbing

2-94 M20 Diesel 9016051 (8-2017)



STANDARD PARTS

Ref. Part No.
v 9016241
A 1 1068611
A 2 1062033
A 3 54274
AV 9016242
AA 4 1076027
AA 5 07788
AA 6 36328
AA 7 09010
AA 8 01685

AA 9 08713
AA 10 76315
AA 11 47513
AA 12 77098
AA 13 56692
14 1068644
15 39277
16 1017218
17 09740
1059100
19 1031617
20 09011
21 09023
22 01685
23 70157
24 1023754
25 1060716
26 09740
27 1017218

> > > > > > > >
—
o]

Fig. 47 - Vacuum Fan Group, Scrubbing

Serial Number

—— e e e e N e v e e e e N e e N e e S N e S N N S S

Description

Fan Kit, Scb, Replmt [M20/T20/M30]
Plate WIdt, Mtg, Fan

Impeller, 11.81d X 0.500b

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h
Motor Kit, Replmt [M20/T20/M30]
Motor, Hyd, Gear, Ext 0.17 Lh 3000
Nut, Hex, Std, M12 X 1.75, Ss
Washer, Flat, Belleville, .50

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Fitting, Hyd, Tee, Jf08/Jm08/Jm08, Br
Fitting, Hyd, E45, Jm08/0Om10

Fitting, Hyd, E90, Jm06/0Om04

Fitting, Hyd, Str, Jm08/Om10

Angle, Sppt, Fan

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.32b 1.00d .12, Ss
Screw, Hex, M8 X 1.25 X 20, Ss
Housing, Fan, Radial Discharge, Sq Inlet
Seal, Afmkt, Bulb, Str, .75d F/07ga 08ft
Screw, Hex, M8 X 1.25 X 30, Ss
Screw, Hex, M8 X 1.25 X 35, FI, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Clamp, Cable, Ss, 2.50d X 1.00w, 1hole
Plate WIdt, Hose, Vacuum

Gasket, 2.00, 07.87w 10.24l, Adh
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss

356555 — M20, NA

Qty.

A DA A A a0 -"A N2 2 WO WW—-- = a2 abdDDdDDdD A adadaaWw—A =2

M20 Diesel 9016051 (2-2018)

2-95




STANDARD PARTS

Fig. 48 - Vacuum Fan Group, Sweeping

FRONT

2-96 M20 Diesel 9016051 (12-2016)



STANDARD PARTS

356558 — M20, D
Fig. 48 - Vacuum Fan Group, Sweeping

Ref. Part No. Serial Number Description Qty.
v 1 9002683 (008000- ) Housing Assy, Vacfan, Swpr 1
A 2 59967 (008000- ) Seal, Ure, 0.38 0.75w 13.2I Adh 1
A 3 1015221 (008000- ) Seal, Afmkt, Ure, Adh, 0.38, 0.75w 03ft 1

4 1018216 (008000- ) Fan WiIdt, Vac, Inlet 1
5 34323 (008000- ) Screw, Hex, .25-20 X 0.75, NI 4
6 41178 (008000- ) Washer, Flat, 0.25 Fender 4
7 74454 (008000- ) Impeller, 9.00d X 1.40w X 0.376b 1
8 31241 (008000- ) Nut, Hex, Lock, .31-24, NI, Thin 1
9 32485 (008000- ) Washer, Flat, 0.38 Sae 1
10 59649 (008000- ) Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h 3
11 1074010 (008000- ) Bar, Isolator, Vacfan [M20] 1
12 39285 (008000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 3
13 41430 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI 3
14 54275A (008000- ) Bracket, Mtg, Motor 1
15 54274 (008000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
16 1014563 (008000- ) Washer, Flat, 0.40b 1.12d .12, Ss 10
17 39534 (008000- ) Screw, Flt, Soc, .25-20 X 1.00, Al 4
18 32981 (008000- ) Nut, Hex, Lock, .25-20, NI 4
19 44868 (008000- ) Fitting, Hyd, E90, Jm08/OmO08 1
20 42215 (008000- ) Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Run 1
21 1071240 (008000- ) Motor, Hyd, Gear, Ext 0.17 Lh 3000 1
22 77098 (008000- ) Fitting, Hyd, E90, Jm06/Om04 1
23 1025756 (008000- ) Muffler, Vacfan, 4.0id 1
24 23498 (008000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 3
25 1025841 (008000- ) Tube, Transition, Casting 1
26 1018209 (008000- ) Gasket, Hppr, Transition 1
27 1037346 (008000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
28 44869 (008000- ) Fitting, Hyd, Str, Jm08/Om08 1
29 1018252 (008000- ) Hose, Flex, Vacuum, 3.5d 32.0I 1
30 32483 (008000- ) Washer, Flat, 0.25, Sae 4
31 36643 (008000- ) Nut, Hex, Lock, .38-16, NI, Thin 4

M20 Diesel 9016051 (12-2016) 2-97



Fig. 49 - Hydraulic Schematic

STANDARD PARTS

o¥0°0

jw

dn
-—
. 23d
EO"O
[ e z
[Ioey €0’ ,vx/ !

PIS HY

eeBeenbg upey P opIS |mu_._ ! ¥AS '

SMSHT 1e0t0 w0

- - - |_ (dN ON1YdS) 20! A '
dn
o _ A— 20| v
Hopg M-ﬁ__ | _
_ OQ0E AY S8 A 414171 QNUDS UIDW m>m.m
1
| )
- — _| ooo_v.n>m _IO
adod

419 0761 RER ] ) 2hS
wda oov2Z sBuoyo l

Joaon | edoud eu1Bua gy | adoug 1pera

1 X]

1d

O
o

X

W

L oboo  99d
Joog JsddoH 119! 0¥0°0

119 m
.m 1

1 1 , ¥ 1AS
Sod !
60 A\
5] 1sd 0911 1 b20°0
n_i ! I
1 r | : !
r 44177 JeddoH 210 _

- |\_”_”naﬁ..m| - _l _H&n_mw/mm |_ OA| DA UIDW

31un Buldsesg

-
NI/
o
~
0
o
Z°
5o

354453, 1018547 — M20

M20 Diesel 9016051 (8-2016)

2-98




STANDARD PARTS

Fig. 49 - Hydraulic Schematic

Je | oo

J1oAussay Jopuag dwa |

sspdRq 1sd g
Je3 | $4030D1PU] Jogq| 14

1sd g

I

[SEENTIS

410 6°8 1o zr10 m
anNJds opP1s JoyUsom OLJwWOL&_ﬂ \nivu
o | Q - S
N N N
1sd gz | 7 7
w , , 419 6210
OA DA MO9Y) 2N 7 7 uo 4 QNuog

7.|§wM.|:l%t | _M_L
= 6 s

- - —09°'0 86°0| O

._.M_ | Id
g

Buy |dnog

y
MWI oove

Hung Joeg

S Y

<< P = I
EL L a1o $61°0
£d
' uo daamg
10VH13Y 834 = ' .
=t} N '
on oA 1sd oos2 W 99
~0.|(/_ — JoUsD)p ednssodd
< : o+
TAY '
2ins N _
X 1sd 0osz
\
pue3x3 Qnuog ep!S = ! et 0 w X
L9] €40 W_ g9
| [ _ _
_IO| 1sd ool ' 2Nd
ﬂﬁJ 9 2dd
\
N ' 2L ﬂMWJ N
= _ =
89 J
0 T
80 LAS
1417 | _ wda 00b *u15 Sob ! ‘o _
1sd qov saysndg UIbW
| X 1IAS  1dd
! Ll
N 1
| DY N
X olAS Q
\
Ad!1 andos epls . '
90 t 9AS
SS0°0
_ _IF_M_ k00 » »
7/ bd hh _
€19 ,
H3HI390L G311 1TAS ¥ BAS -
8A|PA ysnug ep1S ! .
-

354453, 1018547 — M20

2-99

M20 Diesel 9016051 (12-2016)




STANDARD PARTS
Fig. 50 - Hydraulic Hose Group, Steering and Propel

Steering
Valve

Reservoir

Steer Cylinder

FRONT

2-100 M20 Diesel 9016051 (11-2023)



STANDARD PARTS

354228 - D
Fig. 50 - Hydraulic Hose Group, Steering and Propel
Ref. Part No. Serial Number Description Qty.
1 1229745 (008000- ) Hose, Hyd, Tc08, Jfoee90/Jf08str, 96 1
2 1226062 (008000- ) Hose, Hyd, Tc06, Jf06e45/Jf06str, 110.0 1
3 1226063 (008000- ) Hose, Hyd, Tc06, Jf06e45/Jf06str, 45.0 2
4 1038569 (008000-012314 ) Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5 1
(Replaced by 1039148)
4 1253469 (012315-014038 ) Hose, Hyd, Mold, Jf08str/Jf08str, 066.5 1
(Replaced by 1039148)
4 1039148 (014039- ) Hose Kit, Hyd, Propel, Ci [M20/T20] 1
5 1023488 (008000-012314 ) Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0 1
(Replaced by 1262760)
5 1253468 (012315-014038 ) Hose, Hyd, Mold, Jf08str/Jf08str, 078.4 1
(Replaced by 1262760)
5 1262760  (014039- ) Hose, Hyd, Spcl, Jf08str/Jf08str, 056.5 1
6 1030404 (008000- ) Hose, Hyd,Med04, Jf04str/JfO4str, 066.0 1
M20 Diesel 9016051 (11-2023) 2-101




STANDARD PARTS

Fig. 51 - Hydraulic Hose Group, Pump and Vacuum Fans

Reservoir

2-102 M20 Diesel 9016051 (8-2016)



STANDARD PARTS

356559 - M20, D

Fig. 51 - Hydraulic Hose Group, Pump and Vacuum Fans

Ref. Part No. Serial Number Description Qty.
1 71741 (008000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0 2
2 396255 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0 1
3 16431 (008000- ) Hose, Hyd, Med06, Jf06str/Jf06str, 022.0 1
4 1023607 (008000- ) Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0 1
5 34351 (008000- ) Hose, Hyd, Suc20, Jf20e90/Jf20str, 032.0 1
6 1040655 (008000- ) Hose, Hyd, Med10, Jf10Str/Jf10Str, 036.0 1
7 1036945 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0 1
8 71556 (008000- ) Hose, Hyd, Med06, Jf06Str/Jf06Str, 042.0 1
9 1052834 (008000- ) Hose, Hyd, Med12, Jf12str/Jf12str, 060.0 1

10 1050436 (008000- ) Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0 1
11 1026645 (008000- ) Hose, Hyd, Tc08, Jf08E45/Jf08Str, 026.0 1
12 1023606 (008000- ) Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0 1

M20 Diesel 9016051 (1-2020) 2-103



STANDARD PARTS

Fig. 52 - Hydraulic Hose Group, Brush and Hopper

Hopper Lift
Cylinder

Hopper Dump

Brush LIft ) Door Cylinder

Cylinder

| __—6

2-104 M20 Diesel 9016051 (2-2018)



STANDARD PARTS

Ref. Part No.
1036939
1040628
387281
1042775
1042776
1024764
1023769
57946
1025544
381857
1235405

- 00 O ~NO O PWOUN =

P N

Fig. 52 - Hydraulic Hose Group, Brush and Hopper

Serial Number

~— e N N N N N N N~ ~—

Description

Hose, Hyd, Tc06, Jf06str/JfO6str, 054.0
Hose, Hyd, Tc04, Jf04str/JfO4str, 096.0
Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0
Hose, Hyd, Spcl, Jf04str/JfO4str, 138.0
Hose, Hyd, Spcl, Jf04str/JfO4str, 132.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0
Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0
Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 018.0
Sleeve, Nyl, 1.22id, 95.01

354390

Qty.

B e T = N U W ST N \b Y

M20 Diesel 9016051 (2-2018)

2-105




STANDARD PARTS

Fig. 53 - Hydraulic Hose Group, Squeegee Lift

/\

Scrub and Sweep

Valve
Rear Squeegee
& Lift Cylinder
{
.Q' A
4
&
5 L
$
e
.t Right Side
/ \‘? Squeegee
3‘\ Lift Cylinder
Sy .
—d
S ”\" %
L ’,\) Left Side
/ \9 Squeegee
,3‘\ Lift Cylinder
)
«/ -
\Y% =
FRONT &

2-106 M20 Diesel 9016051 (2-2023)



STANDARD PARTS

354391 - M20
Fig. 53 - Hydraulic Hose Group, Squeegee Lift
Ref. Part No. Serial Number Description Qty.
1 1024688  (008000- ) Hose, Hyd, Spcl, Jfo4str/Jf04str, 124.0 1
2 1025551 (008000- ) Hose, Hyd, Spcl, Jfo4str/Jf06str, 128.0 1
3 1030709 (008000- ) Hose, Hyd,Tc 04, JfO4str /Jf04e45 , 35.0 2
4 1263336  (008000- ) Hose, Hyd, Med04, Jf04str/Sm04, 028.0 2
5 1263337 (008000- ) Hose, Hyd, Med04, Jf04str/Sm04, 024.0 2
6 1235405 (008000- ) Sleeve, Nyl, 1.22id, 95.0I 1

M20 Diesel 9016051 (2-2023) 2-107



STANDARD PARTS

Fig. 54 - Hydraulic Pumps Group

~
~N ~

FRONT

M20 Diesel 9016051 (11-2023)

2-108



STANDARD PARTS

356689 - D
Fig. 54 - Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.
1 1024251 (008000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw (See Breakdowns) 1
2 44868 (008000- ) Fitting, Hyd, E90, Jm08/0Om08 1
3 42226 (008000- ) Fitting, Hyd, E45, Jm08/0Om08 1
4 53076 (008000- 012314 ) Fitting, Hyd, E90, Jm10/0Om12 2
4 47655 (012315- ) Fitting, Hyd, E90, Jm08/Om12 2
5 39283 (008000- ) Screw, Hex, M10 X 1.50 X 25, 8.8 2
6 32485 (008000- ) Washer, Flat, 0.38 Sae 2
7 9007142 (008000- ) Pump Kit, Mtg, Aux, Ci [M20 & T20] 1
8 65145-1 (008000- ) Seal, Org, .069 X 3.06id 1
9 47513 (008000- ) Fitting, Hyd, E45, Jm08/Om10 2
10 67811 (008000- ) Fitting, Hyd, Str, Jm20/Om16 1
11 47512 (008000- )  Fitting, Hyd, E90, Jm06/0mO08 1
12 54017 (008000- 012314 ) Fitting, Hyd, E45, Jf10/Jm10 1

M20 Diesel 9016051 (11-2023) 2-109



STANDARD PARTS

Fig. 55 - Hydraulic Cooler and Tubes Group

M20 Diesel 9016051 (8-2016)

2-110



STANDARD PARTS

354455

Fig. 55 - Hydraulic Cooler and Tubes Group

Ref. Part No. Serial Number Description Qty.
1 1028822 (008000- ) Tube, Hyd, Sqge 1
2 46481 (008000- ) Fitting, Hyd, E90, Jm12/0Om12 1
3 62471 (008000- ) Fitting, Hyd, E90, Jm12/0Om12, L 1
4 40678 (008000- ) Clamp, Cable, Stl, 0.44d X 0.62w, 1h 2
5 74455 (008000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 1
6 1028823 (008000- ) Tube, Hyd, Rear Sqge [M20] 2
7 35904 (008000- ) Nut, Ftg, Hyd, 0.56-18 2
8 50161 (008000- ) Fitting, Hyd, Cap, Jf04 2
9 41430 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI 2

10 39277 (008000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
11 32491 (008000- ) Washer, Flat, 0.31, Std 2
12 53466 (008000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
13 60090 (008000- ) Fitting, Hyd, Cap, Jf08 1
14 1028821 (008000- ) Tube, Hyd, Sqge 1
15 47752 (008000- ) Fitting, Hyd, Str, Jf06/Jm04 1
16 1071173 (008000- ) Tube, Hyd, Main Return [G/Lp Mit2013] 1
17 17980 (008000- ) Fitting, Hyd, E9Q0, Jf08/Jm08 1

M20 Diesel 9016051 (8-2016) 2-111



STANDARD PARTS

Fig. 56 - Hydraulic Reservoir Group

2-112 M20 Diesel 9016051 (8-2017)



STANDARD PARTS

354456 - NA
Fig. 56 - Hydraulic Reservoir Group

Ref. Part No. Serial Number Description Qty.
v 1 9002398 (008000- ) Reservoir, Hyd, 10.0Gal, Replmt 1
A 2 65215 (008000- ) Gauge, Sensing, Level 1
A 3 1018289 (008000- ) Cap, Breather, Hyd, W Chain 1
4 56690 (008000- )  Fitting, Hyd, Str, Jm06/0Om06 2
5 46482 (008000- ) Fitting, Hyd, Plug, OmO06 3
6 44869 (008000- ) Fitting, Hyd, Str, Jm08/Om08 1
7 1040318 (008000- ) Pad, Tank, Hyd [W/Psa] 2
8 1037354 (008000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
9 1034878 (008000- ) Insulation, Thermal, Hydraulic Blanket 1
10 1023545 (008000- ) Fitting, Hyd, E45, Jm12/0m16 1
11 31613 (008000- ) Strainer, Hyd, 25gpm 100mesh Psi 1
12 71726 (008000- ) Fitting, Hyd, E45, Jm20/0m20 1
13 1021579 (008000- )  Filter Assy, Hyd, 10mic 1
14 55455 (008000- ) Fitting, Hyd, E90, Jm04/Pm02 1
15 58592 (008000- ) Send-Unit, Water, Temp, 04npt 1130h/195d 1
16 40362 (008000- ) Fitting, Hyd, Plug, Om10 1
17 1025132 (008000- ) Indicator, Press, 60psi 1

M20 Diesel 9016051 (8-2017) 2-113



STANDARD PARTS

Fig. 57 - Hydraulic Valve Group

2-114 M20 Diesel 9016051 (2-2018)



STANDARD PARTS

354816 — M20
Fig. 57 - Hydraulic Valve Group

Ref. Part No. Serial Number Description Qty.

1 1072995 (008000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 10gpm (See Break- 1
downs)

2 1039789 (008000- ) Bracket, Mtg, Valve [Combined] 1
3 1040117 (008000- ) Bracket, Mtg, Valve, Lower 1
4 395974 (008000- ) Fitting, Hyd, E90, Om04/Qm04 2
5 33812 (008000- ) Fitting, Hyd, Plug, Om04 1
6 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 8
7 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
8 69173 (008000- ) Fitting, Hyd, E90, Jm08/Om08, Long 2
9 1040876 (008000- ) Fitting, Hyd, Str, Jm10/Om10, Long 1
10 49933 (008000- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br 1
11 56820 (008000- ) Fitting, Hyd, E90, Jm06/0m06 1
12 71727 (008000- ) Fitting, Hyd, E90, Jm06/0Om06, Long 1
13 395973 (008000- ) Fitting, Hyd, Str, Om04/Qm04 1
14 77097 (008000- ) Fitting, Hyd, E90, Jm04/0m04 2
15 42226 (008000- ) Fitting, Hyd, E45, Jm08/0Om08 1
16 46482 (008000- ) Fitting, Hyd, Plug, Om06 1
17 55586 (008000- ) Fitting, Hyd, Str, Jm04/0Om04 4
18 59577 (008000- )  Fitting, Hyd, Str, Jm06/0Om06, Long 1
v 19 1044367 (008000- ) Valve, Relief, 0600Psi 1
A 20 373647 (008000- ) Seal Kit, Cartridge 1
21 07797 (008000- ) Fitting, Hyd, E45, Jf08/Jm08 1

M20 Diesel 9016051 (2-2018) 2-115



STANDARD PARTS

Fig. 58 - Electrical Schematic (008000-014000)

- N ™
SSINHVH WEVIV "A3"-L1HO1T ONINEVM AVI3H 3SHIAZY M _ — —
MIE/ET Ia/ET X NVI/0Z A NV1/0Z2 wiroz =<K= x99/8 2| |a & Q ¥ ¥
VENNDD | VBNNDD arn I a + x x =
1 WEYV 3SH3ATd o o 3 3 3
s 208 = = =
- AO A0 tHolH [N\d 00v2 HEEE ] m ~ am g
CRNE] w.»mn : N\ oSt m - mﬁ U - m% l @._ ad
«8u ONV V. SL18 NOI1J373S 033dS 3INION3 mm
wYo 119 033dS < g o
Y ads A0S S1d_33S D
8 *0dS A0S AN/ TT évw.wm 7313 0L D g &g 3
bl Z N\ N
[Ty ©
>
sm SS3ud 10 *O°N w8, 119 033dS ’ [a 3= N s % 8 5 s
AHO/81 81 |oz-24 *ai3 0L 75 - NI
" )
m i (8 8 ax? g e o N
mmm Bgn 83 5T
HOLINS SS34d 110 3NION3 *Q°N c1g 33 RES 8 % %
mmm LHM/6 [AM_Q.E “di3 oL < <
o ol ol = o o
05l *SS3dd 10 *9°N o o o o o
Seld mm.m_mmwm $7150 / 3NION3 xom__._o"m<oA o1 924 335 N S S N S
R~ - NVO NVL/071 62-1d ‘dI3 OL
0 gl + NVO|
- €24 33S
.MG.. ‘d13 oL W_Dn_\hNm = P= a3d/1 +
35 AVT3Y 18V1IS  GW o P
70| "2°N TISA/TINESYY NVI/OT m z
DNIMNVEO T1IHM +9 SA/IT . = Ola
(N135310) JN3L *ON3 NFZT (ATNO n_m_mm___,_@w \n._Nth NI o -la mun__mwwm b % m .
+@ dnnd T13nd TRR/BT TAM/61 +8 dANd 13n4 N s
“ONS dWNd T13Nd| 5 IAR-e/ETT TAR->1a/ETT aN9_dnNd 13Nn4 N < e ﬁ
AR N = /L
+8 GIHOLIMSL IV "vaose VHO/E ($vO)dNd T3N3
P a5
< 9z4 335
dAvT T LTV ‘ lze-1g "a13 oz
HOL IMSAIM
LOVINOO 03500 = X
+9 Q3HOLIMS =& D= x€9/8 Xg9/8 = L
29N o
AVI3Y NMOALNHS .
“ T
oS
E—hZElﬂ.—lﬂtﬁ
= J.J@_VYI Ad9/8 ¢ 1-S 8
AVI3d £ XNV VBN
g .
= m@wy.Ihmoqu By =
AVT3d 2 XNV vZN 229 .
w m = o] ] M [u]
o4 =E leE
= = XH078 toe 1Rly Ry
AVTI3Y T XNV VIN TR
Wy L
He
g g €
SNTa/ET = m_m1>\ﬂv_|v o Ngg/2 adZ240
AVI3Y 1HVLS VLN D38 4
R
3HIM Y3INNC NIIHD =\~ ¢ a3a/71
20A 21 17V

SEE AIS

AUX. | RELAY

BATTERY +

SEE B43

1/RED

N
= [

1075420 - 356680

M20 Diesel 9016051 (9-2022)

2-116



STANDARD PARTS

Fig. 58 - Electrical Schematic (008000-014000)

9 .
[} Q5
2| U
3|2 42
ol §E
NSOH AVT3Y NYOH vS1
Sa/ET 7 TG VH0/VEZ =)= NgO/Sz % Mw  g3g/7]
asn £-3snd
1-Q
U ONNO¥O 011ViS 92 Td My N> ._mID\mN
[ N"9/S01
YIUVHS AVTI3Y HIMVHS vsl
BrareT K rE/ET v TaE < AHHMWW uNd/ivy 7~ gnd/Zv —and I h e <& = Ngg/ 22T =% W a3/ 1
HYNNOD HSNNOD GONNOO  BLNNOD VOBZNNOQ VSBZNNOO 491INNOD  [4S1NNOD den 2-3sn4
SISSIANGVH H3ddoH
/N LHOIT1 9HO
MIg/ET NG/ VHO/EE
SSINHYH AHVTY *ATH-LHOIT ONINSVM
e VHO/EE R LN VHO/EE
1HOIT TIVL 1431 SSANHVH H3dd0H
LHOIT TIVL ONINGVM /7 VOINNGO _SJNSINNGO
MTa/ET |7 | &Y 3 VHO/EE v VHO/EE
LH Ixivug " NHesee
9171 [T1VL NN/ . -
1HOIT T1VL 3SH3A3Y VI oZ oo
T N9/92 ver
*H*1 *1H917avaH ATarez R eI %
T3A/¥2 6-3sn4
OSNNOO | 9¥ANOD HOLIMS 1HOI17
*H°Y LH917aVaH
®SraseT REINGZZ
SSINYYH LHO[IAV3IH .
REIVAZ &
/™ LHOI1 Quv0g Hsva HOLIMS JAvia -
MG/ T ERN\G/ET - 2z r ved 335 6
_ ‘ n
1H911 JIVL 1HOTY NHB/22_ 0 o NTB/EC 2-1d ‘dI3 oL = m
1H9]11 IvL OZ“_ZK(Z_ ) <
raeT N yma e STa/ET [7 | & 3| VHO/EE
OFPNNOD | 9SNNOD
Ngd/22
LHO1T T1VL NNH/3svEg NHE/2g oo
REIVE = HOLIMS 3xvua
LHOIT VL 35Y3A3Y W o= NI os P RVI/O &S
YSNNOO VYHNNOD
[ ™

1075420 - 356680

2-117

M20 Diesel 9016051 (9-2022)



STANDARD PARTS

Fig. 58 - Electrical Schematic (008000-014000)

Pl

AMP 35 PIN, NATURAL KEY, OPERATOR'S LEFT SIDE.

M30/M20/T20 CONTROL BOARD

AMP 35 PIN, BLACK KEY, OPERATOR'S RIGHT SIDE.

+1ndin0

2 indino

FE

< (0 —
& _1N4=035070 / "0°N oo _—
MI1a/ET Ng Nl o3y NH9/Sv
Si-s
TIN4:03S070 / 'O°N
A °_~© Fiia SN
) MIg/E1 N4 SNV 105 REING 24
2 +1-S
ALJN3=N3HO / "0°N
m TE/ET 0~ Ong/ZZT e
] ALJWN3 MNVL®T0S
e 61-S
ul 35070 HOOO H3ddOH = *aN© pranant
|4|—W ¥-d
M1a/€eT - end
MS H00d Y3ddOH MR-
N3dO HOOQ H3ddOH =*ON9 o1
€1-S
dN Y3ddOH_= "N punant
m W d
M18/€T: NN
MS NO/dN H3ddoH |F_¢ -
NMOQ H3ddOH = "N JoE TR
S-S
(WILHVd) HOLIMS H3MVHS
MI1a/€eT 2 H " v 4 IHM/BE ®*™
or-s
SISSINYVH_Y3ddOH
3414 H3ddOH=N3dO / *3°N
e K mezi P
AHINIS TVWHIHL
*d*] MO
*d*7 #OT = 03S0T0 / O'N 70 NVL/Q
M IHM-MT19/7a9TET A NVL/0E *¥
2 Y3ION3S 13N
] £-5 MNVL ALdN3 = SAHO S
o MNVL TINd = SAHO 001
wl NMOQ = O3S0T0 / "Q°N
- MIg/e1 o TAM/B88  ==|“™
o NOILISOd H3ddOH9-S
M19/7€e1 s&-2d
M19/ET v
M1g/ET H_‘ €&
1HM-MT19/TET *713Nvd 8V3N "ON9 OL SLO3NNOD
*ON9 VLIOIO = 1€l
< £
o E
B H
-
&
2 .-
<o .
gle g
all

9/WHT
N.0. OIL PRESS.

SEE C5

L 1/PNK
SPEED BIT A

18/GRY
SPEED BIT B

=1 NJO/GT Ng9/ST
224 N9/99 NMOO WOOYS 3aIS m \:.w>m NY9/S1
TECFA/Y9 (A NeELLVd 6ndds 3aIS < \o_.w>m NH9/S1
o= VH0/E9 NO NV OVA d33ns < _\m. >wm Ng9/51
&2 NVL1/0S ON3LX3 Wooug wn_/mm \N_.w>m NHO/S1
=2 NYg/29 NO @8NS 3dIS m \m.>wm NH9/S1

*H00Q M3ddOH 3HL 3S0T0 TIIM L-AS NO ONINMNL 440 SI S1-AS 41
8-2d

MNd/ TS 3IAWVA IEVNI -re /S1

NVL/09 dn Y3ddoH A RELYA 2!
s IHM/6S NMOQ S390S m \v.>wm A3A/P1
€= IHM/6% NO HSNM@ NIVN < _\o.>wm 3A/ P
== AH9/8BS NMOQ HSNHE NIVA < _\m. >wm RENZ 4
EHNd/LS (wmd) Ne3LLVd HSNEE NIVW < \N.>Wm RELY4!
== Na/95 NO Nv4 OVA Grwos < _\_. >Wmu SX7PT
ZH NHG/26  Avi3d NeoH = m@&: TIA7FTY
S E VT TIHT

3ao1g
mN.vaf Sye-1d

T T3A/PT T3A/PTT13A/+1 gl

129 335

Ta REVYZA

1/RED

UNSWITCHED B+
L
SEE BB

[8 tux #n

SEE A8

1075420 - 356680

M20 Diesel 9016051 (8-2016)

2-118



STANDARD PARTS

Fig. 58 - Electrical Schematic (008000-014000)

Lsvd

N Ma/ET kmm Ve nig/9

*S3YIM 3NVS 3S3HL OL

¥J 335 _MVIEEKEO ‘v
WO3 3NION3 :0L und/ L =

S 33s
WO3 3NION3 01

i€e

( *S3SSINGVH NIVN ONV 3OVIH3LNI
H3SN 3H1 N33ML3@ SL1O3NNOD)
SS3NGVH *W3T3L :1dO

v aster = M T RE9/-NVO =
O A il 3 '+
3INCOA AML3W3T3L :LdO =

NH9/-NV]D =
2 w0

LHA-Y18/1ET 4 z N9/ -NVD

TAAT € T T NVD

37NAON 30VAHILN] Y3sN

60 335
*MS 3Mvd@ 0L

s3 335 E -eesIr
W03 3NIONZ 0L gnd7zsr =

WO3 3NION3 :01 n1a/9s8t 2d

HOSNIS AZM / OMd Exma - oon ovs¢

T3A/PT

= DIGITAL GND.

mmmm 335
IAN-Td/TET '

SS3ANYVH HOLIMS Lv3S 30 0L SLI3NNOD

131

SEE AS 4 >

4

LAM-ST8/VIET yoenas anal -oaH
0z-g
10=035070 / *0*N[ HALT1d H¥INVHS 039901
STa/ET v v ROl Ho/8% oW

SS3INMVH H3ddoH

i%d “O°N
ng/e1 NYL/06 =<

¥31714 *0AH 03990710
L1-S

q ﬂ._uEEJo “O°N
ng/e1 niga/9y v

N4 271 XMNVL*03d
a1-s -

0

Pl

AMP 35 PIN, NATURAL KEY, OPERATOR'S LEFT SIDE.

P2z

AMP 35 PIN, BLACK KEY. OPERATOR'S RIGHT SIDE.

M30/M20/T20 CONTROL BOARD

Aa/etT SNOTLOINNOD SSINuVH
02H-03 ¥04 $9v-/SV 335
NVL/0ST +<K-o a3sn Lon SS3NYVH LSV t°1d0
THAM/BV T <Ky aasn 1o MHW_&
._.Iss\ 6L
(IVNOILdO) diNd LSV
et g v
IHM/6L  s-70s dnd/ L]
3IATVA MO HOIH LSV4
lezinant dNd/ LT
€2 snuino

Q-

AVI3Y NG 1SV

NI9/GL

(VNOI1d0)  dJANd S3

IR @ NVL/08 HSNE 3a[S Lsv4 ﬁv%

i e Yv272 ) anod 13 =zt

T S NEa /281 Wavv F181any D HNd/LT

N e VHO/ES N0 53400 [ >g.
N NG/ LT EREVIA
o e T e /91 n8/9T

NG/ TBT v T e TS _\ 2 n1a/91

Ry -
£-708
S e NET/2Z SAWA AL G v << _\ 27 n1a/91)
€-70s
v9)
SR [SETSING/TZ Vi3 NMoOLnHS | @ >e——rasot
VHN
GO [TETNVLI/OL  Avsd dsumaad ® @wva CEL
VEN
SR [SETTAN/69 | Avisd udwHs o 4@&: REZEL
1HM/B9 ° " o S a/91f
(VI18Vd) HOLINS H3NVHS
eunano ey %vl:._uu@q
AH9/89 N3d0 H00Q H3ddOH A
PUNING [T n - vJJﬂHJ.
ynNd/L9 034 T4 01NV :1d0 < _\N...omw
e e Ng0/59 o5 i o 1K _\_.._omwU a/91
& w0

== Xg0/BET T K ¥ 05 roivA waaot _\m...omw °

SS3NYVH Y3ddOH

[5 w2

SEE A8

1075420 - 356680

2-119

M20 Diesel 9016051 (5-2019)



STANDARD PARTS

Fig. 58 - Electrical Schematic (008000-014000)

A0 AQ  tHOIH ot ooe

L Nad 0002
HOIH AQ 1O3N |y ocet
IS {- E— Y -]
(@3SN LON NNIG3N) NOILOTES 033dS 3NION3

VHO/E
I—-I
[asZET i
HONMIADD 7
+8 G3HOLINS| ARl —
VHO7E 3 aes A00 -
]
PTaZET STE/ET 7| T ON/TT v as noo YNG7TT 3| | v a5 A0
G
g T NVI/00 W | tmEsNas 3unss3ud J1
9| *ON® 0L 3TNd)
P—SaET xLﬂdl-. 34Nss34d 110°0°N
= =
= . —
dn-30ld *OvN/033S *oNa [ — %
— u
— £
HOLVNLOV IILLOWHL 2d T
s z
HE:
9 Nv1/0T
PraET v _ Zz w
1AN/S ONINNMY SNION3 N3HM O30NNOHS cy
HOLINS °SS3dd 10 I F
Yo
zZ
IR = - VHO/E o w
i
g 4=
201N o
w0s s P g5
and/ L oin VHO/E 3 W
FSTTRZET >, o g2
s-a =
[G] 7 < 9
o = g o
v 1 = )
o e - S B
Y b Gl NGE/ZT — ..nm..
T (d/SV9 ‘2 Y31L) "dN3L 3NION3 HOIH v —¥ = w
w — v
z — 52
® NVI70T ®| ["O°N) *Ss3ud 110~
zZ WNd/ZZ 7| | ONDNvED TUHA +@
W e—maET = @A 2T | | M3L HOlH INIen3
— NOb/SNHO 22 -
o z-y —]
<& zi==SUGN W [ Hnd/L <NV HOLVNEZLTY
et SN €-a VO0/E Voo /e VL +a a3oLins
o
Sl = vd0/€ e
> L erm |
‘SLANILLY LMVIS 3NISN3 A18/95
N33MLIE AVTED SAULVRO apP>s VH0/E
P sET el o> s - A_MNIGI_V uNd/ZL P
ICON IAILL 18VIS INIONI JET=) ix
! v [T
<Y 9Nd MOTO TTVNO1LdO en T
STE/ET W NGa/2% N .
e 8 .3 g P Nga/2F @ e
30078 3NION3 e (B2 ,ht (La cJ.IJIﬂ..
3 4 '
SSINHVH INISN3 wwwwamww Ll whu
3 3 2-s
" Nga72%
007@ 3INION3 6I@ VHO. jA@é T
7100 GIDNIT0S HALMVIS
<
) i1
x0T8 aNIoNa HOLOW MALEVLS SLOVINOO QIONSTI0S HILMV.S
LHVIS
g (B,
g Pl
g 8 2y
1
3|#

1075420 - 356680

M20 Diesel 9016051 (11-2020)

2-120



STANDARD PARTS

Fig. 58 - Electrical Schematic (008000-014000)
OPT: EC-H20 SYSTEM

13/BLK

13/BLK
§

13/8LK

WER GROUND ),
ENGINE BLOCK N

E GI3

c
DIGITAL LOW
CURRENT GROUND
SEE A27-AZ28

. 75/GRN

13/BLK

13/BLK

13/BLK

ECH20 INTERFACE HARNESS

13/BLK

13/BLK

141/PNK

1+

-1
na YT e
= CLOGGED CELL

NOT USED  *

SM-* NOT USED

L__13/BLK
140/TAN
ON

141/PNK

PRESS. SW-15
138/WHT T
NORMALLY CLOSED

13/BLK 4
/BLK g
13/BLK

OPENS ® 45 PS1 +/-2PSI

ECH20 HARNESS

MODULE HARNESS: 1060869

LOW = ECH20 ENABLE
FROM: MAIN HARNESS
SEE A27-A28

1 150/TAN

HIGH = ECH20 GREEN LED ON
TO: MAIN HARNESS, P1-2.
ISEE A27-A28

A 149/WHT

ECH20 LED (GREEN)

HIGH = ECH20 RED LED ON
TO: MAIN HARNESS, P1-20.
ISEE A27-A28

3 T9/WHT

ECH20 LED (RED]

Slroas

LOW = ECH20 HIGH FLOW
FROM: MAIN HARNESS
ISEE A27-A28

SWITCHED & FUSED B+
FROM: MAIN HARNESS

SEE A27-A28
] 17/PUR

P
430 OFM, TW
17/PUR é@z
E PU

17/PUR
17/PUR

2 17/PUR,

ECHO PUMP RELAY

T9/WHT
6/BLU

.:@ .

vees

veee

3/BLK
140/TAN

140/TAN v

140/TAN 12

12vDC TO 36VDC CONVERTER

ce3
Z.g ?M’S

152/BRN

o
ELAY

ECHO@R

UNSWITCHED B+

@ KEYSWITCH PIN 30. \/RED

FUSE-15

PLEA Ll

1+ ISB/GRY

M8

DHHW

CONVERTER SUPPLY RELAY

1S0/TAN 2
149/ WHT

13/BLK

= OVER CURRENT OF SOLUTION PUMP OR SPARGER
FLASHING RED = PRESSURE SWITCH OPEN "E-CELL IS SCALED UP"

= ECH20 MODULE ON & SCRUBBING

ECH20 SPARGER LU*
ECHZ0 CELL

SOLID GREEN

SOLID RED

1075420 - 356680

M20 Diesel 9016051 (8-2016)

2-121




STANDARD PARTS

Fig. 58 - Electrical Schematic (008000-014000)

PRESSURE WASHER

OPT :

CAB HEATING AND AC OPTION

OPT:

NNd HESYM ~SS3ud SSINYYH HSYM °SS3dd £ 1d0
B A¢mOu¢u TIPS Y YIRS REVYGos
hl
STE/ET v.zow REIVEZS
IAIVA HSVM *SS3ud AVI3Y HSVM *SS3dd
STE/ET =K _\ e TIX/FS =< D>=
[ad
3N [SSHOONd 2
ALdAN3=N3d0 / °O°N W
N A
YIa/ET AT a/eT STE/ET = = BINd/ 102 * T o
ALdN3 YNVL*T0S . ST S 5 T
L2-S AVI3H
HovM ‘So3ug | INd/TOCT e
Ngd/202 Ngd/202 , » ] ] .
— 291 ‘WON ‘dn ‘E#°SOd
‘pPZ  *YIINIO *24°S0d
*MS Y3HSYM *S3ud| . . ‘NO “1sc
SN/ 102
SNV4°SS3dd 8vJ/°'dVA3 IV
-
q ™0
g < =
REIN
) e 940 © oH0 5 9€0 A= N=g Ve z o SIVALCET]
< Der———==19
34 RELS Ve 1 a9
=
g ERCES IR g @ N99/690 4 VHO/0ZT
REN [RER (=T
..|A Q HOLIMS NVd *SS3ud/8GV0
xa m n1g €2-s
SNV4 H3SNIONOD OV T ==
— Aﬁ@ nig v
g [ 440-N o)’ o\ e
_\IA% = = LN Y o< =\
oG g A@w NO | NeO/STT +is VH0/TT1 <<mo§2 ? e and/e
- vsi1
LHW/ 38 HOLIAS @
LHM/ M
g v > s
*70S HOLNTO “SS3dd Y3SN3OANOD IV dA3L "dVA3 OV
HOSS3IHANOD oV J
HOLIMS H3dIM
g o ol o
VHO/T11 g | 3
@ FA/ETT M VHO/ 117 g A X
R EREZAR] o2s NI RN
H3dIM QI3IHSONIM [\ ol —
o
RRE] & 1ho17 anoa NG/9TT 1H917 3n0d T vd0/ 111
.
—_ [:a]
LIRINIE
X =
ERC] ¢mOu¢ e VHO/ 111 < m 3
=
Nv4 1S0u43a MRS
]
~
a ™ & -
=) 0.
3le ERE] 8
gle 22 :8 z9
4 By Bw B4

1075420 - 356680

M20 Diesel 9016051 (8-2016)

2-122



STANDARD PARTS

Fig. 58 - Electrical Schematic (008000-014000)

SPRAY NOZZLE

OPT

O3A/4S sdANd 31ZZON AVddS OL

Ag/€el

:ONNOY9 OL

SSANGVH FT1ZZON AVHdS: 1LdO

TIA/VE TIX/VE
R EVVEZS gErVizs! =<A——mna
D s
MTa/ET | = @v NEE/26 | S mna T oG 7T
AVTI3d 31ZZON AVHdS = ¢
T Oa/ET M1a/ET s o[ 13K/%S
HOLIMS

31ZZON AVHdS

1075420 - 356680

2-123

M20 Diesel 9016051 (8-2016)



STANDARD PARTS

)

Fig. 59 - Electrical Schematic (014001-

™
SSINYYH WEVIV “A3Y-1HIITT ONINGVM N AYI13H 3SHIA & _ _ _
YTa/ET ¥1a/el X WI/0Z NVL1/02 o —WIzoz &1 = XH978 9 s 2 b =
_ WavV 35N an 52 58 3 m 3 e}
- -— _ —_ |1
— A0 o oy | M 00 & mm 8 8 <
— Wi A% MR | way oser 2le= |y Nigy o]y lely
H— g-118 v-118 2s o = m o
H— 8. ONV V. SL1@ NOILO3T3S G345 INION3 - . 3 -
H— o]
; WVa 119 033dS sig 335 & g s 3
v 0d5 A0 [T SayTT SN/ T A " |vz-2d di3 0L 3 N N N
8 *0d5 09| [T rmo/ET Q N 10 ©
: N
1 v A J > > >
i PSRy [ L — .8, 118 033dS T Sig_33s =3 3 D Ad
£ [ KHo/B1 S2-24 *d13 01 Y o LB 2 Do
s g ; ggm ST =T
0 .qe X D 8 X
£k T HOLINS §534d 110 3NION3 "0°N 51033 2 2 2
Er s o 1 61-1d *dI3 01
g & ’ y : B d g 4
s g = B e | P R ¢ ¢ g ¥ g
et — €-1d M3 0L -gemug 110 *0*N + B0 / INE XISy, | 824 335 S = S = S
v @2 - NVO| 7 NVL/01 62-1d ‘dI3 oL “ . ™
oL + NVO| w
m mm — +6EBI a Gia c:
<8 — g-ld i3 oL ONINNVHO JTIHM +@ P @ & &
59 — SN/LL @ = /T 5 2 2.
2 e g — AVI3H LWVIS G g Sls |82
W = — — @
10 *0°N ISA/NNSVO | T—RvI7oT W70 O] = m 2|= m <
ONDINVEO F1IHM +8| ——gna/zr WL . [N e "
enlor oot on| L Z LN BS3Igl gL N3 = & <|g b~z ¥
+8 dWNd 13N [T TEweT TAI7ET THM/61 +@ dAnd 13n4
‘ONO dNNd TENS| [T TR R/ETT TAR-T/ETT aN9 dWNd 13n4
dWV LWV [ Engsz °nd/L af
+8 n_w..o:;m..l.qlg e VHO7E (SvQ) dind T3n4 T 1 |
=
= +| g <
e m
dAv LV 2e-1d ‘dI3 0L a
N_.wm“t m
vsl .v.n
+8 Q3HOLINS =)= Xg9/8 XH9/8 ﬂ“)mw._ﬂ
Q9N
AVT3H NMOOLNHS
w® @Vl Ad9/8 1
AV E XNV VBN
u
z
SR S Q357
= m_mv,\_v = =978 T 5 y 3
AV 2 XNV vz : g2 N
Q <
o w 1) &. Q E
Ko< < =
= ¢_J>©>\_vv.. — AW9/8 2R3 2y 5
AVI3H T XNV VIN £ 5
w
=g}
2%y g 8
YTa7ET = m@w = Ngg/2 a2 m E
AVI3Y LWVIS VLN hEe
onI
L2STLE 34IM YIdNNC N3I3H9 hd a3d/i
a0A 21
L_ __r
il

SEE B43

1075420 - 356680

M20 Diesel 9016051 (9-2022)

2-124



STANDARD PARTS

)

2-125

1075420 - 356680

Fig. 59 - Electrical Schematic (014001-

=] .
.| 88
x N=)
EEE
o oM
Tig WE
NHOH
% . AVI3H NHOH val
Y1a/ET = VH0/VEZ A= NGOGz =\ a3y/T
E£-3Sn4
U 1-a asn
92-1d S2-1d
ONNOY¥9 D1LVIS %
N vHo/ee
HINVHS AVTIY YINVHS val
e K STT/ET P < 9 oNd/ L% VA and/ Ly T—gna/pE<&A 2w Nga/z2T @ A a3/
HYNNDD HENNOO GONNOO  GLNNOD VBSZNNOD  VSBZNNOD DINNOO | JSINNOO gEN 2-3sn4
S3SSINYVYH Y3ddOH
/T __1HI1T 9HO
W1a/ET AN\ VHO/EE
SSINHYH WYY *A3d- 1HOTT ONINGVM
PyTazET 2 VHO/EE BN VHO/EE
QBNN0D GBNNOD) BBNNOD
1HOIT TIVL 1431 SSANYVH H3ddOH
LHOIT TIVL ONINMVA N vornoa ~lveimeos
MI8/ET | ° 7 VHO/EE oy VH0/EE 1
[
LLHO1T 1YL NNY/3MvHg Nyg/ee
 REINGZ4
1HOIT TIVL 35MIA v i VHO/EE
NYL/02 J9INND | DSINNOD b-g
. T /92 -
HUT UHOIIOVEH /) T3IA/VZ_* & q
N\ REIVZ 7 REIVZ N SWRELY 2 _ LS
Rl HOLIMS 1HOI11
"H'Y IHOLTQYIH /)
M18/€1 NaZ28 13A/¥2 13A/%
SSINYVH_1HO[IQV3H 4
REVVZZ: E
()LHOIT 04v08 Hsvg L HOLINS 34T bzd T35 z
W1a/ET = . ; 22 =
LHOTT TIVL 1HOIH Ndd/2e Ngd/2ce ¥2-1d ‘dI3 oL % 2
1HOIT TIVL ONINVM - i
) 2 >
Mg/€1 Bz.w_o._m_\,L M18/€1 VHO0/€EE - 035070 / ‘0N
OHNNGD o e
LHOTT TTIVL NAM/3N NH8/ee NH9/22 oo [ oo frarse
REINZZ3 HOLINS 3xveg
£-s
1HOIT 1VL 3543 NVL/02 NYL1/Q2 v NYL1/0
YSNNOO VHNNOD
N ()

M20 Diesel 9016051 (9-2022)




STANDARD PARTS

)

Fig. 59 - Electrical Schematic (014001-

131 = DIGITAL GND.

131 = DIGITAL GND.

| ) < 0
[ie
o
\\/Xﬁ”—m/&. AdO/BET * L 3 VLl ) % O W m
o/ o 05 HOLVT 83ddoH ¥ g-105 N 9
p uu w MM —|
>_o— <Ta] e b
Y¥1a/€1 s w_:m o NHO/Sh PSRN S SSIANYVH H3ddOH S
m 2 o o %
F 1IN4=03S00 / *0°N < ~ H Y o) T
Y18/7E] o A [ aro ; 5 & 5
._*H__H“_..mvz,\h b = = N1a/99 e e NHO/ST M §° M 2 $°
mv_ T i 4
& ALdNI=N30 / *O'N . .
¥1a/€l T Wnd/LLT "™ @ ¢ \_ 3
- W R R £V ) (NAd) Ne3LLYd BNE0S 30IS i NHO/ST P |
(G
o =
35070 HO00 Y3ddOH = *aN9 fundt o B W
& orm 8 o P YH0/E9 YIRS /s >vm NUO/GT P
. 2 -
MI8/ET  *As H00Q H3ddOH - ~N
N3dO H00d Y3ddOH =*AaN9 N9g/2v Tig| oumm m
ET-S S MR \WI/05 P0G ooR TS \W_ 7 NHO/5T s .
o - > @
dn H3ddOH _=°ON9 aunnt Q vUA 2 m
= = =< = 9
o - e NEG/29 o ows 30 _\ ) NE9/5T LI
¥18/7ET *Ms NO/dn H3ddOH N 8-AS 10 - B
-1d
NMOQ H3ddOH = *ON9 gry e . *H00Q ¥3ddOH 3HL 3S070 TIIM L-AS NO INYNL $440 SI S1-AS 41
S-S w W e NI/ TS T T & z\w.av|25\m~
(VILY¥Vd) HOLINS ¥3; Iy G
TTE7ET : - b o= ¢ A ;
43 =3 NVL/09 N wEddoH E%e
. w = bl-As
3414 Y3ddOH=N3d0 / *J°N m m
T OTE/ET " e & ImizeeT o F 2 e e THN/65 prp— REIZ2!
AHIN3S TVNH3HL b= -AS
DS66101 ONV 080S.01 S3SS3NHVH H3ddOH w M
. e e THM/6Y P Sl T/
FAES No Niwn 9-AS
w w
2 X X
dan 5 35 5
"4 0T = 0300 / Co'N 7 NVL/08 W m M il g9/85 NAOG HSNYE NIVA < _\m.>mW TBA/YT
z Z :
BI=T D 71 1) e— A NVL/0E e T =z 2 T\_\¢
Y3AN3S T13n4 a undm
£-5  NVL ALdN3 = SWHO S s T R = dnd/Ls (NAd) Ne3LLVA HSNEE NIVA & RELYZ2!
A N JNVL TTN4 = SNHO 001 - W ..W . W
PTE/ET OO TAm/68 o= ™ & TRIE < g
o NOILISOd ¥3ddOH 9-5 - o = n18/9s NO NV4 OVA 8n¥aS _.>mu FX/HT o -2 nig/!
Y8/ =
Y18/E1 = IR E T NHd/26 V38 NGoH w m_i@u\_wTddﬂu
Ya/eT L]
S 52 TIA7YT TIR/HT
1 “T3INVd VAN *ON9 OL SL1I3NNOD
“aN VLIOIO : 11 . CAENG i VERF
< H H m = RELYAa REIY; 20 GREIVZ gl
1a] 3| B
» g 7 ¥ ¢
1"S3SSINYVH NIVA ONV 3DVIH3ILINI =| .
¥3SN 3HL N3IALIE SLONNOD) Tin T - o
- SSINUVH “NITAL :1d0 N M,m_ x > o
& ) w0 h o) W mm |
o v NE/IEl 2 " NHO/-NYD = V Wm n.m. i -
= P T o T M s lﬁ @ W
% u IINCON AYLINTTEL :LdO § 2 2
2|4 = ] =
— 8 3 8 3 E ©

SEE A8

1075420 - 356680

M20 Diesel 9016051 (9-2022)

2-126



STANDARD PARTS

)

Fig. 59 - Electrical Schematic (014001-

7 A 02103 R/erT == ™ /ﬁ \ﬁ
H e e e yNd/IET
031 N339 02HO3 |
¥ 335 ! ¢ _H H_ 5
o3 aniena oL | ¢ V ONIGEVHD 1TV gndsz =w| T NE/SL - N99/5L
. (WNOILdO)  did S3
50 335 -
] BL NVI/oT =%
NO3 INIONI :01 N NN 30 o] e
] e Rl O ETV2E )i >
g | B
3ATVA 301S 033
] o v 72 ¢m©u¢v|%m\t,
INAD) dNnNd 130
QEV 335 20 e .
SS3NYVH 1d0 0L 1HM/BL THM/6L TEa | 20 Nug/c81 Dw‘.n_n;\ dnd/Ll
- . = YHO/ES m % w dnd/L1
ovZ I e Qﬂg = ﬁ M = NMOQ H3dclOH q
T T Zed —
ST : _nH ! E m e A 77T U/
5
Te/et ' T EIvee: ) | ww - 9 X N
N wn oc VI_ $
61> No/3561 i - ) Y7161 S| A mm o n1a/961 oL1ova NY9/561
12V 338 -
HILIKS 35 = & n1g/961 > 7 NH9/S61
g e 20010
8-Ks a
Os M 2 N18/96T m / W NH9/S61
> dind OZH NIV
Ngo/-Nvo == | ™ e -
THR-a/Ter v @ o g M Y u
S 0 55 3 e T R/9T
31NCON 30VAILNI ¥3SN RETVE N R z a m
Z 2 T Nge/eL &>>—mrer]
60 335 z o M 3AVA O2H NIVN
‘NS 3veg 0L n o \
m m ® * = Ngg 26T &>
53 335 _eesir T =829 2 IATVA ONVA AVHAS
» 661
NO3 INIONI 0L 'B una/zeT = o BT T\_l S|
3AVA O2H 30IS
53 335 akﬁ__, S -
Mo3 3NIONT <01 me/est = e NG/ TL AviEd NWoalnhs m’w@‘ ® /9%
HOSN3S A3H / OMd <
IHR- €T Q
foa)
R T NYI/0L AV 3suN % 9 © n1a/9
AT T 2 hed [
; x
> V|
m TAR-STa/TET RIS TERAE | W e FETTHN/69 W EWs © ¢_J<>®\z{_v = a/9T
W SS3ANYVH HOLIMS LV3S 30 0L SLO3NNOD &) q
m.. 7 NAOQLOHS = 4022 < = OONB'0 > | S Tm7es <K A ——P——a/oT]
a HOSN3S dN3L *0AH Iy q
02-5 S VILEVd) HOLINS U3IVHS
03990=035070 / *0°'N ¥3L1d ¥3VHS 039907 g
y . ° - — cnan SUMINO oo V ng/91]
a/er ' ai-s T go/8y e W AH9/89 N3d0 H00Q H3ddOH m \m_.w>m
080SLO1 SS3NYYH H3ddOH m
<+ =
- . 0399010=035070 / *O°N - » ouman nano |
BT T A
N Mg/l Y3114 O 0398070 NYL1/06 gnd/ L9 934 T4 0LV £1d0 < \N.w..omu ﬂuan_
2 L1-s
€10 {
1IN4 2/1=03500 / 0N e NY9/59 *70S 1114 0LV t1dO > n1a/9T]
Bl STa/E] ° ma/gy e 1-70s
TINA 271 NVLTOR S
L ol (4] 91-s \\/\/ o

1075420 - 356680

2-127

M20 Diesel 9016051 (9-2022)



STANDARD PARTS

)

Fig. 59 - Electrical Schematic (014001-

OPT: PRESSURE WASHER

OPT: CAB HEATING AND AC OPTION

dANd HSYM_*SS34d

SSINYVH HSYM *SS34d ¢ 1d0

Iﬁaﬁl@vuddﬂum Qe

NOILJ3NNOD ONVM
AvHdS H04 03sn 0Sv

.

(449-Ng 1 w.<
-0 e m@w N [ NHO/STT vz T
\ e IS, e 3
< <A A
*70S HOLTO *SS3dd ¥ISNIANOD OV AL VA3 TV
HOSS3HANDD IV J
HOLINS H3dIN
e HOIH
m VE0/111 !
ﬁ”Ou¢ T3A/ETT = OH0/TTT
e uNd/en T o | goes
Y3JIA OTIIHSONIM
L] I TR 9H0/TTT
8 ¢©¢ SH0/TT1
| wilsoumq |
o
z
3o
o
o
L4

NEIYE NO11J3NNOD LHM/6L
L= sy
YTa7ET > m 7 RELYG TS T IAN/el TAR/6L AHM/6L
. . 814 335
INTVA HSVM *SS3dd AVT3H HSVM *SSTd e T
FazET i T\_\¢x._. REVVES A P)=
e g
ALdA3=N3d0 7/ "O°N d N
N18/ET ~ MIa/ET NE/ET = @ TYNd/T02 *© ‘ o
ALdN3 YNVL®T0S S
s AVIEH HoVA *ssad] SNa/ToZ T BN/ L2T W72
N NGG/202
/20 —_ L35 ‘291 ‘NON ‘dn ‘E#'SOd
*L%G ‘$92  *HIIN3O *2#°S0d
*NS ¥BHSVM °S3ud Y. ‘b2 ‘NN ‘NG ‘14°SOd
NI/ T0Z
SNV4*SS3Md @VD/:qVA3 DV
o< w
._m>
) S 540 mo — om0 A= Neg IVALEL)
=N
EN
e |y e e @L NHO/SH0 4
l 01-3sn4
Y ORED Tk =

27/PUR
RED / 3
127/PUR

[27 ux #31
[127 switcH B+

[AT. Pos.

FROM: AUX. 3 RELAY

SEE A8

FROM: ALT. B+
SEE PAGE 1
FROM: FUSE-12

SEE AS

1075420 - 356680

M20 Diesel 9016051 (9-2022)

2-128



STANDARD PARTS

)

Fig. 59 - Electrical Schematic (014001-

SPRAY NOZZLE

OPT

TIA/YS :dANd 31ZZON
AVYHdS 0L

MI8/7€1 :ANNCYY OL

SSaNGVH
HOLINS Lv3S 30 TYNOILAD
€24 335 *@31dN020 Lv3S = 035010 ..u»wmm_ wwm
¥18/1€1 L3N HOLINS 1V3S :1dD T
SSANYVH NIVA SG/1€] g ST TEA/¥6 .
9SNNOD 0L 12-8 SSNNOD 0L
SSINYVYH F1ZZ0ON AVHdS: 1d0
3A/PS 13A/¥S
_ 3A/$S © 13A/PS “ ﬁ $ ® Hnd/ L1
5 D% 5
HRVET m@v e N R A BN/
+
AYT13d 3T1ZZ0ON AvHdS and ¢ 1HM/VHBT
~ M19/€1 ¥ oMg/€el * o 3A/YS
HOLIMS

J1ZZON AVHdS

1075420 - 356680

2-129

M20 Diesel 9016051 (9-2022)



STANDARD PARTS

Fig. 59 - Electrical Schematic (014001- )

OPT: EC-H20 SYSTEM

GROUND OUTPUT (+36vOC)

CONVERTOR_SUPPLY - L

POWER GROU‘DSF 13/8LK 13/8LK . . 13/BLK
® ENGINE BLOCK PoneR [ 7 |cow. ] ]
SEE 613 : E E
B a 3
13/BLK E 3 13/BLK
x| -
£ _% g
X ¥ N
Q [} b} g:
. 4
z BB e
8 44 i 3 i
£ N it £
; _D: g § <)
g =) : :
DIGITAL LOW o 3 B
CURRENT GROUND o
SEE A27-A28 2
c 13/BLK [3 [ L3/BLK M\ g
§
LOW = ECH20 HIGH FLOW 137/PUR
FROM: MAIN HARNESS
SEE A27-A28 .137/PUR
€ 137/PUR s s 137/PUR
LOW = ECH20 ENABLE
FROMI MAIN HARNESS
SEE A27-A28
3 75/GRN 2 2 75/6RN M\ N4 ovae
HIGH = ECH20 GREEN LED ON uts
TO: MAIN HARNESS, PL-2.
SEE A27-A28 113
[y 150/TAN BT T T ; + N\| « I50/TAN . . .
HIGH = ECH20 RED LED ON
TO: MAIN HARNESS, PL-20. {9 § z z §
SEE AZ7-AZ8 B § § )
) < i &—d
P T T
:

INPUT (+12VDC)

=

12VDC TO 36VDC CONVERTER

P

13

SOLID RED = OVER CURRENT OF SOLUTION PUMP OR SPARGER
FLASHING RED : PRESSURE SWITCH OPEN "E-CELL IS SCALED UP™

SOLID GREEN = ECH20 MODULE ON & SCRUBBING

) 2V

c2
<
47

17/PUR
3 153/0RA

SWITCHED & FUSED B+ g
FROM: MAIN HARNESS
SEE A27-A28
o L7/PUR 2 > 2 17/PUR
POWER CONN.
UNSWITCHED B+ FUSE-15
mi8
© KEYSWITCH PIN 30. | i o ISS/GRY . isa/eRY . - 153/0RA
OD—\FED e g ISB/GRY 1y Sl
204 POWER CONN.

1075420 - 356680

2-130 M20 Diesel 9016051 (9-2022)



STANDARD PARTS

Fig. 59 - Electrical Schematic (014001- )

DIESEL ENGINE HARNESS

13/BLK :GND>

S T {1
g 8 é . N
K s
! : ?
] g |1 " ; g
SO § (3o g f E
A ' | : | .
A1 AT
: ; o @
| 1 T Ei i
Eﬁ e B é% : 0§ ! i
: Wf J ’ g B8 gg-%%
:Fisﬁ: :

3/0RA
22 OHMS / 40W

-2

e § ]
E Pl d
g1 T Z
o3, 4 4.4 g TO: M30/M20,/T20 DIESEL ENGINE HARNESS:
i jjjjj THESE TWO CONNECTORS MATE TO THE MAIN HARNESS

1075421 - 357169 - T20

M20 Diesel 9016051 (8-2022) 2-131



Fig. 60 - Electrical Wire Harness Group, Main (008000-014000)

STANDARD PARTS

el
T . SS3NYVH H3ddOH (2)713av

SSINHVH ¥3ddOH 0L

35N3S_JLLOYHL £33V

HOSN3S I1LLOHHL 0L A ohe/aeT

T T3av1 ON
*SSANMVH

WeVTV N XOvE toL

MNd/ 16
=M ICICI0
2-€1 7IvL3a ] T L,

(903)

1ze

14
N

|| ]

oPe/3e1]
9] veo/eE]
V[ Nv1/0Z
SOd[ # 351N

% JANd_3SOH_t13av _M_ _M_
dANNd 3SOH N3aHY9 01
——11{4m :
[ 8[¥a/9eTl]
ND G3NILNOD T —eprazE

1# 11vLl3a 24
=11

a

7N

{—7 T ) —
-
A - . T T2
Z2-el :71vi3a E _ 1-£41 sS71VL30
— _ 0Z GNV B-El *‘1-€1 :sS71vLi3a
. [v]
1-91 71vL30 Il JI i
dhNnd S3
L o[ nwo/sz]
[ v[&nd/z1]
1-91 £71v130 _M_ [ "sod| + 3d1m]
NOILNI0S/ T4 0Ly :73av 4
*YNYL1 NOILNTIOS
705 1114 01NV foL [ epra/eed]
[ o nuo/sg) V[ iHmses]
[ v[ na/er] 2] [~Sod[ + 3aiA]
[5] [sod # 35TA] *NO_M3ddOH :13gvl
— = | —Vmer] S NHOT' ¥3cdlOH
[FS6d[ + 3uTA]
dAnNd *130 :13av
dANd “13a 0L n
[ a[¥aseetr
| [ v[ nus/se]
H@ =] o]
[ 8] ¥7esHer] TIN4 039 13V
[ v[und/viLT| 1v0Td4 T7Nd 03y
RS-0, 1-£1 71V130
k 8-€1 1Iv13a 1-€1 11v13a 02 T1viga
e[ Ena/zs]
[ v[nia/ver]

AH3A003H/T114 OLnv :713av7 !
*YNVL AY3A003M
14 oLnv oL

M20 Diesel 9016051 (8-2016)

2-132



STANDARD PARTS

Fig. 60 - Electrical Wire Harness Group, Main (008000-014000)

138V ON
ANNOH9 :0L

L-ET ._Z.m_n_lv(
H3LHVLIS LV +@ (1)713av1
H314V1S 1V +8 :01

] @x S

9-£1 ._Z.En_lv(

-/

€€ 11viaa

LLT V130

SS3ANYVH 02HI3/.1svd 713avT
SS3ANYVH 02HO3/1SV4 tOL

S. 11v13a 2-91 1lvi3a

Z2-L1 11vV13a

®

@ @munzwm._wﬁ._::dmﬁ
1ol

o g B =

w\lm.m_ q1vi3a
v _oazeg] (4
SLoaNv Z-L1 .__E.mn_
NO Q3NN1INOD ] 7 ) v g8 visa
v# T1V130 "S0d + 391N LLt |__<._.m_n_|/ur
— { L —"} - L —— 3
T \z /; R
- #
2 | itk
-
|
|
Uo
NO Q3NNILNOJ
€+ T1v1l3a _
_
| - )
: _ : _ [ alvio/see [s[viosvee] !E ALJN3 *70S 1738V
E | v]vao/zee] [ Vv]veo/oee] !% AVGd ALJWT *I6S 0L
“NO/dN H3ddOH 7138V
HOLTKS NG/ H3ddGH 0L “3av1 ov
NOILO3NNGO 1HO1T T1vL 39 fOL NO 03NNILNOD Lohna oS sEeva

*3S0713/N3d0 HOOd H3ddOH :713avl
HOLIMS 3S070/N3d0 HOOQ H3ddOH :OL

HOLIMS H3XVHS_:T3av
HOLIMS d440/ND d3xVHS :01

% 2# T1vL30

2-133

M20 Diesel 9016051 (12-2016)



Fig. 60 - Electrical Wire Harness Group, Main (008000-014000)

NOY4 d3NNILINOD
€+ T1V130

on NOY4 d3NNIINOD

2+ 111v13a

o

NO d3NNTLINOD
8# 11v13d

\TI q1vi3a
!I\ L

M20 Diesel 9016051 (8-2016)

S[_N3do
SEEE"S) a0 ] I-¥1 71v13d
d| N340 dlund/L81 -
d N3d0 N[n78/881
N| N30 W[ N3O
W N3d0 fl N340
9 Nado S| N3do
Al WND/TT r N3dO
| AH9/81 H N340
H N3dO 9] NvL/01
O N3do 3| unasiL
4] 1HW/6) EI=ZA
3| N3O al LtHWeT
a N340 THM-
5] _N3do Spnasgtt
8] N3do a] wnd/z
V[ N3do V] VH0/E
"S0d| # SHIM ‘SOd| # 3HIM a[_x"9/8g] al N18/95 a[ LHW/6% a] vd0/€S
R REIYE V[T3A/0PT V[ 3A/PT V[ T3A/8PT v[8nd/3LT
\-. | "sod| # 3d1m] *Sod| # 341M] “Sod| # 3dIm L1 “Sod| # 3dIm “Sod| # 3dIm

STANDARD PARTS

b-AS E-AS 2-AS 1-AS 9-AS L-AS £1-AS
+713av +73gv +73av :73gv :73av :73gv PRECR!
! _M_ $-AS £-AS Z-AS 1-AS 9-AS L-AS E1-AS
(*STYNIWY3L 3TVA SOTIOH (*STVNING3L FIVA34 SATIOH B o
NNOO_NOTLISOd 1) “NNOO_NO11150d 91) m:»_m_wmmw m._wuwmwm m._mmw_om v numwm_
q3avi ON T38v7 ON
SSINYVH INION3 1r :0L SS3NGVH INION3 Id $OL Sod[ # 3dIM Sod[ # SHIM S0d[ # SHIM Sod[ # 3HIM

2-134



STANDARD PARTS

Fig. 60 - Electrical Wire Harness Group, Main (008000-014000)

2-S1 71v13a

8] n7a/99]
11-AS #7138V [ y[Reo/as1]
[-Sod[ # 34im]|

T1-AS 0L

bl ET—

ol-As :13av1 [ B[ EAZ+8]
oTe o | [ vimessst] o] [ET——
[°SOd| # 34Im]|

. o wio —
eSS mesest] ] [EY [
[“oal_» s =

- o)
N el [E

Y8/CVET
[ ¥a/kvet]
Y18/SVET

1HOIY S.HO1VY3dO
Adge aiAzy_sovia [s]
w2du HOLOINNOD

P-€1 1vV.13d
aNMoH9
vilelg

SS3NYYH LHOIIaVaH :73av
SS3NYVH LHOITIavaH :0l

[ apasaver

ANNOHO
aviiola

WOH4 Q3NNILNOO
9¢ 1vI50 \l!

re}

y—
- S

f | ——

/!N.m_ q1viza

20V# AIM 13A/F  3MI

HOLIMS A3% :0L

© © ©
H
O1030.

e

3GV ON

1HO1Y S.HOLVY3do
(AQOg %OV71d *dls)

v-€1 :__<._.Uu|wl
W 2
(1HOIY) 2d:Y3TI0HLINOD :0L

*MS LHOIT :73av
HOLIMS LHOIT :0L

*00d 30VAH3LINI ¥3sN (1)73av7
aod 30VJH3INI H3sn :0Ll

=]

382

34l
1HWE

*
w
4
=

1437 S,H0Lv43d0
AQ08 asADI Wl [d]
w1 HOLOINNGO

.
HOLIMS 1V3S :0L f

L=l [ 2] El\
*SOd| # 3YIM o

o

NOY4 G3NNTLNOD
# .-

2]

QL)

=

WEYTlY 3781anv_ (1) 7138V

WavlY 37=1anV :0L

[mv] \IH v T/ T
€[ LHR->18/31ET
[ e[ _sndsvat L o NE.0 [&] f } ] [ = e/ wo
|_¥E[ NI8/NST] (AQOE Q3A3N_IVHNLYN) 1 TI3AZENVD
[ ee| Noo/HST] 1L437) 1d:4FTI08INDD 0L (W] S0d + SHIA
[ 2e[  und//]
[ 1e[ N3dO|
[ oe[  N3dO|
[ 62[ Nvi/of]
82  N3dO| [ v[iHm->7a/a1ET]
= - ) =
[ Se[ T3A/*NVO| SSaNEVH ] 10 []
[_+2] Nde/az2] HOLIMS LV3S (1)73av1
| _€2] und//8T] “SSINYVH
| 22|
e
[ oz]

2-135

M20 Diesel 9016051 (8-2016)



Fig. 60 - Electrical Wire Harness Group, Main (008000-014000)

STANDARD PARTS

3ATIVA_O2H NIVA & (1)713av]
3ATIVA O2H NIVA 0L

o)
[ 2[ nwaszr) N
[ 1] nm8/ast
NOI.LISOd] "ON SHIA|

&cﬂ
(®
Sheet 6
\1

*d*1 :73av
*d*7 MO 0L
d3990710 0L
]
- HOSN3S
/ & e
rv]iv| I3 o .
] O ‘@ \ » WNOY4 G3NNILINOD &mmuwn@mwmwﬁ
A ; > 7,06 O3LV.L0Y ) HoSN:
B \p -~ Z* 1v130 raLan ok
3AWYA_HSNHE8 30IS LSvd = (1)73av] |
3ATIVA HSNYE 30IS LS¥d 0L o
(o] NOH4 O3NNTLINOD
[z wasiai] .06 031vV10H

e 8+ 1v13a

3AYA_O2H 34IS _:(1)73av
3ATVA O2H 34ISs 0L

g

“MS 3yvda 738V
HOLIMS 3MvyE 0L

M20 Diesel 9016051 (8-2017)

2-136



STANDARD PARTS

Fig. 60 - Electrical Wire Harness Group, Main (008000-014000)
olole

me
il

£

2% Ef
Gy
> lh%ég
Ge3 >§g§3
= <
e @ggéﬁg
@ﬁ 2228

)

A T T

FUSE/RELAY PANEL
AS VIEWED FROM THE

O iy
G o
e & |

FRONT FOR RELAYS SILK
SCREENING POSITIONING.

b
0
qF M
T oo

356678 - M20, M30

Ref. Part No. Serial Number Description Qty.
1 1075079 (008000-014000 ) Harness, Main [M30/M20] 1

M20 Diesel 9016051 (8-2016) 2-137



)

il
= [7] SSINYVH H3ddOH (2) 138V
SSINUVH UadedOH 101
3ISNIS_IILLONHL 37138V
HOSN35 3 1L10EHL *OL AT A GET
9| »18/0et ”Mm#ﬁ
S IHerer] SToveer F WavIv dn Move :oL
2[1HM- 1€
T REYacal A e 9 e G| N30 Q| 1hA/ezt
Sod + 341k O vHo/9€E Bl RENZS3 [ opresoel]
(555 a[nTa/Te1] || noa/ze o[ vuo/es]|
e v]Vio/VEE VI NvI/VGZ v wioz]
*sod[ ¢ 3dTM] [“Sod] ¢ SHTR [Sod[ + =din]

2-€1 71vi3a 961 11v13a ¢-S61 T1v1l3a

[Zjme/vest]
[__Thais/vesi]
[*S0d]“ON 3uTA]

and 2
ov
k———F= [ov] N1 £ (11 BV

0ZH NIVA :0L

NO G3NNI.INOD 961 ¢ 2-g61 1S71vi30
1# 11vL3a v

- [Lest

s—-ro
= mll}"
i
i

STANDARD PARTS

Fig. 61 - Electrical Wire Harness Group, Main (014001-

00+
" — . — {——F —- K m_ (e]
Lo | N4 2/1_*93 AV
1v0Td4 7Ind 271 *O03d
9] 2-€1 :7Ivi3a B 1-£1 1571v130
0Z ONV B-ET1 *1-ET1 :S71VI30
-
[-91 711vi3a
n dNNd S3 1713av
dAnd S3
e[ Nwo/aL]
L V[ end/zi]
1-81 :71vi3a _M_ [“SOd[ + 3yIm]
NOILNT0S/T114 OLNY 713871 (
*YMNVL NO11N70S
*70S TII4 01NV 0L ﬁ
e[ Ngo/59] V[ inn/es|
V[ meset]| =] [7Sod[ + 3uin]
*NG H3ddoH :73avl
[ e[ 13Asbe N .
e [ | K] —V[Enasacr] AS NROO u3dd0n
[750d[ + 3uih]
dhnd *130 :713avT
H dNnd *130 :01 n
[epreseer]
V[ rue/ch]
H@_ =] sodl s 3uik]
[ a] »a/Her] TIN4 034 3@Vl
[ v[and/viLT]| 1voTd 7nd TO3y
["Sod] ¢ zuin]
ALdA3 *110S 138V
1V0Td ALdIN3*TI0S 0L
1-£1 71v130 8-El 7IV13a 1-E1 11v130 0z T1v13d
e (B
“_ [z =¥l =z
v|n1a/vat ¢ \7
[Sadl ¢ suin — )

@) SO

AH3A023H/TII4 OLNY 7138V !
*YNYL AY3A0D3Y
14 olnv 0oL

M20 Diesel 9016051 (2-2023)

2-138



STANDARD PARTS

)

Fig. 61 - Electrical Wire Harness Group, Main (014001-

6-€1 11v13a

Y3LYVLS LV +8 (1)738v]

H3LYVIS Ly +@ 3...8

6-El Tlvi3a

[ 2] nuaszsi] [ 2] vaosesT)
<3av1 ON R ENT) [[SOd["ON 1A
GONNOYO :0L
¥-91 1Iv13a €€ 7Ivi3d it 8 o003 1) BevT
SAVA ONVM 3ATVA
AVHdS :0L NIVA 003 :0L

vi
[ @x

(————————

L-E1 % 9-€1 .__fm_n_l\k

vl

“\lm.m_ Alviza
N79/9€ I

NO G3NNILNOD ]

g.-NV

v# 11v130

M18/NET E EE n:(._.wn_l/v/

+ 3HIM

[ov]

[ vIndosvsi]
[ "Sod] ¢ Su1m]

¥-91 -J—(QM

21 71viaa 54 viad

[£SOd["ON Su1A| [£S0d] "ON 3u1A]
3AWA 02H 3AWA H
NIVN $11)T38v7 30IS 211)T3av1
3ATVA 3ATVA
02ZH NIVN :0L 02+ 30IS 0L

oV

SS3ANYVH 02HO3/1SVd :13av
SS3NYVH 0ZHO3/1Svd 0L

_M_ [ 3] und/ceT]
1H911 9HO :713@v1 9} Hndal ]
LHDIT OHO :0L

| o[e/wver

1

!E

!g

[Sod] ¢ 3din]
K]

2-91 11vl3a

Z2-L1 11v13a

$(1)738v]
H3ON3S 113N4 0L

»E M
5 ©

R

Ztm.\mm*
{2

LL7 1VL13a
BY

SL ONV 2-L1 JH(._.WD//)
g
L G )

ro}

*NQ/dN H3ddoH :713av

HOLIMS Na/dN

*3S0T10/N3d0 HO0O H3ddOH :713avl
HOLIMS 3S0710/N3d0 H00Q H3ddOH 0L

H3ddOH 0L

NOILO3NNOD LHOIT IVl 30 :0

HOLIMS H3NVHS :3av
HOLIMS dd40/NO H3NVHS :OL

I
b

NO Q3NNT1.INOD
€+ 71v13a

“H311ddNS SSINHVH
3HL_Ad Q31VN 38 0L
SHOLO3NNOD OML 3S3HL

=Y
L —
\M.o_

arvisa

5

|

W!E
[__Vv[und/asi]
[“Sod] # 34im]
(=]

d3NNTLINOJ
T+ 71v130

[ e[esrer .
V[ 3vy] 1V o oL
NO Q3NNILNOD .
H 2+ 11vi3a WO i B b

2-139

M20 Diesel 9016051 (2-2023)



)

NOY4 d3NNILNGD
2+ 11vL3a
NOY4 d3NNIINOJ i
€+ T1vVL3a

on

I-¥1 11v13d

NO O3NNTINOD G—=————r
8+ 1IvV13Q

\T¢~ alvi3a

5] T —

x9ov] Li ov]xe

N30
N30
wNd/281
N18/981
N30
N30|

NS0 T

| NVL/01
NSO
THI/6

AHM/B1

Fig. 61 - Electrical Wire Harness Group, Main (014001-

LHM-

S
o
d
N
W
- pi—
T 1] === N B H ©H & O O ©H [
s
3
[e]
e}
a

ENd/LL
N3O |

N3dOo|

N30 L L]

N30 HNd/L

A18/ETT

"Sod[ *# 3dim|

STANDARD PARTS

Negs21
N3d0 V| VHO/E

|§|<monmhm'r-) i|=|z]a|e|n
*
;|

[x] (9] "SOd| # 3WIM M o=
("STYNINY3L 3TVA SOTIOH (*STYNING3L 3WA34 SOT0H [*Sod] # 3dIM]
“NNOD_NO1L1S0d 91) “NNOD_NO1L11S0d 9T)
T38v1 ON 738V ON
SS3NgVH 3NION3 I 0L SS3NGVH 3NION3 Id tOL

M20 Diesel 9016051 (2-2023)

2-140




STANDARD PARTS

)

Fig. 61 - Electrical Wire Harness Group, Main (014001-

NO Qd3NNILNOJ =]
L# 711V130

|

SS3NHYH ONVAN AVHdS :713av7
SS3NYVH ONVM_AVHJS 0L

?._.I;\OFH

El dndsL2t
Z2[ ¥es/net
1 N340
+ 3dIM

\'N.— :__<._.wn_\h\|_.- aIvisa

\.\'._.m- ANV E-ET T1v13d

NO_d3NNILNOJ
S# 71v13d

e

m

22 ONY
NOH4 G3NNTLINOD

60 Ivi3a
\\\\I v# T1v13d

y —

[«
&

\\'N.v— a1vi3a
v

y - 0
L »)

NO Q3NNTLNOD
9+ T1v13d

/n

-
16°£1
00z
2]
N(—.mm— ONV €-91 ‘8 ‘2-+ *1-+ 1Ivi3a

W]

Z2-v 11v13a

Zu 11d0
avo Hod
TIVNOI1L1dO u<

EM_T—

[ S0ONViZWA] TBA/HYI]
SQOHIVOINEE[—a3a/ ]
NOTLTS0d|"ON S51M|

300NV 3IVA[YI8/QVETPLET
v H | [oRwvornaal veo/vezses]
NOTLTSOd|  “"ON SHTA]

AINOYd4 3HL WOHd O3M3IA SV
wAu 3NV AVI3H/3SNA

¢4¢~¢&¢ &&#

mzmw msmw
&4# &%#

_z..ﬁ_.u
ﬁﬁﬁ,

[

I-¥ 1Ivl3a

1-G61 7Ivl13d

Z-v1 11v1l3a Zz 11vl3a

2-141

M20 Diesel 9016051 (2-2023)



STANDARD PARTS

2-Sl 71vL3a

)

11-AS =738V
11-AS :0L1

[ a[ n7ass9

¥-E1 71vV130

ANNOY9
viiola

OT-El 11vV13a

ANNOYH9
viiola

B8-AS 7138V
8-AS :0L

( YovIE *als)
2-s1 T1vizg (4HO!

13av71 ON,
(AQO8 XJv1g *dls)
(H3LN3D) 2dtY3T1I04LINOD

73av1 ON
(L437) 1d34377041NOD

(AQO8 Q3A3X TVHNLVYN) W

Fig. 61 - Electrical Wire Harness Group, Main (014001-

8 Ndg/21

Se| ¥Ia/rver SE| ¥nd/vel L AHO/8L
YE| XTG/HVET | ¥E| NIg/N9T 9 AHO/8Y
EE| X1G/9VET EE| NHO/HST S NY.L/06
ZE| AHO/BET 2€E dnd/L N18/9%
1€ YHO/ES 1€ N3d0 NHO/Sh
0€ Nug/28 OE N3d0 1BA/ v
62| Ny8/281 62 NvL/01 und/LLT
82 n18/9s 82 N3dO [*) VHO/EY
L2 NH8/26 L2] ¥nd/LET Nea/2b
82| T3A/bBT 92| NY9/-NVD ne/ge
sz AHO/8T S2| TIA/+NYI L NHO/SE
v2 AN/TT ¥2| Nygs/gz22 9 LHM/6E
€2| vdO/E81 €2| dnd/L81 S| 1lHwe2r
22| Nd9/8sL 22| nigsg8l v| NVY.L/VOE
12 3A/bL| 1 T3A/ 46! LHM/68
oz| n1gs96eT1] | 02| LHM/6%1 2| NV.1/0SIT
5] AND/ 18T 6 LHM/6! MNJ/16
S0d # 3HIM| [ ° *sod [EECTT *sod 4 3HIM

LH9IY S.H0LYH3dO

A008 Q3A3x_XIove
wEd. HOLO3INNOO E

H3IN3J S,401VH3d0
AQ0d Q3A3X_Xov1g
wuZdu HOLO3NNDO

1437 S.,¥01v¥3d0
AQOg Q3A3M VHNLVN
wldu HOLO3NNOD

[ v[iHm-¥18/qiET]
i N CY
SSINYVH
HOLIMS Lv3S ([1)73av7 \
_
HOLIMS 1V3S :0L
=EE =
[“Sod] + 351m]

v [N/ 351 aNNOLD
= . e
SSINUVH LHOITIQYEH 7138V
SSINHVH LHOIIGVEH 101
[ eDa/3aver]
vl IJ_W>\WVN
['Sod| # 3dIn]
NOY4 03NNTLNOD B
01-AS :13av1
O1-AS 0L 9# 711vLl3ad \I-
{ Y Q
=) )
21-AS 1738V
“3@v1 ON [Av]

08
dl EJ#¥3TIOHLINOD 0L

Q0V# A3M :T13A/3F  3HIM
O0V# A3X :T3A/¢ 3HIM
OS# A3 INHB/Z2  3HIM
0E# A3X :Q3d/30 3HIM
(E)738v1
HOLIMS A3 :0L

M W M [

© © ©
N N
X¥
(6°S )
ost

@W

b-£1 1vi3a 4
N
= or-g1 A1vi3a

° SSANHVH

[
]

WOY4 d3NNTLNOD
S# T1v.13d

Z NH9/ 3561 |
1 YNd/ 161
01| Ng5/ 356193561 |

2 a/nvet
AHO,
*

*sod

°MS WA/3S $7139V7
HOLIMS Wa/3S :0L

“MS LHOIT =739V
HOLIMS LH9IT 0L

L [S&Hio mv] — NI

9| N18/VeZy9
“VHO/EE g

3ATEPZIVE

nme/s

S

hd

Z

1| 13A73vCeVE
*S0d T # Jdrl

*00d 30V 4H3LINI ¥3sSN (1)73av7
004 3J0V4H3LINI H3Sn 0L

® om

80

WaVIV 37d1anv_ (1)73av
WgvTv 3781any oL

M20 Diesel 9016051 (2-2023)

2-142



)

STANDARD PARTS

Fig. 61 - Electrical Wire Harness Group, Main (014001-

NHOH :1T1)738v7]
NHOH 0L

M

..'r. 1 @ ﬂ HOLIMS *d*7 3@V

E/ .. - > T HOLIMS *d*7 MOT :01
=
g apnezser]
o D / i —se
a3t 1110 Bevn _ [rsoule s
d399070 :0L H
T @ |
] | 5
IAVA 3018 -1 HOSN3S
f a N 3NN LNOD -
%3 ! [ov][ET—1 3 "6 BLvios T o
3Q1S 033 :0L - 1# IvLl3a dAN3L*0AH :0L “ON© HOSN3S
% &m»n‘mn_i £13av
[-SOd|"ON 31| dA3L*0OAH 0L
-
o
WOY4 A3NNILNOD
.06 03LV.104
_M_ 8+ 71v.13a
[ a[Navez]
| v|nle/882|
[Soa] ¢ auih]

“MS 3iveE 738V
HOLINS 3Xvda :0L

2-143

M20 Diesel 9016051 (2-2023)



STANDARD PARTS

Fig. 61 - Electrical Wire Harness Group, Main (014001- )
OO

VS|

>ERRE
: {0
o
:mimm@ﬂ : bl ellel sl sl
T B 5
=N N g SpiEi el
f B
N
st ||77w‘:"."|?';|"?|"?|9|9|¢¢
i e
g—Nm*mmr 2|
: e sgfg gt
e ks il
nt 2.
, fogs
b2 23fs
ZH
ggg Eg;sig
Le] Lo e -
Seldp o hdd  ddd 3
& & & i
0 g O -.- %‘é’
Sedp Do %3
- gt
) ” .' %%
Sk S S
& & 9
357108 - M20, M30
Ref. Part No. Serial Number Description Qty.
1 1076973 (014001- ) Harness, Main [M30/M20] 1
2 222290 (014001 - ) Diode, Ele, Plug 2
2-144 M20 Diesel 9016051 (7-2022)



STANDARD PARTS

Fig. 62 - Electrical Wire Harness Group, Diesel Engine

6 711v1l3d

NO _G3NNTLNOD
7 71v13a

r arviaa

N YN VN N N N =:\z
ISNId 3TVA)

N ON N N N AN N N
(SNId FWVWN3d)

1

S-3ao1a

N T1vi3a

dAnd 13n4
3INAON 6 @
HINTL =
HINVHS E«eu

€-30010

om (u on (e5)W
ase GI VLL
E: a8e
19 | ) @\_ J i
\Z dn TINd Cuv
2-H0151S3
AVIEY AVTEH AV
NN T3N4 NIATL Tuv1s
el R gRE
L pl | ] __ lp U

ﬁ [ i

£9 T1v1i3a

9 1Ivi3a 4 71vi3a

3 71vi3a

6 11vi3a

-

%t

H3TI0HLNOD
HONY3IA0D

SS3INHVH NIVA
0Ol SL1O3NNOD

(SNI1d 3TVN)

SLO3NNOD
d

(SNId_FTVN34)
SSINFVH
3NION3 0oL
m._.oﬂ.‘zoo

0 71vl3a

J 11vi3a

-a-
WNLYa
ofo

wniva

]
g

/=

81

Ll

79|

09|

ATINO
3ON3Y343Y
H04 NMOHS

13IM00s

0 61 NId
HOLIMS A3X

@ L1 NId
HOLIMS A3X

®

oAV
oNTd MOT19

®

2-145

M20 Diesel 9016051 (11-2020)



STANDARD PARTS

Fig. 62 - Electrical Wire Harness Group, Diesel Engine

0IL PRESS. SW

5 :%E
£ N~ |
HE o= H 2

ENGINE GROUND

([T : )
|:| a0 [8] Eiﬁ
2 g ’
§% [21°
ytos
ik
2
356687 - D
Ref. Part No. Serial Number Description Qty.
1 1075129 (008000- ) Harness, Eng, Dsl [M20/T20/M30] 1

2-146 M20 Diesel 9016051 (12-2016)



STANDARD PARTS

Fig. 63 - Electrical Wire Harness Group, Headlight

[WIRE ID] COLOR [PIN]

WIRE 1D| COLOR

PIN

24FA |YELLOW

24FB | YELLOW

[ 24FA [YELLOW[ 1 |
WIRE 1D[ COLOR [PIN COMP_1D[CONN 1D
24FB _|YELLOW[ A Lp4
RIGAT COMP_[DJ|CONN 1D LEFT
HEADL IGHT
HEADL 1GHT | - | CONN30
- CONN30 |§|
1] HEADL 1 GHTS
HARNESS
COMP_ID[CONN 1D
!
[ Tof[o] 1 1 WIRE ID[COLOR][PIN
T 13FA_|BLACK] 1
13FB_|BLACK| 1
LP3
RIGHT
HEADL 1GHT
E:A o T ":3
LP4
LEFT
HEADL [GHT
[ LP3 [ PL |
[WIRE 1DJCOLOR[PIN
| 13FA [BLACK] 1 |
Ref. Part No. Serial Number Description Qty.
1 1024141 (008000- ) Harness, Headlight [M20 And T20] 1
2-147

M20 Diesel 9016051 (12-2016)




STANDARD PARTS

Fig. 64 - Electrical Wire Harness Group, Hopper

DETAIL 24

DETAIL 20

DETAIL 13

Joi LEFT TALLLIGHT

LABEL® LEFT TAILLIGHT
(]

)8

[e] []
|

TO! CLOGGED SHAKER FILTER
LABEL (1) 1CLOGGED SHAKE FILTER

TOs HOPPER LATCH
LABEL! HOPPER LATCH
(3&/&Rv [8 ]

[WiRE No. [Pos. |

TOs RIGHT TAILLIGHT
LABEL? RIGHT TAILLIGHT

356253 - M20, M30

Ref. Part No. Serial Number Description Qty.
1 1075080 (008000- ) Harness, Hppr, Ele [M20/M30] 1

2-148 M20 Diesel 9016051 (12-2016)



STANDARD PARTS

Fig. 65 - Electrical Wire Harness Group, Hopper Cover
25n
3

B

B

WIRE ID|PIN
128CA | A
47CA B
13CA C

L e
——= i
1 —
B3k -
i
g
ZI <[ 2 9
S £
Ed,}'ﬁ E@
09w
Eé
354389-354459
Ref. Part No. Serial Number Description Qty.
1 1064370 (008000- ) Harness, Hppr, Cover [M20] 1

M20 Diesel 9016051 (12-2016) 2-149



STANDARD PARTS

Fig. 66 - Electrical Wire Harness Group, Seat Switch

d
r
1 —

O]

¥
g
356994
Ref. Part No. Serial Number Description Qty.
1 1075141 (008000- ) Harness, Ele [Ce, Seat] 1

2-150 M20 Diesel 9016051 (12-2021)



STANDARD PARTS

Fig. 67 - Label Group

4 AWARNING A AVERTISSEMENT A ADVERTENCIA!
PEEE———= Raised En position La caja colectora 7~ )
A WARNING hopper may | relevee, le bac & o puade
fall. d car.
. fal e déchets § AWARNING 4 AVERTISSEMENT A ADVERTENCIA)
\ ;'3;,5:,'1 pin Machine emits | La machine produit | La maguina emite|
- Supp toxic gases. | des gaz toxiques. | gases téxicos.
baca dechets. colectora, Serious injury | Ces gaz peuvent | Pueden provocar
or death can | provoquer des lesiones graves
Flammable resuit, blessures ou la o fatales.
materials can s Provide mort. Asegurese de
X adequate Veillez a ce que que existe
calfl_se P! ventilation. Fendroit soit bien | suficiente
or fire. AWARNING aéré, ventilacién. )
Do not use a 1 \ —
g N
e L [ AWARNNG
DA Q) EMENT 4 AWARNING )
— . Strong vacuum.
Les: X s = Keep away from f;
infla_ \@p) s Flammable materials inlet when fan is running
peu i’ ser or reactive metals i Ty
can cause explosion N——————F
une ’ >nou or fire. - =
WE‘" as de Do not pick up. . \ e
u
mati =
infla s dans! A AVERTISSEMENT 5 Ay AUVENICNGIA
le(s) ir(s). Les matériaux - ;:ﬁ';‘:g:ss';":,:;:"'u dela
— — inflammables ou les Moviny bell and fan. entrada del ventilador cuando
| gt
a NCIA métaux réactifs peuvant Seté funcionandd
|4 NUIA ) causer une explosion Keep aw: \ /
Los | les ou un incendie. N\ =2
infla Ne les ramassez pas. A AVERTISSEMENT
pueden provgcar A ADVERTENCIA La courroie et le vennlaleur
incendios. sont en mouvemen . AWARNING
1 I Los materials Ne vous approchez pas.

No utilice inflammabies o mefales ( aroRsarEry SR B it arm,

materiales reactivos pueden

inflamables en causer explosions o A ADVERTENCIA
Osii incendios.

fl depdsito(s). y No los recoja. Correa y ventilador en

\ movimento.

‘Attention au point d’articulation
u bras d levation.

Ne vous approches pas des

bras d'élévation de fa trémie.

\

alejado.
A\ 2]
Aead manual betore

operating machi

( ﬁ AVARNING A AVERTISSEMENT 4 ADVERTENCIA

Funto do plnzamlento
del braz

15 e acerage los brazos

x| elevadores de la caja colectora,

Lisez le manuel avant
Machine can  [Lamachine peut [ La maquina puede doutliser la machine.

o . - iido A PARA SEGURIDAD
m Lea el manual antes de
I l S e \operar la maquina. )
\—/
: auditiva.

orellles |para 108 0idos.

[

/

-—3

NN
©

4 AWARNING \

Burn hazard. Hot surface.
Do NOT touch.

A AVERTISSEMENT

Risque de bralures.
Surface chaude.
Ne pas toucher,

A ADVERTENCIA

Peligro de quemaduras.
Superficie caliente.
\_ e | NO tocar. /

AER )

RipOBEhHY.,

BENBLSBE>TVWET,

EhORWT{EaW,
CCoH20 G

1050003

An ORBIO" Technology

An ORBIO™ Technology

M20 Diesel 9016051 (12-2016) 2-151



STANDARD PARTS

Fig. 67 - Label Group

A

ACEE

AGEE <
/\ aarazamrs |
Net Usad

(SGESHBNT
CEFW,

AER
% BRTINS
FFPURITPURILE
.|
< A

AN
hy 8=l 7 hF—LE
FREERERBVES
kLT EED,

.‘ JJ WRERET INC .
RESAEE
SCMATIREL,

VbR
HYDRAULIC OIL .
F4—ELEHAE
DIESEL FUEL .
HY Y ERE
GASOLINE FUEL e

AN

7

BEAKBIET.
FhERREn>TR
el

M20 - D
Ref. Part No. Serial Number Description Qty.
1 77221 (008000- ) Label Set, Info/Hzrd, Swpr / Scrbr 1
2 1017141 (008000- ) Label Set, Hi Temp 1
3 1065343 (008000- ) Label, Logo, 05.75L 2Color [ES] 3
4 1065342 (008000- ) Label, Logo, 07.95L 2Color [FaST] 3
5 1050003 (008000- ) Label [User, Attention, ec-H20] 2
6 1031017 (008000- ) Label Set, Brush Indicator & Removal 1
7 1032450 (008000- ) Label Set, Info/Hzrd, Swpr / Scrbr, Tj (Japan Only) 1
8 1064662 (008000- ) Label, Model, 2Color [M20] 2
9 1062813 (008000- ) Label, Logo, 12.3L 4Color [ec-H20] 1
10 1064440 (008000- ) Label, Logo, 16.9L 4Color [ec-H20Q] 1
2-152 M20 Diesel 9016051 (8-2016)



OPTIONS

SECTION 3
Contents Page Contents Page
Fig. 1-ESPumpGroup .................... 3-2 Fig. 41 - Detergent Metering Group
Fig. 2-ESTanksGroup .................... 3-4 (014001- ) v 3-78
Fig. 3 - Side Brush Motor Group .............. 3-6 Fig. 42 - SpotlightKit, Blue .................. 3-80
Fig. 4 - Side Brush Lift Group ................ 3-8 Fig. 43 — Documentation Group (Online Only) .. 3-82
Fig. 5 - Side Brush Solution Control Group
(008000- 014000) ................ 3-10
Fig. 6 — Side Brush Solution Control Group
(014001- ) 3-12
Fig. 7 - Side Brush Hydraulic Valve Group .... 3-14
Fig. 8 - Side Brush Hydraulic Hose Group .... 3-16
Fig. 9 - FaST Pumps and Detergent Group ... 3-18
Fig. 10 - FaST Solution Supply Group ........ 3-20
Fig. 11 — FaST Solution Supply Group with
SideBrush ....................... 3-22
Fig. 12 - FaST Wire Harness Group .......... 3-24
Fig. 13 - ec-H20 Solution Pump Group ....... 3-26
Fig. 14 — ec—H20 Solution Pump Supply Group
(008000-014000) ........covvuunn.. 3-28
Fig. 15 — ec—H20 Solution Pump Supply Group
(014001=) ..o 3-30
Fig. 16 — ec—H20 Solution Supply Group
(008000-014000) ........covvvunn.. 3-32
Fig. 17 — ec-H20 Solution Supply Group with
Side Brush (008000-014000) ....... 3-34
Fig. 18 — ec-H20 Solution Supply Group with
Side Brush (014001- ) .......... 3-36
Fig. 19 - ec—-H20 Wire Harnesses Group ...... 3-38
Fig. 20 — Backup Alarm Kit .................. 3-43
Fig. 21 - Light Kit, Flashing .................. 3-44
Fig. 22 - Light Kit, Strobe ................... 3-45
Fig. 23 - Light Kit, Flashing Overhead Guard .. 3-46
Fig. 24 - Light Kit, Strobe Overhead Guard . ... 3-47
Fig. 25 - Overhead Guard Kit ................ 3-48
Fig. 26 — Telemetry Group . .................. 3-50
Fig. 27 — Vacuum Wand Kit .................. 3-52
Fig. 28 — Spray Nozzle Kit (008000-014000) ... 3-54
Fig. 29 — Spray Nozzle Group (014001- ) ... 3-56
Fig. 30 — Transport Kit ...................... 3-58
Fig. 31 - Squeegee Guard Kit ................ 3-60
Fig. 32 - Pressure Washer Mount Group ...... 3-62
Fig. 33 — Pressure Washer Solution Group
(008000-014000) ........covvuunn.. 3-64
Fig. 34 - Pressure Washer Solution Group
(014001- ) ..o 3-66
Fig. 35 — Pressure Washer Hydraulic
Hoses Group ...........covvvenn.. 3-68
Fig. 36 — Wet Dust Control Hopper Cover Group
(010900- ) 3-70
Fig. 37 — Fire Extinguisher Kit ................ 3-72
Fig. 38 — Frame Tie Down and Tow Group ... .. 3-73
Fig. 39 — Rear Squeegee Guard Group . . ...... 3-74
Fig. 40 - Front Cover Latch Group ............ 3-76

M20 Diesel 9016051 (7-2022)

3-1




OPTIONS

Fig. 1 - ES Pump Group

AN

V

7
Ny < 7 /7

W/

@

M20 Diesel 9016051 (8-2016)

3-2



OPTIONS

354461
Fig. 1 - ES Pump Group

Ref. Part No. Serial Number Description Qty.
1 41295 (008000- ) Hose, Pvc, ClIr, 0.38id 0.560d 48.00I 1
2 43844 (008000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
3 73260 (008000- ) Pump, Detgt, 14vdc, 150ml/Min 20psi (See Breakdowns) 1
4 24265 (008000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
5 01683 (008000- ) Washer, Flat, #10, Ss 2
6 33932 (008000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
7 1021325 (008000- ) Bracket, Mtg, Valve 1
8 01685 (008000- ) Washer, Flat, 0.31, Ss 2
9 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
10 79497 (008000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
11 86508 (008000- ) Fitting, Plstc, Str, Pm08/PmO08 2
12 73433 (008000- ) Valve, Water, Solenoid, 12vdc 0.08pf 2
13 78398 (008000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
14 24544 (008000- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
15 42133A (008000- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
16 79484 (008000- ) Fitting, Plstc, E90, Bm06/Pm12, Nyl 1
17 73468 (008000- ) Fitting, Plstc, E90, Bm10/Pm12 1
18 63244-2 (008000- ) Fitting, Plstc, E90, Bm12/Pm08 1
19 630371 (008000- ) Fitting, Plstc, E90, Bm10/Pm08 1
20 14877 (008000- ) Fitting, Plstc, E90, Bm12/Pm12 1
21 63810 (008000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
22 1015045 (008000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1
23 369811 (008000- ) Hose, Pvc, Brd, 0.62id 0.88od 09.00I 1
24 24105 (008000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
25 33295 (008000- ) Fitting, Brs, Qdc, Pf08 [Parker Bh3f] 1
v 26 375322 (008000- ) Fitting Kit, Hose, Garden 1
A 27 01316 (008000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
28 1016837 (008000- ) Bracket, Mtg, Valve 1
29 361339 (008000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
30 377349 (008000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
31 73468 (008000- ) Fitting, Plstc, E90, Bm10/Pm12 1

M20 Diesel 9016051 (8-2016) 3-3



OPTIONS

Fig. 2 - ES Tanks Group

M20 Diesel 9016051 (12-2021)

3-4



OPTIONS

Ref. Part No. Serial Number
1 1021210 (008000-
2 1028697 (008000-
3 1015048 (008000-
4 63810 (008000-
5 386652 (008000-
6 24543 (008000-
7 385685 (008000-
8 1019636 (008000-
9 09740 (008000-
10 1017218 (008000-
11 1022229 (008000-
12 1025159 (008000-
13 20952 (008000-
14 1014974 (008000-
15 20944 (008000-
16 20951 (008000-
17 43844 (008000-
18 41295 (008000-
19 1011885 (008000-
20 1072877 (008000-012038
21 32183 (008000-012038
22 1031572 (008000-012038
23 14877 (008000-
24 1015033 (008000-
25 10632-2 (008000-
26 1039019 (008000-
27 385685 (012039-
28 1037816 (012039-
29 09007 (012039-
30 08712 (012039-
31 76426 (012039-

Fig. 2 - ES Tanks Group

—— e e v e e v e v e e e n e S e e e S N N S N N S S S N

Description

Pump Assy, Column, Es (See Breakdowns)
Sleeve, Rbr, 3.50b 3.58d 1.8l

Hose, Afmkt, Pvc, Brd 0.75id 01ft
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5l
Fitting, Plstc, E90, Bm12/Pf12

Sensor, Level, Liq, 14vdc O1a .62-11
Bracket, Mtg, Strainer

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Tank, Detgt, Trimmed

Bracket, Mtg, Detgt And Spray Wand
Screen, Pump

Hose, Afmkt, Pvc, Brd 0.38id 02ft
Grommet, Pye, 0.37id, F/1.5h, .13 Matl
Fitting, Plstc, E90, Bm06/Bm06

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Pvc, Clr, 0.38id 0.560d 48.00I
Cap, Tank

Switch Assy, Press, 3.0, 17.5] Tube
Fitting, Brs, E90, Pm02/Bm03

Hose, Afmkt, Vacuum, 0.16id, 01ft
Fitting, Plstc, E90, Bm12/Pm12

Hose, Afmkt, Pvc, Brd 0.62Id, 01Ft, Cir
Grommet, Rbr, 0.62id, F/0.9h, .12 Matl
Filter, Soltn, 020mesh, Pm12 3.2d 08.0I
Sensor, Level, Liq, 14vdc 01a .62-11
Bracket, Protector, Float Switch

Screw, Hex, M6 X 1.00 X 25, Ss

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Washer, Sealing, 0.28b 0.75d Ss, Neo

354462

Qty.

[ I 1 T 1 T e e e e T e T N R 1 e @ ) I @ ) T N A e S S A

M20 Diesel 9016051 (12-2021)

3-5




OPTIONS

Fig. 3 — Side Brush Motor Group

M20 Diesel 9016051 (12-2016)

3-6



OPTIONS

354463
Fig. 3 — Side Brush Motor Group

Ref. Part No. Serial Number Description Qty.
1 1047002 Bracket WIdt, Mtg, Side Brush Fixed

( ) 1

v 2 1068812 (008000- ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 1
A 22615 (008000- ) Seal Kit, Motor [CI] 1
3 56821 (008000- ) Fitting, Hyd, E90, Jm08/Om10 2
4 01762 (008000- ) Screw, Hex, .38-16 X 0.75, NI 4
5 32492 (008000- ) Washer, Flat, 0.38 Std 4
6 1042968 (008000- ) Hub, Drive, Brush, Disk, 1.00b [61] 1
7 1046976 (008000- ) Bumper WiIdt, Brush, Side 1
8 19191 (008000- ) Spacer 1
9 25046 (008000- ) Screw, Hex, .25-20 X 1.00, 5 1
10 1222020 (008000- ) Cam, Front, Yel 1
11 386298 (008000- ) Pin WiIdt, Front 1
12 21603 (008000- ) Pin, Grvd, 0.43d 01.8I [303ss] 1
13 24555 (008000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 1
14 369359 (008000- ) Pin, Hitch, .375d X 3.12I, PI 2
15 1046995 (008000- ) Spacer, Sqge, Side Brush 1
16 1046980 (008000- ) Blade, Sqge, Side Brush, Linatex 1
16 1059091 (008000- ) Blade, Sqge, Side Brush, Urethane 1
17 1047238 (008000- ) Blade, Sqge, Side Brush, Linatex 1
17 1059092 (008000- ) Blade, Sqge, Side Brush, Urethane 1
18 1047060 (008000- ) Plate WIidt, Retainer, Sqge 1

M20 Diesel 9016051 (5-2019) 3-7



OPTIONS

Fig. 4 - Side Brush Lift Group

3-8

M20 Diesel 9016051 (12-2021)



OPTIONS

354464
Fig. 4 — Side Brush Lift Group

Ref. Part No. Serial Number Description Qty.
1 1021439 (008000- ) Pivot WIdt, Brush, Side 1
2 71868 (008000- ) Bushing, Sleeve, 1.00b 1.13d 1.50I, Fgl 2
3 1021473 (008000- ) Channel WIdt, Pivot 1
4 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
5 41186 (008000- ) Washer, Flat, Belleville, .31 5
6 1021617 (008000- ) Pin Widt 1
7 71869 (008000- ) Washer, Thrust, 1.00b 1.75d 0.13w, Fbr 2
8 16735 (008000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
9 32491 (008000- ) Washer, Flat, 0.31, Std 1

v 10 63175-1 (008000- ) Arm, Link 4
A 11 63233 (008000- ) Bushing, Sleeve, 0.50b 0.59d 0.50I, Bnz 2
12 59633 (008000- ) Bearing, Thrust, 0.53b 1.00d 0.03w 16
13 1027926 (008000- ) Sleeve, P/M, 0.37b 0.50d 0.61 [430ss] 8
14 36845 (008000- ) Screw, Hex, .38-16 X 1.50, Ss 8
15 01685 (008000- ) Washer, Flat, 0.31, Ss 8
16 59156 (008000- ) Nut, Hex, Lock, .38-16, NI, Ss 8
17 1038137 (008000- ) Cylinder, Hyd, 1.5b 07.8] 02.80strk 2500 1
18 1038115 (008000- ) Cylinder, Hyd, 1.5b 07.81 02.75strk 2500 1
19 77097 (008000- ) Fitting, Hyd, E90, Jm04/0m04 3
20 77098 (008000- ) Fitting, Hyd, E90, Jm06/0m04 1
21 29558 (008000- ) Pin, Clevis, 0.37d X 1.50I 1
22 08179 (008000- ) Pin, Cotter, .094 X 1.00 4
23 1021564 (008000- ) Adapter, Rod-End, Side Brush 1
24 71874 (008000- ) Rod-End, .50-20rh Mal 0.50b 1
25 29557 (008000- ) Pin, Clevis, 0.37d X 1.31I 1
26 17461 (008000- ) Pin, Clevis, 0.37d X 1.75I 2
27 41346 (008000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
28 32486 (008000- ) Washer, Flat, 0.50 Sae 1
29 48985 (008000- ) Nut, Hex, Jam, .50-20 1
30 23146 (008000- ) Pin, Roll, .187d X 1.62l, .187/.192 1
31 1053838 (008000- ) Pin, 30mmd X 215mml 1
32 47719 (008000- ) Wasbher, Flat, 1.26b 1.88d .13, Stl 1
33 82839 (008000- ) Tread, Non-Skid, 02.2w 11.5I 1
34 1022318 (008000- ) Guard WiIdt, Brush, Side 1
35 12317 (008000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
36 01686 (008000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
37 34411 (008000- ) Pin, Cotter, Hair, 1.00d .178 Wir 1
38 1060130 (008000- )  Wheel, 06.0D 2.00W 1.19B, Gray Rbr 2

M20 Diesel 9016051 (12-2021) 3-9



OPTIONS

Fig. 5 - Side Brush Solution Control Group (008000- 014000)

3-10 M20 Diesel 9016051 (7-2022)



OPTIONS

Ref. Part No.
50178
9016494
09738
09739
54333
1015032
63810
1062116
1075241

O©CoOoO~NOOOGOaO PPN —

Fig. 5 - Side Brush Solution Control Group (008000-014000)

Serial Number

(008000-014000
(008000-010490
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(010491-014000

~— N N N ' N N S~ ~—

Description

Hose, Pvc, ClIr, 0.50id 0.690d 26.00I
Valve Kit, Replacement 12v St Flow

Screw, Hex, M5 X 0.8 X 12, Ss

Nut, Hex, Lock, M5 X 0.8, NI, Ss

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd 0.62id 08ft

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Fitting, Plstc, Tee, Bm10/Bm10/Bm10, Nyl
Valve Assy, Water, Solenoid, 12vdc

354465

Qty.

—_ = DN =2 DO ==

M20 Diesel 9016051 (12-2021)

3-11




OPTIONS

Fig. 6 - Side Brush Solution Control Group (01 4001-

3-12

M20 Diesel 9016051 (7-2022)



OPTIONS

357103 - M20
Fig. 5 - Side Brush Solution Control Group (014001- )

Ref. Part No. Serial Number Description Qty.
1 1251530 (014001- ) Valve, Check, 1.0psi, Bm08/Bm08 1
2 1011412 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clir 1
3 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
4 1076870 (014001- ) Valve, Water, Solenoid [12vdc, Bm08/Bm08 1
5 64743 (014001- ) Fitting, Plstc, Str, Bm08/Pm06 2
6 1256639 (014001- ) Fitting, Plastic, Rst, 3.00mm 1
7 1257563 (014001- ) Screw, Pan, Torx, 06— 19 X 0.38, F/ Plstc 2
8 630146 (014001- ) Fitting, Plug, Pm06, Hdpe 2
9 1254833 (014001- ) Manifold, Soln 1

10 1254856 (014001- ) Plate, Manifold, Mtg 1
11 32490 (014001- ) Washer, Flat, 0.25, Std 1
12 1257800 (014001- ) Screw, Hex, M6 X 1.00 X 60, Ss, FI 4
13 08712 (014001- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
14 1077124 (014001- ) Bracket, Manifold, Stratus 1
15 64778 (014001- ) Fitting, Plstc, E90, Bm08/Pm06 1
16 32491 (014001- ) Washer, Flat, 0.31, Std 2
17 39277 (014001- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2

M20 Diesel 9016051 (7-2022) 3-13



OPTIONS

Fig. 7 — Side Brush Hydraulic Valve Group

M20 Diesel 9016051 (2-2018)

3-14



OPTIONS

354466
Fig. 7 - Side Brush Hydraulic Valve Group

Ref. Part No. Serial Number Description Qty.
1 1072997 (008000- ) Valve, Cntrl, Hyd, Solenoid, 03/16gpm (See Breakdowns) 1
2 56690 (008000- ) Fitting, Hyd, Str, Jm06/0m06 2
3 55685 (008000- ) Fitting, Hyd, Str, Jm04/Om06 2
4 34359 (008000- ) Fitting, Hyd, E45, Jm04/0OmO04 1
5 44868 (008000- ) Fitting, Hyd, E90, Jm08/Om08 1
6 395973 (008000- ) Fitting, Hyd, Str, Om04/Qm04 1
7 1026119 (008000- ) Valve, Hyd, Check, Jm08/OmO08 5000psi 1
8 60090 (008000- ) Fitting, Hyd, Cap, Jf08 1
9 1037011 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0 1

10 08713 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
11 44869 (008000- ) Fitting, Hyd, Str, Jm08/0Om08 1
12 42226 (008000- )  Fitting, Hyd, E45, Jm08/OmO08 1
13 71727 (008000- ) Fitting, Hyd, E90, Jf06/Jm06, Long 1
14 395974 (008000- )  Fitting, Hyd, E90, Om04/QmO04 1
15 1045272 (008000- ) Bracket, Valve, Sba [M20 And T20] 1
16 364441 (008000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
17 08709 (008000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
19 32491 (008000- ) Washer, Flat, 0.31, Std 2

M20 Diesel 9016051 (2-2018) 3-15



OPTIONS

Reservoir

Scrub and
Sweep Valve

| Side Brush
., Valve

Lift Cylinder

Side Brush
Motor

Side Brush
Swing Cylinder

3-16 M20 Diesel 9016051 (2-2018)



OPTIONS

354467
Fig. 8 - Side Brush Hydraulic Hose Group

Ref. Part No. Serial Number Description Qty.
1 361047 (008000- ) Hose, Hyd, Med06, Jf06e90I/Jf06str,038.0 1
2 1023485 (008000- ) Hose, Hyd, Tc06, Jf04str/JfO4str, 033.0 1
3 1025990 (008000- ) Hose, Hyd, Tc04, JfO4str /JfO4str, 39.0 1
4 1036965 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0 2
5 1025991 (008000- ) Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0 1
6 1025992 (008000- ) Hose, Hyd, Tc04, JfO4str /JfO4str, 20.0 1
7 1036946 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 084.0 1
8 59577 (008000- ) Fitting, Hyd, Str, Jm06/0OmO06, Long 1
9 56690 (008000- ) Fitting, Hyd, Str, Jm06/0Om06 1

10 1041389 (008000- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 086.0 1

M20 Diesel 9016051 (2-2018) 3-17



OPTIONS

Fig. 9 - FaST Pumps and Detergent Group

3-18 M20 Diesel 9016051 (8-2016)



OPTIONS

354789
Fig. 9 - FaST Pumps and Detergent Group

Ref. Part No. Serial Number Description Qty.
1 1044342 (008000- ) Bracket Widt, Mtg [FaST Gen 2+] 1
2 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
3 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
4 56186 (008000- ) Relay, 12vdc, 040a, Spdt No 1
5 1036801 (008000- ) Pump, Soltn, 13.7vdc, 65psi [FaST li+] 1
6 1039357 (008000- ) Bracket, Retainer, Pump 1
7 15678 (008000- ) Screw, Hex, M6 X 1.00 X 16, Ss 3
8 1011403 (008000- ) Hose, Afmkt, Pvc, Brd, 0.50Id, 01Ft, Cir 1
9 43844 (008000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 14

10 1018098 (008000- ) Valve, Water, Solenoid, 12vdc 6.0mm Pf04 1
11 09200 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
12 01683 (008000- ) Washer, Flat, 10, Ss 2
13 150540 (008000- ) Fitting, Plstc, Str, Bm06/Pm04 1
14 150709 (008000- ) Fitting, Brs, Tee, Pf04/Pf04/Pm04, Run 1
15 57248 (008000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
16 1044343 (008000- ) Bracket, Mtg [FaST Gen 2+] 1
17 9008868 (008000- ) FaST Kit, Injector [M20/T20/M30 FaST llI] (See 2
Breakdowns)
18 1005435 (008000- ) Fitting, Plstc, Pipe, Cap, Pf04 1
19 1002898 (008000- )  Fitting, Plstc, Str, Bm04, Cplg, Fem 1
20 1002899 (008000- ) Fitting, Plstc, Str, PmO04, Cplg, Mal 2
21 150713 (008000- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
22 1014986 (008000- ) Hose, Afmkt, Pvc, Clr, 0.25id, 02ft 1
23 1006416 (008000- ) Hose, Afmkt, Pvc, Clr, 0.38id, 03ft 1
24 54333 (008000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 8
25 150538 (008000- ) Fitting, Plstc, Str, Bm06/Pm06 2
26 1005302 (008000- ) Filter, In-Line, Pf06/Pf06 080mesh 02.6l 1
27 73468 (008000- ) Fitting, Plstc, E90, Bm10/Pm12 1
28 42133A (008000- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
29 24544 (008000- ) Fitting, Plstc, Str, Pm12/Pm12 1.60l 1
30 1005552 (008000- ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
31 10632-19  (008000- ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
32 1006400 (008000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
33 1024237 (008000- ) Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr 1
34 1014929 (008000- ) Hose, Afmkt, Pvc, Clr, 0.38id, 01ft 1
35 1010668 (008000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
36 1017022 (008000- ) Detergent, Pkg, 2 Liter, Sgl [665] 1
37 1035794 (008000- ) Valve, Check, 0005psi Bm06/Bm08 2
38 01684 (008000- ) Washer, Flat, 0.27B 0.69D .05, Ss 3
39 1049254 (008000- ) Fitting, Nyl, Qdc, E90, Bm08/ Qm10 1
40 1049259 (008000- ) Fitting, NylY, Qdc, E90, Bm06/ Qm10 1

M20 Diesel 9016051 (8-2016) 3-19



OPTIONS

Fig. 10 - FaST Solution Supply Group

o2
| i\ <

P

A
\\
\

X
Y
\\
AN
\\
A\
VY
4P«

M20 Diesel 9016051 (8-2017)



OPTIONS

Ref. Part No.
63810
1015032
54333
1011412
1015486

a b o=

Fig. 10 - FaST Solution Supply Group

Serial Number
(008000-
(008000-
(008000-
(008000-
(008000-

~— ~— ~— ~— ~—

Description

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr
Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br

354791

Qty.

—_ = N = O

M20 Diesel 9016051 (8-2016)

3-21




OPTIONS

Fig. 11 - FaST Solution Supply Group with Side Brush

-

m ‘\l@%lu@., \

B
i
D

N A
Q96

N ul/ 3.ﬂ®

- N ™

M20 Diesel 9016051 (8-2017)

3-22



OPTIONS

354792
Fig. 11 — FaST Solution Supply Group with Side Brush

Ref. Part No. Serial Number Description Qty.
1 1010668 (008000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 2
2 54333 (008000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 11
3 1015067 (008000- ) Hose, Afmkt, Pvc, Clr, 0.50id, 08ft 1
4 1037825 (008000- ) Valve, Solenoid, 12vdc, Water Flow 1
5 09200 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
6 63810 (008000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 5
7 763116 (008000- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
8 31543 (008000- ) Hose, Heater, E90, 0.62id, 24.0 4.0 1
9 1011412 (008000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr 1

10 1030511 (008000- ) Plate, Mtg, Valve 1
11 01683 (008000- ) Washer, Flat, 10, Ss 2
12 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
13 76099 (008000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
14 1015486 (008000- ) Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
15 1015026 (008000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr 1

M20 Diesel 9016051 (8-2016) 3-23



Fig. 12 - FaST Wire Harness Group

OPTIONS

dihnd LSvd = (T1)713av1
dANNd LSV4d :0L

[a]

O] LHM/86L m
g| n71g/98
V[ Ynd/oL1
*SOd| *ON 3HIM
AV 7
6/ IvV13a L1 71vY13d
A
V.8 N3d0
9| NY9/SL /8 PREE
S| LlHWBL 98| dnds/aLl
¥|  Ynd/L1 S8 NY9/SL
€| Mg/e1 OE Nn1g/98
z N340 "SOod| *ON 3YIm
1 N340
*SOd["ON 3gIm —

I\lh_ a1vi3a \\lmh aIvi3a
O [ - X [
_M“_. 1 _\_J L

SSINMVH NIVAIOL :(1)713av1]
SS3NHVH NIVW :OL —
- AVI3H_LSV4 2 (1)738V1
3 AVI3d LSV :0l
L

A A
g| 1HM/VeL
V| dnd/vLl
“S0d| "ON 3dIMm m

3ATIVA _MOTd HOIH 1Svd = (1)713av7
3ATIVA MOT4 HOIH 1sSvd :0l1

M20 Diesel 9016051 (8-2016)

3-24



OPTIONS

356682 - M20, T20
Fig. 12 - FaST Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1075138 (008000- ) Harness, Wire [FaST Gen 2, M20/T20] 1

M20 Diesel 9016051 (8-2016) 3-25



OPTIONS

Fig. 13 - ec-H20 Solution Pump Group

M20 Diesel 9016051 (7-2022)

3-26



OPTIONS

Ref. Part No.
1060624
09252
19066
06549
1060273
1059677
09744
01684

9 9007882
10 1040467
11 1060292
12 09740
13 1017218
14 1060185
15 1029057
16 12323
17 1060291
18 1020168
19 10632-4
20 1060719
21 1247720
22 09206
23 19065
24 1052726
25 1064183
26 1064191
27 1044393
28 56186
29 223198
30 33932
31 1062804
32 41359
33 32982
34 32483
35 56186
36 223198

o~NO O~ WN =

Fig. 13 - ec-H20 Solution Pump Group

Serial Number

(008000-014000
(008000-014000
(008000-014000
(008000-014000

008000-014000

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
008000- )
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
008000-014000 )

Description

Pump, Soltn, Ele, 13.7vdc,12/28psi
Screw, Hex, M5 X 0.80 X 20, 8.8
Washer, Flat, 10

Nut, Hex, Lock, M5 X 0.80, NI

Plate, Mtg, Pump

Strip, Rbr, 0.06 03.54w 03.5| [Neo/60]
Screw, Hex, M6 X 1.00 X 12, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Module Kit, Replmt [Ec-H20] (See Breakdowns)
Screw, Hex, M6 X 1.00 X 20, 9.8, Sems
Plate WIdt, Mtg

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Cover Widt, Power Supply

Clip, Grip, Finger, 0.88-1.25d

Screw, Pan, Phl, M4 X 0.70 X 20, Ss
Plate, Inspection

Molding, Afmkt, Trim, Pvc, .08 .11, O1Ft
Grommet, Rbr, 0.62id, F/0.9h, .06 Matl
Cover, Trimmed

Circuitboard Assy [Dc To Dc Conv.]
Screw, Hex, M4 X 0.70 X 12, 8.8
Washer, Flat, 08

Alarm, 9-48vdc, 95 Db(A) [Ec-H20]
Circuitbreaker, 02.0a, Resetable

Boot, Circuitbreaker

Switch, Rocker, Spst, Mom

Relay, 12vdc, 040a, Spdt No

Screw, Hex, M5 X 0.80 X 10, Fmg
Nut, Hex, Lock, M4 X 0.70, NI, Ss
Bolt, Carriage, M06 X 1.00 X 40, 4.6
Nut, Hex, Std, M6 X 1.00, 8

Washer, Lock, Int, 0.25

Washer, Flat, 0.25, Sae

Relay, 12vdc, 040a, Spdt No

Screw, Hex, M5 X 0.80 X 10, Fmg

356033

Qty.

e S T S S S ¢ T A e e S N SN SN A e ¢ IO IR L I ) T S SO e ) T @ ) I S U SN ¢ o BN SN Y

M20 Diesel 9016051 (7-2022)

3-27




OPTIONS

() re &
‘ &) a 2
© e Awﬂ
S L. =
28 i)

7 .

Fig. 14 - ec-H20 Solution Pump Supply Group (008000-014000)

27
30(
g
© T./77.//1
1T

NWZ2

A N O
N N N

©

0-0.)0-aD-Gy-6

QY X
-0 %Y

2

M20 Diesel 9016051 (7-2022)

3-28



OPTIONS

Ref. Part No.
24544
42133A
1005552
54333
1011837
64778
1005302
10632-19
9 1017415
10 1017413
11 63987-1
12 1049254
183 1005219
14 1059372
15 1060596
16 24698
17 1017386
18 1058935
19 1060693
20 43844
21 1059391
22 1052336
23 1052017
24 1071280
25 65581
26 9014281
27 72968
28 1017415
29 630164
30 1006415
50901
32 54333
33 1011403
34 43844
35 1071280
36 48790
37 73468
38 49266
39 1062403

o~NO O~ WN =

>
w
—

Serial Number

(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000

v e e v e e v v e v e e v v e N v N v v e S e e e N N N S e e N e N S S

Fig. 14 - ec-H20 Solution Pump Supply Group (008000-014000)

Description

Fitting, Plstc, Str, Pm12/Pm12 1.60l

Fitting, Plstc, Tee, Pf12/Pf12/Pf12

Fitting, Plstc, E90, Bm08/Pm12, Nyl

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr
Fitting, Plstc, E90, Bm08/Pm06

Filter, In-Line, Pf06/Pf06 080mesh 02.6I
Grommet, Rbr, 2.13id, F/2.5h, .12 Matl
Insert, Cplg, Qm, Bm08
Housing, Cplg, Qf / PmO08

Fitting, Plstc, E90, Bm08/Bm08

Fitting, Nyl, Qdc, E90, Bm08/ Qm10

Fitting, Plstc, Str, Pm04/PmO06, Nyl

Fitting, Plstc, Str, Pf06/Qm10, Pvc
Manifold, Water

Fitting, Brs, Str, Pf02/Pm06

Valve, Vent, Air, Float Type

Switch, Press, 50 Psi, Pm02

Valve, Check, 0005psi Pm04/Bm06

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting, Plstc, E90, Bm05/BmO05, Nyl

Hose, Afmkt, PVC, Brd, 0.31ld, 03Ft, Cir
Fitting, Plstc, Str, Bm05/Pm04

Fitting Assy, Qdc, Pf04

Fitting, Plstc, E90, Bm08/Pm04

ec-H20 Kit, Flush, Replmt[M20, M30&T20]
Rivet, Plstc, .250d X 0.90

Insert, Cplg, Qm, BmO08

Fitting, Plstc, Str, Bm04/Bm08

Hose, Afmkt, Pvc, Clr, 0.25id, 03ft

Fitting, Plstc, Str, Bm04/Pm04

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting Assy, Qdc, Pf04

Pouch

Fitting, Plstc, E90, Bm10/Pm12

Tie, Cable, Nyl, 07.31.19w 1.8 Max D
Fitting, Brs, Snubber, Pm02/Pf02

356034

Qty.

e L T 1 T | T e A o T e e e N 1 I N S e e e e e e e e e e @ IR N 1 TR N (0 B S N Y

M20 Diesel 9016051 (10-2023)

3-29




OPTIONS

Fig. 15 - ec-H20 Solution Pump Supply Group (014001-)

3-30 M20 Diesel 9016051 (7-2022)



OPTIONS

Ref. Part No.
54333
1011837
10632-19
49266
1062403
48610
1060596
24698

9 1017386
10 1058935
11 1060693
12 43844
183 1059391
14 1052336
15 1052017
16 1071280
17 65581
18 9014281
19 72968
20 1017415
21 630164
22 1006415
50901
24 54333
25 1011403
26 43844
27 1071280
28 48790
29 1017415
30 1017413

o~NO O~ WN =

[ B I I O S i RN
N
w

Serial Number

(
(
(

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

(

(
(
(
(
(

Fig. 15 - ec-H20 Solution Pump Supply Group (014001-)

014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-
014001-

—— o e e e e e v e N e e e e e e N e S S N S S N N N S S

Description

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr
Grommet, Rbr, 2.13id, F/2.5h, .12 Matl

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
Fitting, Brs, Snubber, Pm02/Pf02

Fitting, Plstc, Str, Bm08/Pm04

Manifold, Water

Fitting, Brs, Str, Pf02/Pm06

Valve, Vent, Air, Float Type

Switch, Press, 50 Psi, Pm02

Valve, Check, 0005psi Pm04/Bm06

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting, Plstc, E90, Bm05/BmO05, Nyl

Hose, Afmkt, PVC, Brd, 0.31ld, 03Ft, Clr
Fitting, Plstc, Str, Bm05/Pm04

Fitting Assy, Qdc, Pf04

Fitting, Plstc, E90, Bm08/Pm04

ec-H20 Kit, Flush, Replmt[M20, M30&T20]
Rivet, Plstc, .250d X 0.90

Insert, Cplg, Qm, BmO08

Fitting, Plstc, Str, Bm04/Bm08

Hose, Afmkt, Pvc, Clr, 0.25id, 03ft

Fitting, Plstc, Str, Bm04/Pm04

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting Assy, Qdc, Pf04

Pouch

Insert, Cplg, Qm, BmO08
Housing, Cplg, Qf / Pm08

357104

Qty.

e ) T T L T N T e O o R S e N S T T T e e e e i \® ]

M20 Diesel 9016051 (7-2022)

3-31




OPTIONS

Fig. 16 - ec-H20 Solution Supply Group (008000-014000)

\ / 4

VAR
// NN //

\
\

\
\

O\
WA

Q%-af )2

\

A

AR

N
\

\ / \
\
\

\
S
@ a)ys

AN
AN

M20 Diesel 9016051 (7-2022)

3-32



OPTIONS

Ref. Part No.
63810
1011837
54333
1015486
1015032

a b o=

Fig. 16 - ec-H20 Solution Supply Group (008000-014000)

Serial Number

(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000

~— O — ~— ~—

Description

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br
Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Clr

356037

Qty.

—_ = 01 = N

M20 Diesel 9016051 (7-2022)

3-33




OPTIONS

Fig. 17 - ec-H20 Solution Supply Group with Side Brush (008000-014000)

3-34 M20 Diesel 9016051 (7-2022)



OPTIONS

Fig. 17 - ec-H20 Solution Supply Group with Side Brush (008000-014000)

Ref. Part No.
1010668
63810
9021167
31543
01683
24196
09739
76099

9 1030511
10 1015486
11 1010614
12 1061045
13 222375
14 1014974
15 1011412
16 54333
17 763116
18 1015026
19 1076824
20 1076793

o~NOO O~ WN =

Serial Number

(008000-014000
(008000-014000
(008000-012081
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-012081
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(012082-014000
(012082-014000

~— O v v e v N v e S e e N N e N S S N

Description

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Valve Kit, Water, Repimt

Hose, Heater, E90, 0.62id, 24.0 4.0
Washer, Flat, 10, Ss

Screw, Pan, Phl, M5 X 0.80 X 20, Ss
Nut, Hex, Lock, M5 X 0.80, NI, Ss
Screw, Hex, M8 X 1.25 X 25, Fmg

Plate, Mtg, Valve

Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br
Valve, Check, 2gpm .5psi Bm08/Bm08
Plug, Restrictor

Fitting, Plstc, Str, Bm06/Bm08

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr
Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Tie, Cable, Nyl, 15.31. W 4.5 Max D
Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr
Valve Assy, Water, Solenoid, 12vdc
Plate, Mtg, Valve

356038

Qty.

—_ =l N = N = =2 =2 NN DN

—_
o]

—_ A

M20 Diesel 9016051 (7-2022)

3-35




OPTIONS

Fig. 18 - ec-H20 Solution Supply Group with Side Brush (014001- )

LYoy
&
= Y (i Z
e (88 iy!':l;(f(m \/
= = l“' '.1'(. S /
9 .'Ev i S & \ /7\
1 - “ == 18 -

<
a2

323

6 -5
e - 12 /& 20 >~
7 3 2 & 19 / /_
"'o’o” \\ ; é) 21
— '3 ~ T X
6 -4
D)
2|
1
(]
3 &

3-36 M20 Diesel 9016051 (7-2022)



OPTIONS

357102 - M20
Fig. 18 - ec-H20 Solution Supply Group with Side Brush (014001- )

Ref. Part No. Serial Number Description Qty.
1 1251530 (014001- ) Valve, Check, 1.0psi, Bm08/Bm08 2
2 1011835 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 20ft, Clr 2
3 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 28
4 1076870 (014001- ) Valve, Water, Solenoid [12vdc, Bm08/Bm08 4
5 64743 (014001- ) Fitting, Plstc, Str, Bm08/Pm06 3
6 1010668 (014001- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 3
7 1257563 (014001- ) Screw, Pan, Torx, 06-19 X 0.38, F/ Plstc 8
8 1256174 (014001- ) Bracket, Solenoid, Ech20 1
9 09740 (014001- ) Screw, Hex, M8 X 1.25 X 20, Ss 1

10 01685 (014001- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
11 1256639 (014001- ) Fitting, Plastic, Rst, 3.00mm 1
12 630146 (014001- ) Fitting, Plug, Pm06, Hdpe 1
13 1254833 (014001- ) Manifold, Soln 1
14 1254856 (014001- ) Plate, Manifold, Mtg 1
15 32490 (014001- ) Washer, Flat, 0.25, Std 6
16 1257800 (014001- ) Screw, Hex, M6 X 1.00 X 60, Ss, Fl 4
17 08712 (014001- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
18 1077124 (014001- ) Bracket, Manifold, Stratus 1
19 64778 (014001- ) Fitting, Plstc, E90, Bm08/Pm06 1
20 32491 (014001- ) Washer, Flat, 0.31, Std 2
21 39277 (014001- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2

M20 Diesel 9016051 (7-2022) 3-37



Fig. 19 - ec-H20 Wire Harnesses Group

OPTIONS

“u@34/1. ISV 3HIM
SIHL ONINI430 138V _0av a34/1 3YIM_SY TIVNIAY3L
ONIH 3HL OQYYMOL TIVL 3HIM .H. ¥3070H 3Snd 3HL 3sSN

1
*YNIHHS LV3H G31SIT N XOv1d HLIM O343A0D ANV *TTVL o[ /el
3YIM wH. ¥30TOH 3SN4 SHL OL Q3013M JINOS HO = Na0
030171dS d1710 38 OL O3™/1 ONV AHO/BST IdIM - /1 T1v130
*AQ09 O30TON ¥30TI0H 3SN4 3NIT-NI ¥l NVL/OS1
3HL OL O30NIYIIIW MV SNOISNINIQ HLONIT - €] LHW/6¥1
*35N4 FIALS OLV VOZ HLIM 03avO1 38 OL - >
NE9/SL
SI-35n4 ._"mwmwu 1 LHM/6L
- b
Y3QTI0H 3SN3 0LV 3INIT-NI "Sod| “ON 3HIM ssavuee ooy oL

H wlla nZ(...UD//;/ E
H (oo 9 [] @ e o —————— o ——

L1
OE# NId :A3M :(1)73gv7 H
HOLIMS A3X LV +@ :0L E]

13av ON
b| M19/8ET|SS3INYVH 02H-03 0L

A189/ve
2| ¥nd/vL
AH9/8S
*SOd| "ON 3dl

SSINYVH NIVN:OL :(1)73av7
SS3INYVH NIVA 0L

J[ Neo/SC
L1HA/BL

HNd/L1

N3dO|
NV1/0S
LHM/6b
TON 1A

ofw

E(I‘DO

EE®

8

El

3NON :7138v]
%2078 3INION3I 1V ONNOHO :0L

M20 Diesel 9016051 (8-2016)

3-38



OPTIONS

3YIM Y3070H 3SN4 3HL 0Ll a30171dS 38 OL AY9/BSI IHIM -

°AQ08 J307T0N ¥30710H 3SNd4 3NIT1-NI
3HL Ol (O3ON3Y3439 34Y SNOISN3NIA HLON3T -
$S3LON ONIY3IENLIVANNVA

Y3070H 35N4 0LV NIT-NI

(9]
@

wlla TIVLi3Q l/}

=

o

o
Im

# Nid $A3M :11)73av]
IDLIMS A3X L1V +8@ :0L

Fig. 19 - ec-H20 Wire Harnesses Group

e toE——

—T
wBSTu J_(._.wn_l\\

851 1Iv1l3d

\?

€1 7Ivi3a

®
©
@

3NON 7138V

30718 3NION3 LV ONNOYS

101

SS3NYVH NIVNEOL &(T1)738v7
SS3NYVH NIVN :01

NYO/SL.
dnd/LET
HNd/L1

N3O
NV1/0S
1HM/6%

"ON 31

§<muﬂmm

L1 71vL3a

o[ a/oE
S| und/LET]
¥[ Nvi/0ST]
€[ _1Hm/6v
2| Nwo/sz
T N30
S0d] "ON WM
J3av1 ON
SSINEVH OHOI :0L
E (=]
i
L [v]
T3av1 ON
SS3NHVH 0ZH-03 1OL
v] >e/get]
>18/VE
ENd/VLT |
AHO/B5T |
"S0d] "ON 341

3-39

M20 Diesel 9016051 (2-2023)



OPTIONS

Fig. 19 - ec-H20 Wire Harnesses Group

HALUIANOD :TEAVY
U3LLINOD 00-00 0L

D

R
:

M20 Diesel 9016051 (8-2016)

3-40



OPTIONS

S-ET 10vL30 ¥-E1 11v130 E-E1 11vV1i30 2-E1 71vi3a 1-€E1 71vL30

6-E1 11vi3d 8-€1 1Iv130

1-£€1 71vi30

—orl 8-l 1Iviaa
ST|_VH0/HeST
Bl =
VHO/9EST
e WS *SS3Wd (1)73EV]
J8/0361 HOLIAS 38nsS34d 0L
s ]
M18/03€ T
i 8] [=]
6 a/NzET
8 N30 1 _H\_
Z| vHo/JEST
| S| vH0/3eST
Mﬁﬂwmu S| Velo/GEST o
P NVL/0ST 2 N30 R
€[ >e/A3ET
2| e/ 1Eel
T
'SOd|

€| LHM/6¥ 1 "E-ESI ‘2-€SI TIvVLi3a
ot g A= *1-LET T1vl3a
!!IMME U “S0d| _"ON 391N g G

3NON :713avT @

SSINYVH
3OVRIUINI OHO3 0L
H *L-E1 ‘9-E1 71vi3a N _M_

‘g-e1 *z-e1 Tuviza ‘1-ovl
/m.vﬂ ¥-€1 71v1l3a \)\I._.mm_ qrvisa 9
=
N\

S
=== N ! R
M
\ 5 b O
E O\ o o LI
1-1 7tviaa \I- AT
B *6-€1 *8-E1 IvL3a !/

3NON =713@v]

o,

Fig. 19 - ec-H20 Wire Harnesses Group

SS3NHVH
FOVAIEINT OHO3 0L \
y>a/VIET
=[>ra/vael \IH €-€51 TIV130 Z-€51 7Ivi30 1-ES1 71vL30
a1 e
AH9/851
NOLLISOd] n *€-0b1 *2-0b1 T1V.i3a

SA1LVOSN :3TVN3d|VHO/JES

T
T

SATLISOd t3IVA|¥19/S3ET |

o o

Hiwizes U NOTLISOd| *ON JuIA]
O1INVL/vOb! | 20 :(1)738v7
6] Nwo/SEl | 20 :0L
8] NadC
Z[ N/ Ty (1
S [>a/GRET g j -
S[>ra/anET )
v| Nbo/SL
€[ IHA/6Y T \
2[ Nv1/0ST / MALHIANOD “BIN f(1)7T3AV1
T>a/ane T 4 BIN AVI3M HOLH3ANOD :0L
o[ "ON 381N €-0v1 TIV1A 2-0b1 V130 1-0p1 VL

3N00A 02H-3 :11)EBev]
3TN 02H-03 0L

NId ¥2 m
H \_/

HOLH3ANOD :73av
HOLH3ANDD J0-00 :0L

3-41

M20 Diesel 9016051 (2-2023)



OPTIONS

Ref.

OO WN =

Part No.
1075140
1060871
1060880
1060881
1076976
1076937

Fig. 19 - ec-H20 Wire Harnesses Group

Serial Number

(
(
(
(
(
(

008000-014000
008000-014000
008000-014000
008000-
014001-
014001-

~— N — ' ~— ~—

Description

Harness, Ele [Ech20, Interface]
Harness, Wire [Ec-H20]
Resistor, Ele, Plug [430 , 2w]
Capacitor, Plug [4700uf, 25v]
Harness, Ele [Ech20, Interface]
Harness, Wire [Ec-H20]

356036

Qty.

—_ - A A

3-42

M20 Diesel 9016051 (7-2022)



OPTIONS

Fig. 20 - Backup Alarm Kit

H /////ﬁ\\\\

354473

Ref. Part No. Serial Number Description Qty.
v 9001321 (008000- ) Alarm Kit, Backup, Ci [M20 And T20] 1
A 1 9007131 (008000- ) Alarm Assy, Backup, 12/48Vdc 1
A 2 24196 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (008000- ) Washer, Flat, 10 2
A 4 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (008000- ) Bracket, Sppt, Strobe Light 1
A 6 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (008000- ) Harness, Warning / Backup [M20 & T20] 1

M20 Diesel 9016051 (8-2016) 3-43



OPTIONS

Fig. 21 - Light Kit, Flashing

/ i >
> - //,////s\\\
| ‘ e O N O
354475

Ref. Part No. Serial Number Description Qty.
v 9001327 (008000- ) Light Kit, FIsh, Ci [M20 And T20] 1
A 1 1262183 (008000- ) Light, Flashing, Amb, Led 1
A 383820 (008000- ) Terminal, Bullet, Mal, .156d, 22-18ga 2
A 2 24196 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (008000- ) Washer, Flat, 10 2
A 4 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (008000- ) Bracket, Sppt, Strobe Light 1
A 6 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (008000- ) Harness, Warning / Backup [M20 & T20] 1
A 9 46236 (008000- ) Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole 2
3-44 M20 Diesel 9016051 (2-2023)



OPTIONS

Fig. 22 - Light Kit, Strobe

//// NN

L T T TN T
| ‘ T N O
354475
Ref. Part No. Serial Number Description Qty.

v 9001331 (008000- ) Light Kit, Strobe, Ci [M20 And T20] 1
A 1 1262183 (008000- ) Light, Flashing, Amb, Led 1
A 383820 (008000- ) Terminal, Bullet, Mal, .156d, 22-18ga 2
A 2 24196 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (008000- ) Washer, Flat, 10 2
A 4 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (008000- ) Bracket, Sppt, Strobel Light 1
A 6 09740 (008000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (008000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (008000- ) Harness, Warning / Backup [M20 & T20] 1
A 9 46236 (008000- ) Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole 2

M20 Diesel 9016051 (2-2023)

@
IS
o



OPTIONS

[ N N i S N RN

Fig. 23 - Light Kit, Flashing Overhead Guard

Ref.

o~NOO O~ WN

Part No.
9001718
1262183
383820
24196
19066
09739
1019647
10632-17
763115
49266

Serial Number

(
(
(
(
(
(
(
(
(
(

008000-
008000-
008000-
008000-
008000-
008000-
008000-
008000-
008000-
008000-

~— N N N N N S ~— ~—

Description

Light Kit, FIsh, W/Ohg, Ci[M20 And T20]
Light, Flashing, Amb, Led

Terminal, Bullet, Mal, .156d, 22-18ga
Screw, Pan, Phl, M5 X 0.80 X 20, Ss
Washer, Flat, 10

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Harness, Warning / Ohg [M20]
Grommet, Rbr, 0.50id, F/0.8h, .12 Matl
Tie, Cable, 6.0l, 1.25d Max

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D

354477

Qty.

NP =2POPDNODNON ==

3-46

M20 Diesel 9016051 (2-2023)



OPTIONS

Fig. 24 - Light Kit, Strobe Overhead Guard

354477

Ref. Part No. Serial Number Description Qty.
v 9001717 (008000- ) Light Kit, Strobe, W/Ohg, Ci [M20 And T20] 1
A 1 1262183 (008000- ) Light, Flashing, Amb, Led 1
A 383820 (008000- ) Terminal, Bullet, Mal, .156d, 22-18ga 2
A 2 24196 (008000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (008000- ) Washer, Flat, 10 2
A 4 09739 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019647 (008000- ) Harness, Warning / Ohg [M20] 1
A 6 10632-17 (008000- ) Grommet, Rbr, 0.50id, F/0.8h, .12 Matl 4
A 7 763115 (008000- ) Tie, Cable, 6.0l, 1.25d Max 4
A 8 49266 (008000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

M20 Diesel 9016051 (2-2023) 3-47



OPTIONS

Fig. 25 - Overhead Guard Kit

M20 Diesel 9016051 (8-2016)

3-48



OPTIONS

Ref. Part No.
9001314
1022276
1069241
1069253
03192
32492
41430
1023879
1050295
32491
19313
1014563

2 N S i gl i N
— 00O NODOGO PPN —

—_ =

Fig

Serial Number

P N Y N Y W W NN N
o
o
[0
o
o
o
|
—_— — — — — — — — — — — —

. 25 - Overhead Guard Kit

Description

Ohg Kit, Ci [M20 And T20]
Guard WIdt, Top, Ohg

Tube WIdt, Leg, Ohg, Lh, Pntd
Tube WiIdt, Leg, Ohg, Rh, Pntd
Screw, Hex, M10 X 1.5 X 30, 8.8
Washer, Flat, 0.38 Std

Nut, Hex, Lock, M10 X 1.5, NI
Bracket, Mtg, Mirror, Rearview
Mirror, Convex, 0.50D

Washer, Flat, 0.31, Std

Nut, Hex, Std, .31-18

Washer, Flat, 0.40b 1.12d .12, Ss

354478

Qty.

= = 1 444
NN

W = = =2 a2 @

M20 Diesel 9016051 (8-2016)

3-49




OPTIONS

/I

{

\
\ \

/,//
\

\
\

\
\

~

Fig. 26 - Telemetry Group

/\w o
5

@

M20 Diesel 9016051 (11-2020)

3-50



OPTIONS

356266 - NA
Fig. 26 - Telemetry Group

Ref. Part No. Serial Number Description Qty.
1 9010085 (008000- ) Control Box Assy Kit, Repimt, Telem [USA] 1
1 9010086 (008000- ) Control Box Assy Kit, Replmt, Telem [CAN] 1
2 1071062 (008000- ) Bracket, Spacer, Controlbox 1
3 09252 (008000- ) Screw,Hex, M5 X 0.80 X 29, 8.8 4
4 01683 (008000- ) Washer, Flat, 10, Ss 4
5 1070402 (008000- ) Angle, mtg, Antenna, Telem 1
6 1070659 (008000-011777 ) Antenna, Telem, 70 In [Gprs] 1
7 140916 (008000- ) Clamp, Cable, Nyl, 0.62D, Nat 2
8 09244 (008000- ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
9 06549 (008000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
10 19066 (008000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
11 1040467 (008000- ) Screw, Hex, H6 X 1.00 X 20, 9.8, Sems 2
12 55248 (011778- ) Mount, Cable Tie 2
13 07790 (008000- ) Nut, Hex, FIng, M6 X 1.00 2
14 10632-12  (008000- ) Grommet, Rbr, 0.38id, F/0.5H, .12 Matl 1
15 1069580 (008000- ) Label, Opertnl, Telem [Fcc/Ic] 1
16 1075143 (008000- ) Harness, Ele [Telem] 1
17 1248350 (011778- ) Antenna, Telem [4g, 180"] 2
18 763114 (011778- ) Tie, Cable, 11.3l, 2.75d Max 2

M20 Diesel 9016051 (11-2020) 3-51



OPTIONS

Fig. 27 - Vacuum Wand Kit

3-52 M20 Diesel 9016051 (8-2017)



OPTIONS

Ref. Part No.
9001334
65580
72968
190722
86767
1029396
55845
13840
79381
67004
19064

[ N I N i gl RN
oOVWoo~NOOCOP~WN =

—

Serial Number

Fig. 27 - Vacuum Wand Kit

~— N N N N S N N N ~—

Description

Wand Kit, Vacuum, Ci [M20]

Bag, Power

Rivet, Plstc, .250d X 0.90

Wand, Chm, Dbl Bend [1 Pk= 1 Box Of 2pc]
Hose Assy, W/2cuff, 1.5d 090! 1.5/1.5
Fitting, Alm, Str, Bm24/Bm48

Screw, Hex, M5 X 0.80 X 16, Fmg

Nozzle Assy, Tool, Wand, 14.0 Inch

Clamp, Hose, Wormdrive, 1.25-2.00d, .50w
Clip, Grip, Finger, 1.00-1.88d White,Vyl
Washer, Flat, 06

354659

Qty.

ON =2 =2 N = = DN

M20 Diesel 9016051 (8-2017)

3-53




OPTIONS

Fig. 28 - Spray Nozzle Kit (008000-014000)

3-54 M20 Diesel 9016051 (7-2022)



OPTIONS

Ref. Part No.
9001310
1026743
1027007
06939
19066
06549
1015045
63810
1019250
9 769785
10 1027976
11 1027237
12 1015486
13 1018499
14 398500
15 1029790
16 09740
1017218
18 1027978
19 64778
20 1029055
21 1029057
22 20394
23 01683
24 375321
25 01316
26 1029153
27 1029155
28 1029156
29 1029399
30 1021881
31 56186
32 1018495
33 54333

o~NO O~ WN =

2 N I N S i S i N S S S O i S i i i S N RN
—
N

Serial Number

(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(007260-012xxx
(008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000
008000-014000

N N N~~~ A~~~ o~ A~ o~~~ o~ o~

Fig. 28 - Spray Nozzle Kit

v e v e e e e e v e N n e e N e e e N e e e N N N S N N S N

Description

Nozzle Kit, Spray, Ci

Pump, Diaphragm (See Breakdowns)
Plate, Mtg, Pump

Screw, Pan, M5 X 0.80 X 45, 4.8
Washer, Flat, #10

Nut, Hex, Lock, M5 X 0.80, NI

Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Water, Coil

Nozzle, Spray, Gun

Fitting, Brs, Str, Pf06/Pm12

Bracket, Mtg, Spray Handle

Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br
Fitting, Plstc, E90, Bm08/Pf08s, Swivel
Switch, Rocker, Dpdt On/None/On
Bracket, Mtg, Spray Wand [FaST, Conv]
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Fitting, Brs, Str, Pf06/Pf06 Bh

Fitting, Plstc, E90, Bm08/Pm06

Wand, Clean-Out

Clip, Grip, Finger, .875-1.25

Screw, Hex, #10-16 X 0.62, Fmg [Ab]
Washer, Flat, #10, Ss

Fitting, Brs, Str, Pm08/Garden Hose
Washer, Flat, 0.66b 1.00d .12, Rbr
Nipple, Hose

Coupling, Nozzle, Spray

Nozzle

Valve, Shutoff

Harness, Spray, Nozzle

Relay, 12vdc, 40a, Spdt N/O

Fitting, Plstc, Str, Bm08/Pf08s, Swivel
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w

354480

Qty.

[ I e e T e T T S N N 1 T A A O 1 T 1 N T R e A e N N P | I S S e

M20 Diesel 9016051 (7-2022)

3-55




OPTIONS

Fig. 29 - Spray Nozzle Group (014001~

3-56 M20 Diesel 9016051 (7-2022)



OPTIONS

357106 - M20
Fig. 29 - Spray Nozzle Group (014001- )

Ref. Part No. Serial Number Description Qty.
1 1076870 (014001- ) Valve, Water, Solenoid [12vdc, Bm08/Bm08 1
2 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 8
3 64743 (014001- ) Fitting, Plstc, Str, Bm08/Pm06 2
4 1257563 (014001- ) Screw, Pan, Torx, 06-19 X 0.38, F/ Plstc 4
5 56186 (014001- ) Relay, 12vdc, 40a, Spdt N/O 1
6 1011412 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr 1
7 1076974 (014001- ) Harness, Spray, Nozzle 1
8 1019250 (014001- ) Hose, Water, Coil 1
9 769785 (014001- ) Nozzle, Spray, Gun 1

10 1027976 (014001- ) Fitting, Brs, Str, Pf06/Pm12 1
11 1027237 (014001- ) Bracket, Mtg, Spray Handle 1
12 01685 (014001- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
13 09010 (014001- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
14 398500 (014001- ) Switch, Rocker, Dpdt On/None/On 1
15 1029790 (014001- ) Bracket, Mtg, Spray Wand [FaST, Conv] 1
16 393135 (014001- ) Screw, Btn, M8 X 1.25 X 20, Blk 2
17 32491 (014001- ) Washer, Flat, 0.31, Std 2
18 1027978 (014001- ) Fitting, Brs, Str, Pf06/Pf06 Bh 1
19 64778 (014001- ) Fitting, Plstc, E90, Bm08/Pm06 1
20 1029055 (014001- ) Wand, Clean-Out 1
21 1029057 (014001- ) Clip, Grip, Finger, .875-1.25 2
22 20394 (014001- ) Screw, Hex, #10-16 X 0.62, Fmg [Ab] 2
23 01683 (014001- ) Washer, Flat, #10, Ss 4
24 375321 (014001- ) Fitting, Brs, Str, Pm08/Garden Hose 1
25 01316 (014001- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
26 1029153 (014001- ) Nipple, Hose 1
27 1029155 (014001- ) Coupling, Nozzle, Spray 1
28 1029156 (014001- ) Nozzle 1
29 1029399 (014001- ) Valve, Shutoff 1
30 630146 (014001- ) Fitting, Plug, Pm06, Hdpe 2
31 1254833 (014001- ) Manifold, Soln 1
32 1254856 (014001- ) Plate, Manifold, Mtg 1
33 32490 (014001- ) Washer, Flat, 0.25, Std 6
34 1257800 (014001- ) Screw, Hex, M6 X 1.00 X 60, Ss, Fl 4
35 08712 (014001- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
36 1077124 (014001- ) Bracket, Manifold, Stratus 1
37 64778 (014001- ) Fitting, Plstc, E90, Bm08/Pm06 1

M20 Diesel 9016051 (7-2022) 3-57



OPTIONS

Fig. 30 - Transport Kit

3-58 M20 Diesel 9016051 (8-2016)



OPTIONS

Ref. Part No.
9014867
1040800
1020526
1040634
09744
01684
1222019
09200
09739
393135
32491

[ N I N i gl RN
oOVWoo~NOOCOP~WN =

—

Serial Number

~— N N N N S N N N ~—

Fig. 30 - Transport Kit

Description

Transport Kit, Ci [M20/M30}
Bracket, Latch, Cover

Bracket, Retaining, Hose

Plate, Hook, Latch

Screw, Hex, M6 X 1.00 X 12, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Latch, Yellow

Screw, Pan, Phl, M5 X 0.80 X 12, Ss
Nut, Hex, Lock, M5 X 0.80, NI, Ss
Screw, Btn, M8 X 1.25 X 20, Blk
Washer, Flat, 0.31, Std

354481 - M20, M30

Qty.

NN PRARNDOODNDNDDN =

M20 Diesel 9016051 (8-2016)

3-59




OPTIONS

Fig. 31 - Squeegee Guard Kit

M20 Diesel 9016051 (8-2016)

3-60



OPTIONS

Ref. Part No.
9001338
1027560
39284
32492
1024977
21196
1054338
06965
41430
9 369359
10 57702
11 09738
12 01683
13 1045444
14 06962

o~NO O~ WN =

[ N S N O S N I N S i S RN

Fig. 31 - Squeegee Guard Kit

Serial Number

5535335553385
o
[0
o
o
o
|
_— — — . — — — — — — — — — — —

Description

Guard Kit, Sqge, Ci [M20]
Bracket WIdt, Guard, Sqge
Screw, Hex, M10 X 1.5 X 35, 8.8
Washer, Flat, 0.38 Std
Bumper, Ure, 1.50d 1.25I

Screw, Hex, .38-16 X 0.88, 5
Guard WIdt, Sqge

Screw, Hex, M10 X 1.5 X 80, 8.8
Nut, Hex, Lock, M10 X 1.5, NI
Pin, Hitch, .375d X 3.12l, Pl
Cable, Glv .06d 012.01 .26eye /.26eye
Screw, Hex, M5 X 0.8 X 12, Ss
Washer, Flat, #10, Ss

Guard WIdt, Sqge [M20/T20/M30]
Screw, Hex, M10 X 1.5 X 45, 8.8

354482 — NA

Qty.

FNO

—
o

AN 222NN

M20 Diesel 9016051 (1-2020)

3-61




OPTIONS

Fig. 32 - Pressure Washer Mount Group

M20 Diesel 9016051 (11-2023)

3-62



OPTIONS

Fig. 32 - Pressure Washer Mount Group

Ref. Part No. Serial Number
1 1039056 (008000-
2 1042051 (008000-
3 1259146 (008000-
4 1039042 (008000-
5 1039044 (008000-
6 1044428 (008000-
7 1042191 (008000-
8 1041935 (008000-
9 67004 (008000-
10 20394 (008000-
11 01683 (008000-
12 56186 (008000-
13 1040899 (008000-
14 1074983 (008000-014000
15 49266 (008000-
16 65580 (008000-
17 72968 (008000-
18 1076975 (014001-
19 222290 (014001-

~— e N e N e N e e S N N S N N S S S

Description

Hose, Rbr, 25ft

Fitting, Ss, Qdc, Fem

Fitting, Swivel, Str, Pf06/Pm04, Stl
Handle, Gun, Trigger
Wand, Str, Ss, 28|

Fitting, Brs, Str, Pm04/PmO06 [Hp]
Fitting, Ss, Qdc, Mal

Nozzle, Spray [Pressure Washer]

Clip, Grip, Finger, 1.00-1.88d White,Vyl
Screw, Hex, 10-16 X 0.62, Fmg/Ab, PI
Washer, Flat, 10, Ss

Relay, 12vdc, 040a, Spdt No

Switch, Rocker, Prgrsv

Harness, Ele [Press. Wash]

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
Bag, Power

Rivet, Plstc, .250D X 0.90

Harness, Ele [Press. Wash]

Diode, Ele, Plug

354672

Qty.

—_ = N = Ol = =2 200 W W= =2 a2 a NN =

M20 Diesel 9016051 (11-2023)

3-63




OPTIONS

Fig. 33 - Pressure Washer Solution Group (008000-014000)

M20 Diesel 9016051 (7-2022)

3-64



OPTIONS

Ref. Part No.
1225829

1039046

Serial Number
(008000-014000
(008000-014000

356692 — M20
Fig. 33 - Pressure Washer Solution Group (008000-014000)
Description Qty.
Pump, Hyd, Press Washer 1
Valve, Needle 1
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 10

63810
377334
1039037
1045034
1041351
377349
9 385685
1027290
11 1042859
1042579
1044428
10632-19
1026743
1027007
06939
19066
06549
24584
9016315
15675
32491
1042191
1224328
1224329
1231375
1227137
1224331
1225174
16931
1017218
1225146

oO~NO O~ WN =

16931

1017218

(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000
(008000-014000

(008000-014000

(008000-014000

~— v e v e v e e e e e e v N S v e e N N N S N e S e N N N S~

Fitting, Brs, Str, Bm12/Pm12
Filter, Y, In-Line, .75

Hose, Afmkt, Pve, Wir, 0.75id, 08ft, Clr
Fitting, Brs, E90, Bm12/Pm12

Fitting, Plstc, Pf12/Pf12, Bh

Sensor, Level, Lig, 14vdc O1a .62-11
Filter, Soltn, 020mesh, Pm12 3.1d 02.6
Fitting, Brs, Str, Bm12/Pm08

Fitting, Brs, E90, Pf08/Pm06

Fitting, Brs, Str, Pm04/PmO06 [Hp]
Grommet, Rbr, 2.13id, F/2.5h, .12 Matl
Pump, Diaphragm

Plate, Mtg, Pump

Screw, Pan, Phl, M5 X 0.80 X 45, 4.8
Washer, Flat, 0.25b 0.56d .05, PI, 10
Nut, Hex, Lock, M5 X 0.80, NI

Fitting, Brs, E90, Pf06/Pm06, Spcl
Bracket, Mtg, Pump, Hp, Repimt
Screw, Hex, M8 X 1.25 X 16, Ss
Washer, Flat, 0.31, Std

Fitting, Ss, Qdc, Mal

Valve, Drain, Pm12, Qtr Turn

Fitting, Tee, Pf12/Pf12/Pf12, Brs
Fitting, Plstc, E90, Bm12/Pf08

Valve, Hyd, Press Washer

Fitting, Brs, Str, Pm06/ Pm06

Bracket Widt, Mtg

Screw, Hex, M8 X 1.25 X 20, 8.8
Washer, Flat, 0.32b 1.00d .12, Ss
Plate, Mtg, Light, Hp Spray (Flashing or Strobe Light Option
Only)

Screw, Hex, M8 X 1.25 X 20, 8.8 (Flashing or Strobe Light
Option Only)

Washer, Flat, 0.32b 1.00d .12, Ss (Flashing or Strobe Light
Option Only)

O & T e A L T A e I T ) T 1 T S S L T A e I I e

M20 Diesel 9016051 (7-2022)

3-65




)

Fig. 34 - Pressure Washer Solution Group (014001-

OPTIONS

o —)
G- ) /i

G

oz @ - \\\\

M20 Diesel 9016051 (7-2022)

3-66



OPTIONS

357105 - M20
Fig. 34 - Pressure Washer Solution Group (014001- )

Ref. Part No. Serial Number Description Qty.
1 1225829 (014001- ) Pump, Hyd, Press Washer 1
2 1039046 (014001- ) Valve, Needle 1
3 63810 (014001- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
4 79273-1 (014001- ) Fitting, Plstc, Str, Bm08/Pm12 2
5 1042191 (014001- ) Fitting, Ss, Qdc, Mal 1
6 1045034 (014001- ) Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr 1
7 1224329 (014001- ) Fitting, Tee, Pf12/Pf12/Pf12, Brs 1
8 385685 (014001- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
9 1224328 (014001- ) Valve, Drain, Pm12, Qtr Turn 1

10 1042859 (014001- ) Fitting, Brs, Str, Bm12/Pm08 1
11 1042579 (014001- ) Fitting, Brs, E9Q0, Pf08/Pm06 1
12 1044428 (014001- ) Fitting, Brs, Str, Pm04/Pm06 [Hp] 1
13 10632-19  (014001- ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
14 1227137 (014001- ) Valve, Hyd, Press Washer 1
15 24584 (014001- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 2
16 9016315 (014001- ) Bracket, Mtg, Pump, Hp, Repimt 1
17 15675 (014001- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
18 32491 (014001- ) Washer, Flat, 0.31, Std 1
19 79273-4 (014001- ) Fitting, Plstc, Str, Bm08/PmO08 1
20 1224331 (014001- ) Fitting, Brs, Str, Pm06/ Pm06 1
21 1225174 (014001- ) Bracket Widt, Mtg 1
22 16931 (014001- ) Screw, Hex, M8 X 1.25 X 20, 8.8 3
23 1017218 (014001- ) Washer, Flat, 0.32b 1.00d .12, Ss 3
24 1225146 (014001- ) Plate, Mtg, Light, Hp Spray (Flashing or Strobe Light Option 1
Only)
25 16931 (014001- ) Screw, Hex, M8 X 1.25 X 20, 8.8 (Flashing or Strobe Light 2
Option Only)
26 1017218 (014001- ) Washer, Flat, 0.32b 1.00d .12, Ss (Flashing or Strobe Light 2
Option Only)
27 1011835 (014001- ) Hose, Afmkt, Pvc, Brd, 0.50id, 20.0ft, Cir 1
28 54333 (014001- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 12
29 1076870 (014001- ) Valve, Water, Solenoid [12vdc, Bm08/Bm08] 2
30 64743 (014001- ) Fitting, Plstc, Str, Bm08/Pm06 2
31 1257563 (014001- ) Screw, Pan, Torx, 06-19 X 0.38, F/ Plstc 4
32 630146 (014001- ) Fitting, Plug, Pm06, Hdpe 2
33 1254833 (014001- ) Manifold, Soln 1
34 1254856 (014001- ) Plate, Manifold, Mtg 1
35 32490 (014001- ) Washer, Flat, 0.25, Std 6
36 1257800 (014001- ) Screw, Hex, M6 X 1.00 X 60, Ss, Fl 4
37 08712 (014001- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
38 1077124 (014001- ) Bracket, Manifold, Stratus 1
39 64778 (014001- ) Fitting, Plstc, E90, Bm08/Pm06 1
40 01685 (014001- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
41 09010 (014001- ) Screw, Hex, M8 X 1.25 X 25, Ss 2

M20 Diesel 9016051 (7-2022) 3-67



OPTIONS

Fig. 35 - Pressure Washer Hydraulic Hoses Group

Pressure Washer

Reservoir

With Out
Side Brush

M20 Diesel 9016051 (12-2016)



OPTIONS

356694 — M20, T20, D
Fig. 35 - Pressure Washer Hydraulic Hoses Group

Ref. Part No. Serial Number Description Qty.
1 1038571 (008000- ) Valve, Hyd, Press Washer 1
2 1225144  (008000- ) Bracket, Valve, Mtg 1
3 06949 (008000- ) Screw, Hex, M6 X 1.00 X 50, 8.8 2
4 08712 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
5 32490 (008000- ) Washer, Flat, 0.25, Std 2
6 40755 (008000- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Run 2
7 1226044 (008000- ) Hose, Hyd, Tc08, Jfoee90/Jf08str, 72 2
8 10632-14  (008000- ) Grommet, Rbr, 1.00id, F/1.4h, .12 Matl 2
9 1036965 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0 1

10 34379 (008000- ) Hose, Hyd, Med04, Jf04e90/Jf04str, 072.0 1
11 42227 (008000- ) Fitting, Hyd, Str, Jn08/Om12 2
12 55685 (008000- ) Fitting, Hyd, Str, Jm04/0Om06 1
13 47638 (008000- ) Fitting, Hyd, E90, Jm04/0m06 1
14 1037072 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 052.0 1
15 1036902 (008000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 039.0 1
16 09010 (008000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
17 07797 (008000- ) Fitting, Hyd, E45, Jf08/Jm08 3
18 1224326 (008000- ) Sleeve, Nyl, 0.69id 20.0l [Asb11] 1
19 1224327 (008000- ) Sleeve, Nyl, 1.06id 22.0l [Asb15] 2
20 32491 (008000- ) Washer, Flat, 0.31, Std 2

M20 Diesel 9016051 (12-2016) 3-69



OPTIONS

)

Fig. 36 - Wet Dust Control Hopper Cover Group (010900-

M20 Diesel 9016051 (1-2020)

3-70



OPTIONS

356888 — M20
Fig. 36 - Wet Dust Control Hopper Cover Group (010900- )

Ref. Part No. Serial Number Description Qty.
1 1076414 (010900- ) Panel, Filler, Filter [M20/30 Wet Sweep] 1
2 1041006 (010900- ) Cover, Hppr 1
3 1018207 (010900- ) Bar, Mtg, Hppr Cover 2
4 09291 (010900- ) Screw, Hex, M10 X 1.5 X 20, Ss 2
5 1014563 (010900- ) Washer, Flat, 0.40b 1.12d .12, Ss 2
6 1222019 (010900- ) Latch, Yellow 2
7 1041984 (010900- ) Bracket, Cover, Hppr 2
8 15678 (010900- ) Screw, Hex, M6 X 1.0 X 16, Ss 4
9 01684 (010900- ) Washer, Flat, 0.25, Ss 4

10 1015239 (010900- ) Seal, Afmkt, Ure, Adh, 0.50, 0.75w 03ft 4
11 09200 (010900- ) Screw, Pan, M5 X 0.8 X 12, Ss 4
12 1015241 (010900- ) Seal, Afmkt, Ure, Adh, 0.50, 0.75w 02ft 4

M20 Diesel 9016051 (5-2019) 3-71



OPTIONS

Fig. 37 - Fire Extinguisher Kit

354484
Ref. Part No. Serial Number Description Qty.

v 9001316 (008000- ) Extinguisher Kit, Fire, Ci [M20 And T20] 1

A 1 25312 (008000- ) Extinguisher, Fire, 2.5 Lb Dry 1

A 2 382320 (008000- ) Screw, Pan, #12-16 X 0.50, F/ Plstc 2

3-72 M20 Diesel 9016051 (12-2016)



OPTIONS

Fig. 38 - Frame Tie Down and Tow Group

356970 - M20, T20

Ref. Part No. Serial Number Description Qty.
1 1076696 (008000- ) Guard WIidt, Sqge, Tie-Down, Side, Rh 1
2 1076698 (008000- ) Guard WIidt, Sqge, Tie-Down, Side, Lh 1
3 1076740 (008000- ) Tow WIdt, Bumper, Front 1
4 1076741 (008000- ) Anchor [Shackle], .50 Bolt 1
5 06968 (008000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
6 32486 (008000- ) Wasbher, Flat, 0.53b 1.06d .10, Stl, PI 4
7 1076699 (008000- ) Plate, Shim, Guard, Sqge, Tie-Down 1
8 77347 (008000- ) Screw, Hex, M10 X 1.50 X 35, Ss 6
9 32492 (008000- ) Wasbher, Flat, 0.38, Std 6

M20 Diesel 9016051 (1-2020) 3-73



OPTIONS

Fig. 39 - Rear Squeegee Guard Group

M20 Diesel 9016051 (1-2020)

3-74



OPTIONS

356972 - M20
Fig. 39 - Rear Squeegee Guard Group
Ref. Part No. Serial Number Description Qty.
1 1027560 (008000- ) Bracket Widt, Guard, Sqge 2
2 39284 (008000- ) Screw, Hex, M10 X 1.50 X 35, 8.8 4
3 32492 (008000- ) Washer, Flat, 0.38, Std 12
4 1024977  (008000- ) Bumper, Ure, 1.50d 1.25I 2
5 21196 (008000- ) Screw, Hex, .38-16 X 0.88, G5 2
6 1054338  (008000- ) Guard WIdt, Sqge 1
7 06965 (008000- ) Screw, Hex, M10 X 1.50 X 80, 8.8 2
8 41430 (008000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
9 369359 (008000- ) Pin, Hitch, .375d X 3.12I, PI 1
10 57702 (008000- ) Cable, Glv.06d 012.0 .26eye /.26eye 1
11 55845 (008000- ) Screw, Hex, M5 X 0.80 X 16, Fmg 1
12 01683 (008000- ) Washer, Flat, 10, Ss 1

M20 Diesel 9016051 (1-2020) 3-75



OPTIONS

Fig. 40 - Front Cover Latch Group

M20 Diesel 9016051 (1-2020)

3-76



OPTIONS

356971 - M20, T20
Fig. 40 - Front Cover Latch Group

Ref. Part No. Serial Number Description Qty.
1 59661 (008000- ) Latch 1
2 1076703 (008000- ) Bracket, Mtg, Latch 1
3 1076704 (008000- ) Lever, Latch 1
4 222190 (008000- ) Grip, Handle 1
5 80491 (008000- ) Sleeve, P/M, 0.25b 0.38d 0.2l [430ss] 2
6 25046 (008000- ) Screw, Hex, .25-20 X 1.00, G5 3
7 32895 (008000- ) Screw, Hex, .50-13 X 3.50, G5 1
8 04414 (008000- ) Wasbher, Flat, 0.53b 1.88d .12, Stl, Pl 2
9 32523 (008000- ) Nut, Hex, Jam, .50-13 2

10 06943 (008000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 2
11 32490 (008000- ) Washer, Flat, 0.25, Std 8
12 08708 (008000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
13 06942 (008000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2

M20 Diesel 9016051 (1-2020) 3-77



OPTIONS

)

Fig. 41 - Detergent Metering Group (014001-

FRONT

M20 Diesel 9016051 (7-2022)

3-78



OPTIONS

357107 - M20
Fig. 41 - Detergent Metering Group (014001- )

Ref. Part No. Serial Number Description Qty.
1 1057465 (014001- ) Filter, Soltn, 080mesh, Pm12 3.2d 08.0I 1
2 365095 (014001- ) Fitting, Plstc, Str, Bm10/Pm12 1
3 69785 (014001- ) Fitting, Plstc, E90, Pf12/Pm12 1
4 1022229 (014001- ) Tank, Detgt, Trimmed 1
5 1011885 (014001- ) Cap, Tank 1
6 1025159 (014001- ) Bracket, Mtg, Detgt And Spray Wand 6
7 09740 (014001- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
8 1017218 (014001- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
9 20952 (014001- ) Screen, Pump 1

10 20951 (014001- ) Fitting, Plstc, E90, Bm06/Bm06 2
11 1014930 (014001- ) Hose, Afmkt, Pvc, Clr, 0.38id, 08ft 1
12 20944 (014001- ) Grommet, Pye, 0.37id, F/1.5h, .13 Matl 1
13 43844 (014001- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
14 10632-2 (014001- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
15 73260 (014001- ) Pump, Detgt, 14vdc, 150ml/Min 20psi 1
16 1021325 (014001- ) Bracket, Mtg, Valve 1
17 24265 (014001- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 2
18 01683 (014001- ) Washer, Flat, 10, Ss 2
19 79484 (014001- ) Fitting, Plstc, E90, Bm06/Pm12, Nyl 1
20 42133A (014001- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
21 24544 (014001- ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
22 33932 (014001- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2

M20 Diesel 9016051 (7-2022) 3-79



OPTIONS

Fig. 42 - Spotlight Kit, Blue

3-80 M20 Diesel 9016051 (7-2022)



OPTIONS

Ref. Part No.
9021235
1240687
41143
1076808
1031665
39890
08713
1076789
24196
9 19066
10 09739
11 1019445
12 09740
13 1017218
1076999
1016029
1210807
763114

o~NOO O~ WN =

[ S S O o i o i RN

> > > >

> J
— — —
[o) &) E

Serial Number

Fig. 42 - Spotlight Kit, Blue

~— O e v e e N N N N S N e S N N S S~

Description

Spotlight Kit, Blue, Ci [T20/M20]
Light, Spot, Blue, Led

Washer, Lock, Int-Ext, 0.50

Brkt, Blu Spotlight, Fr, Cover Mtg
Screw, Pan, M8 X 1.25 X 25, Blk
Washer, Flat, M8, Fendr

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Brkt, Blu Spotlight, Rr, Frame Mtg
Screw, Pan, Phl, M5 X 0.80 X 20, Ss
Washer, Flat, 0.25b 0.56d .05, PI, 10
Nut, Hex, Lock, M5 X 0.80, NI, Ss
Bracket, Sppt, Revl Light

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Harness, Blu Spotlight [T20/M20/M30]
Fuse, Blade, 005a, 32vdc [Atof]
Wire, Tie [W/.25” Fir Tree Clip]

Tie, Cable, 11.3I, 2.75d Max

357150

Qty.

W= 2 A DN 2 AAR S WWW=2NN =

—_
o

M20 Diesel 9016051 (7-2022)

3-81




OPTIONS

Fig. 43 - Documentation Group (Online Only)

M20, D, NA
Ref. Part No. Serial Number Description Qty.
9016050 (008000- ) Manual, Oprtr, [M20 Dsl, En Na Sn 8000-] 1
1032578 (008000- ) Instr, Maint, Wall Chart [M20] 1
9016052 (008000- ) Manual, Oprtr, [M20 Dsl, Es Na Sn 8000-] 1
9016053 (008000- ) Manual, Oprtr, [M20 Dsl, Fr Na Sn 8000-] 1
9016051 (008000- ) Manual, Parts, [M20 Dsl, En Na Sn 8000-] 1
9016054 (008000- ) Manual, Oprtr, [M20 Dsl, Jp, Sn 8000-] 1
9016284 (008000- ) Manual, Oprtr, [M20 Dsl, Ptb, Sn 8000-] 1
9016006 (008000- ) Manual, Service, [M20/M30 G/D, Sn 8000-] 1
84660 (008000- ) Vr, Manual, Engine [Kubota, V1505€] 1
9006257 (008000- ) Media, Cd-Rom, Training [Ec-H20 Tennant] 1

3-82 M20 Diesel 9016051 (11-2020)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - Extended Scrub Pump Breakdown,

1021210 ..o 4-2
Fig. 2 - Hydraulic Motor Breakdown, 379609 . .. 4-4
Fig. 3 - Hydraulic Pump Breakdown, 1024251 . 4-6
Fig. 4 - Hydraulic Motor Breakdown, 71729 .... 4-8
Fig. 5 - Hydraulic Motor Breakdown, 1029379 . 4-9
Fig. 6 - Hydraulic Valve Breakdown, 1072997 . 4-10
Fig. 7 - Hydraulic Valve Breakdown, 1072995 . 4-12
Fig. 8 - Hydraulic Steering Valve

Breakdown, 1024260 .............. 4-14
Fig. 9 - Metering Solution Pump
Breakdown, 73260 ................ 4-16

Fig. 10 - Water Pump Breakdown, 1026743 ... 4-17
Fig. 11 — ec-H20 Module Assembly

Breakdown, 9007882 .............. 4-18
Fig. 12 - Seat Breakdown, 9018721 .......... 4-20
Fig. 13 — Steering Gearbox

Breakdown, 9015636 .............. 4-22
Fig. 14 - FaST Injector Assembly

Breakdown, 9008868 .............. 4-24
Fig. 15 - Water Pump Motor

Breakdown, 1225829 .............. 4-25

M20 Diesel 9016051 (5-2019) 4-1



BREAKDOWNS

Fig. 1 - Extended Scrub Pump Breakdown, 1021210

4-2

M20 Diesel 9016051 (8-2016)



BREAKDOWNS

354377 - ALL
Fig. 1 - Extended Scrub Pump Breakdown, 1021210
Ref. Part No. Serial Number Description Qty.
v 1021210 (000000- ) Pump Assy, Column, Es 1
AV 1 9002708 (000000- ) Motor, Ele, 12vdc, Pump, Water 1
AA 78829 (000000- ) Kit, Brush, Motor, Ele 1
AV 2 24358 (000000- ) Cap Assy, Tank, Drain 1
AA 3 1031699 (000000- ) Gasket, 4.05id 5.290d .19 [Buna] 1
A 4 78833 (000000- ) Tube, Vinyl, Pump, Water 1
A 5 78398 (000000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
A 6 78843 (000000- ) Housing Kit, Pump, Water 1
A 7 78836 (000000- ) Column, Pump, Water 1
A 8 9002709 (000000- ) Shaft, Pump, Water 1
A 9 78838 (000000- ) Fitting, E, Gr 1
A 10 78839 (000000- ) Fitting, Plstc, EQ0, Pf Bm [Es Pump] 1
AV 11 78842 (000000- ) Kit, Valve, Check, Pump, Water 1
AA 12 78840 (000000- ) Valve, Check, Pump, Water 1
AA 13 73342 (000000- ) Gasket, .25 1.88d 1.0id [Poron] 1
AA 14 78841 (000000- ) Flapper, Valve, Pump, Water 1
A 15 78830 (000000- ) Washer, Rbr 1
A 16 22790 (000000- ) Insert, Cap, Mount, Es Pump 1
A 17 23285 (000000- ) Sleeve, Pump, Water 1

M20 Diesel 9016051 (8-2016) 4-3



BREAKDOWNS

Fig. 2 — Hydraulic Motor Breakdown, 379609

4-4 M20 Diesel 9016051 (2-2018)



BREAKDOWNS

350628-09670
Fig. 2 - Hydraulic Motor Breakdown, 379609

Ref. Part No. Serial Number Description Qty.
v 379609 (000000- ) Motor, Hyd, Gear, [Int], 19.0 X 3000 1
A 1 74165 (000000- ) Shaft, Motor, Hyd 1
A 2 74166 (000000- ) Housing, Brg, Motor, Hyd 1
A 3 74167 (000000- ) Retainer, Motor, Hyd 1
A 4 74168 (000000- ) Screw, Cap, Motor, Hyd 8
A 5 37616 (000000- ) Drive, Motor, Hyd 1
A 6 37756 (000000- ) Geroler, Motor, Hyd 1
A 7 74122 (000000- ) Plate, Valve, Motor, Hyd 1
A 8 52405 (000000- ) Valve, Motor, Hyd 1
A 9 74123 (000000- ) Valve, Motor, Hyd 1
A 10 34178 (000000- ) Spring, Motor, Hyd 2
A 11 38968 (000000- ) Ring, Motor, Hyd 1
A 12 74125 (000000- ) Bolt, Motor, Hyd 3
A 13 38255 (000000- ) Bolt, Motor, Hyd 1
A 14 373297 (000000- ) Housing, Valve 1
A 15 373298 (000000- ) Plug 1
A 16 373260 (000000- ) Plug, Pump, Hyd, Gear 2
A 17 373299 (000000- ) Plug 1
A 18 373291 (000000- ) Spring 2
A 19 373217 (000000- ) Piston, Pump, Hyd, Gear 1
A 20 373226 (000000- ) Poppet, Pump, Hyd, Gear 2
A 21 373236 (000000- ) Sleeve, Dashpo, Pump, Hyd, Gear 2
A 22 45622 (000000- ) Nut, Motor, Hyd 1
A 23 45623 (000000- ) Key, Motor, Hyd 1
A 24 79828 (000000- ) Seal Kit, Shaft 1
A 25 33580 (000000- ) Seal Kit, Rear 1

26 79729 (000000- ) Instr, Repair, Motor, Hyd, Gear 1

M20 Diesel 9016051 (2-2018) 4-5



BREAKDOWNS

Fig. 3 — Hydraulic Pump Breakdown, 1024251

4-6

M20 Diesel 9016051 (8-2016)



BREAKDOWNS

ALL
Fig. 3 - Hydraulic Pump Breakdown, 1024251

Ref. Part No. Serial Number Description Qty.
v 1024251 (000000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw 1
A 1 373681 (000000- ) Shaft, Pump 1
A 2 373427 (000000- ) Cover, End 1
A 3 373389 (000000- ) Housing 1
A 4 02706 (000000- ) Pump Kit, Hyd, Rotating [Cessna] 1
A 5 373493 (000000- ) Plate, Cam 1
A 6 70096 (000000- ) Washer, Flat, Pump, Hyd 1
A 7 55926 (000000- ) Ring, Retaining, Pump, Hyd 1
A 8 373434 (000000- ) Ring, Retaining 2
A 9 74225 (000000- ) Bearing, Thrust, Pump, Hyd 1
A 10 74226 (000000- ) Race, Brg, Pump, Hyd 2
A 11 373327 (000000- ) Insert, Plt, Cam, Pump, Hyd 1
A 12 373391 (000000- ) Washer, Pump, Hyd [En] 6
A 13 373346 (000000- ) Screw, Cap 6
A 14 373494 (000000- ) Valve, Relief, 4000 Psi 1
A 15 373678 (000000- ) Valve, Relief, 3000 Psi 1
A 16 373317 (000000- ) Bearing, Cone, Pump, Hyd 2
A 17 373393 (000000- ) Plate, Cover 1
A 18 373394 (000000- ) Plate, Cover 1
A 19 70100 (000000- ) Pin, Dowel, Pump, Hyd 2
A 20 373347 (000000- ) Screw, Cap 2
A 21 373348 (000000- ) Screw, Cap 2
A 22 74237 (000000- ) Key, Shaft, Pump, Hyd 1
A 23 373679 (000000- ) Coupler, Pump 1
A 24 373680 (000000- ) Ring, Lock 1
A 25 373395 (000000- ) Bearing, Cup 2
A 26 74180 (000000- ) Plate, Valve, Pump, Hyd 1
A 27 13907 (000000- ) Fitting, Hyd, Plug, Om08 1
A 28 373413 (000000- ) Actuator, Valve, By-Pass [En] 1
A 29 373398 (000000- ) Seal Kit, Pump, Hyd 1
A 30 373402 (000000- ) Shim Kit 1

31 373429 (000000- ) Instr, Repair, Pump 1

M20 Diesel 9016051 (8-2016) 4-7



BREAKDOWNS

Ref. Part No.
71729
37555
31354
16695
45628
31375
74100
31379
74094

9 31383
10 74095
11 65241
12 74098
183 74099
14 00500-15
15 39527
16 61490
17 74250

o~NO O~ WN =

[ 2 2 2 I i i i O S i O S N RN

Serial Number

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Fig. 4 — Hydraulic Motor Breakdown, 71729

000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-

~— O v v e N N N N N S N e S N N S S

Description

Motor, Hyd Gear In 4.5 B 1500
Screw

Flange Mounting

Race Thrust

Thrust Bearing

Shaft, Output

Housingl

Drive

Spacer Plate

Gerotor Set

End Cap

Cap Screw

Plug #4

Plug #10

Key-Wdruff 0.25 1.00
Nut-Hxslot .75-16  Plid
Seal RepIimt Kit

Instr. Repair Info, Motor

09606-09670 — ALL

Qty.

e L T T € 2 B e e e S S N N S N Y

4-8

M20 Diesel 9016051 (8-2016)



BREAKDOWNS

Fig. 5 - Hydraulic Motor Breakdown, 1029379

10859-09670 - ALL

Ref. Part No. Serial Number Description Qty.
v 1029379 (000000- ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 1
A 1 37555 (000000- ) Screw, Motor, Hyd [En] 4
A 2 31354 (000000- ) Flange, Motor, Hyd [En] 1
A 3 16695 (000000- ) Ace, Thrust, Motor, Hyd [En] 1
A 4 45628 (000000- ) Bearing, Thrust 1
A 5 28854 (000000- ) Shaft, Output, Motor, Hyd [En] 1
A 6 74100 (000000- ) Housing, Motor, Hyd [En] 1
A 7 21955 (000000- ) Drive [CI] 1
A 8 74094 (000000- ) Plate, Spacer, Motor, Hyd [En] 1
A 9 21956 (000000- ) Gerotor Set [Cl] 1
A 10 65230 (000000- ) End Cap, Motor, Hyd [En] 1
A 11 21958 (000000- ) Cap Screw Cl 5
A 12 00500-15 (000000- ) Key, Woodruff, 0.25 1.00 [Asa#0808] 1
A 13 61490 (000000- ) Seal Kit, Motor [CI] 1
A 14 74250 (000000- ) Instr, Motor, Hyd, Repair [En] 1

M20 Diesel 9016051 (8-2016) 4-9



BREAKDOWNS

Fig. 6 — Hydraulic Valve Breakdown, 1072997

4-10 M20 Diesel 9016051 (8-2016)



BREAKDOWNS

AV
AA
AV
AA
AV
AA
AV
AA
AA
AV
AA
AA

AV
AA
AA
AV
AA
AA
AA
AV
AA
AV
AA

Ref.

o~NO O~ WN =

Part No.
1072997
373633
13904
77005
373656
373647
373661
373647
373662
373648
373647
373657
373648
373647
373640
373658
373642
373663
373670
373646
9011347
9011343
9011345
9011346
13904
77005
373683
373647

Serial Number

(
(
(
(

(
(
(

Fig. 6 - Hydraulic Valve Breakdown, 1072997

000000-
000000-
000000-
000000-
000000-
000000-
000000-

e e e e e e e e e e N n e S N e S N N S S N S S~

Description

Valve, Cntrl, Hyd, Solenoid, 03/16gpm
Plug, Orifice, Valve, Hyd, .040
Fitting, Plug, Org, #6, Valve [Cec]
Seal, Org, .078 X 00.47id 06
Valve, Check

Seal Kit, Cartridge

Valve, Relief

Seal Kit, Cartridge

Stem, Valve, Hyd

Nut, Coil, Nyl Patch

Seal Kit, Cartridge

Stem, Valve, Hyd [4w2p]

Nut, Coil, F/#8

Seal Kit, Cartridge
Solenoid, #8, 12vdc

Spool, Pilot, Hyd
Solenoid, #10, 12vdc

Valve, Stem, No

Nut, Solenoid

Seal Kit, Cartridge

Valve Assy [Proportional]

Seal Kit, Valve [Ehpr98]

Screw, Mtg [Ehpr98]

Harness, Jumper [Deutsch To Mpack]
Fitting, Plug, Org, #6, Valve [Cec]
Seal, Org, .078 X 00.47id 06
Valve, Relief

Seal Kit, Cartridge

356403 - ALL

Qty.

JEET GO QO QA GG | Y G G G G G G G YN G G G QT G G G QT QT QT QT QTG

M20 Diesel 9016051 (8-2016)

4-11




BREAKDOWNS

Fig. 7 - Hydraulic Valve Breakdown, 1072995

= % P
_@\ ‘ A }30 @%\(ﬁa 20
\

30
26 23

4-12 M20 Diesel 9016051 (8-2016)



BREAKDOWNS

Ref. Part No.
1072995
373665
373633
9004475
373660
74098

77003

13904

77005

AV 9 373656
AA 10 373647
A 11 373688
AV 12 373663
AA 13 373670
AA 14 373671

AV 15 373667
AA 16 373648
AA 17 373671

AV 18 9011347
AA 19 9011343
AA 20 9011345
AA 21 9011346
AV 22 373657
AA 23 373648
AA 24 373647
AV 25 373637
AA 26 373684
AA 27 373671

AV 28 373666
AA 29 373647
A 30 373640
A 31 373642
A 32 373639
AV 33 373668
AA 34 373671

A 35 373658

>
<
o~NO O~ WN =

Serial Number

(
(
(
(

Fig. 7 - Hydraulic Valve Breakdown, 1072995

000000-
000000-
000000-
000000-
000000-
000000-

000000-
000000-
000000-
000000-

—— e e e e e e v e e v e N n e S n v e n e e N n e S N e S N N S S S

Description

Valve, Cntrl, Hyd, Solenoid, 12vdc 10gpm
Plug, Orifice, Valve, Hyd, .046
Plug, Orifice, Valve, Hyd, .040
Plug Orifice, Valve, Hyd, .140
Plug, Orifice, Valve, Hyd, .030
Fitting, Hyd, Plug, Om04
Seal, Org, .072 X 00.35id #04
Fitting, Plug, Org, #6, Valve [Cec]
Seal, Org, .078 X 00.47id #06
Valve, Check

Seal Kit, Cartridge

Spool, Pilot, Dual, Hyd

Valve, Stem, No

Nut, Solenoid

Seal Kit, Cartridge

Stem, Valve, Hyd

Nut, Coil, F/#8

Seal Kit, Cartridge

Valve Assy [Proportional]
Seal Kit, Valve [Ehpr98]
Screw, Mtg [Ehpr98]
Harness, Jumper [Deutsch To Mpack]
Stem, Valve, Hyd [4w2p]

Nut, Coil, F/#8

Seal Kit, Cartridge

Valve, Cntrl, Solenoid

Nut, Coil, Nyl Patch

Seal Kit, Cartridge

Valve, Relief

Seal Kit, Cartridge
Solenoid, #8, 12vdc
Solenoid, #10, 12vdc

Spacer, Coil, #8

Valve, Check

Seal Kit, Cartridge

Spool, Pilot, Hyd

356401 - M20

Qty.

W= = =2 WO = N =N = =2 a2 W DN a2 0 D2, O ==

M20 Diesel 9016051 (8-2016)

4-13




BREAKDOWNS




BREAKDOWNS

Fig. 8 — Hydraulic Steering Valve Breakdown, 1024260

Ref. Part No. Serial Number Description Qty.
v 1024260 (000000- ) Steer-Control, Hyd05, 06.1 2030 1
A 1 74183 (000000- ) Screw, Valve, Steering 7
A 2 74185 (000000- ) Cap, End, Valve, Steering 1
A 3 74193 (000000- ) Spacer, Valve, Steering 1
A 4 74222 (000000- ) Plate, Wear, Steering Valve 1
A 5 74232 (000000- ) Pin, Valve, Steering 1
A 6 21935 (000000- ) Bearing Kit [CI] 1
A 7 21933 (000000- ) Plug Assy [CI] 1
A 8 21934 (000000- ) Valve Assy, Relief [CI] 1
A 9 74243 (000000- ) Ring, Retainer, Steering Valve 1
A 10 74196 (000000- ) Spring Kit, Scu [CI] 1
A 11 74244 (000000- ) Seal Kit, Steering [CI] 1
A 12 74245 (000000- ) Instr, Valve, Steering, Repair 1

M20 Diesel 9016051 (8-2016) 4-15



BREAKDOWNS

Fig. 9 — Metering Solution Pump Breakdown, 73260

1+

o 2

Motor
Bracket

00112 - ALL
Ref. Part No. Serial Number Description Qty.
v 73260 (000000- ) Pump, Detgt, 14vdc, 150ml/Min 20psi 1
A 1 63923 (000000- ) Tubing Connctr.Kit, Gorman Pmp 1
A 2 21659 (000000- ) Valve Kit, Poppet, Gorman Rupp 1
A 3 21657 (000000- ) Kit, Bellows, Pump, Detgt 1
A 4 78875 (000000- ) Motor, Ele, Gear, 14vdc, Pump, Detgt 1
A 5 02430 (000000- ) Crank Kit, Pump, F/79323, Replmt 1

4-16 M20 Diesel 9016051 (8-2016)



BREAKDOWNS

Fig. 10 - Water Pump Breakdown, 1026743

07490 - 09670

Ref. Part No. Serial Number Description Qty.
v 1026743 (000000- ) Pump, Diaphragm 1
A 1 1031802 (000000- ) Complete Pump Kit, Pump, Repair, 1
A 2 1031803 (000000- ) Hsg & Switch Kit, Pump, Repair, 1
A 3 1031796 (000000- ) Switch Kit, Pump, Repair, 1
A 4 1031797 (000000- ) Chech Valve Kit, Pump, Repair, 1
A 5 1031798 (000000- ) Upper Hsg Kit, Pump, Repair, 1
A 6 1031799 (000000- ) Bypass Valve Kit, Pump, Repair, 1
A 7 1031800 (000000- ) Diaphragm Kit, Pump, Repair, 1
A 8 1031801 (000000- ) Motor Kit, Pump, Repair, 1
A 9 78950 (000000- ) Connector, Fem, 02cav, Mp280 Sealed 1
A 10 78952 (000000- ) Lock, Secondary, 2cav, Mp280 Sealed 1
A 78951 (000000- ) Terminal, Fem, Mp280, Sealed, 18-16ga 2
A 10917 (000000- ) Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 2

M20 Diesel 9016051 (8-2016) 4-17



BREAKDOWNS

Fig. 11 - ec-H20 Module Assembly Breakdown, 9007882

20

\& \ ) \
® {vnww a
’

/
. = =
/ o \ .\a
‘ | DD R/ [/
2 ? )

13

M20 Diesel 9016051 (12-2021)

4-18



BREAKDOWNS

356035
Fig. 11 - ec-H20 Module Assembly Breakdown, 9007882

Ref. Part No. Serial Number Description Qty.
v 9007882 (000000- ) Module Kit, Replmt [Ec-H20] 1
A 1 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr 2
A 2 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 5
A 3 1060517 (000000- ) Fitting, Plstc, Tee, Bm06/Pm02/Bm06 1
A 4 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr 1
A 5 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
A 6 150540 (000000- ) Fitting, Plstc, Str, Bm06/Pm04 1
A 7 1005435 (000000- ) Fitting, Plstc, Pipe, Cap, Pf04 1
A 8 1062006 (000000- ) Electrode, Cylindrical 1
A 9 44961 (000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 1
A 10 1060695 (000000- ) Fitting, Plstc, Str, Pm02/Bm05 1
A 11 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3
A 12 1052336 (000000- ) Hose, Afmkt, PVC, Brd, 0.31ld, 03Ft, Clr 1
A 13 1233516 (000000- ) Electrode, 5 Plate [De Nora Tech] 1
A 14 9007883 (000000- ) Controller Kit, Replmt [Ec-H20] 1
A 15 1016354 (000000- ) Clamp, Cable, Ss, 0.50d X 0.50w [Insul] 2
A 16 32509 (000000- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
A 17 41579 (000000- ) Washer, Flat, 08, Ss 4
A 18 02938 (000000- ) Washer, Lock, Int, 08, Ss 4
A 19 1018155 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 20 1037032 (000000- ) Housing, Bottom 1
A 21 1054776 (000000- ) Grommet, Blind 1

M20 Diesel 9016051 (12-2021) 4-19



BREAKDOWNS

Fig. 12 - Seat Breakdown, 9018721

4-20 M20 Diesel 9016051 (5-2019)



BREAKDOWNS

356526
Fig. 12 - Seat Breakdown, 9018721

Ref. Part No. Serial Number Description Qty.
v 9018721 (000000- ) Seat, Deluxe, Replmt [M20/T20/M30] 1
A 1 9012585 (000000- ) Track Assy, Slide 1
A 2 9012587 (000000- ) Bellows, Seat 1
A 3 9012589 (000000- ) Knobs, Adjmt, Weight 1
A 4 9018734 (000000- ) Seatbelt, Retract, Orange, Repimt 1
A 5 9012591 (000000- ) Switch, Seat 1
A 6 9012592 (000000- ) Armrest 1
A 7 9012593 (000000- ) Pad, Armrest 1
A 8 9012594 (000000- ) Cover, Cushion 1
A 9 9012595 (000000- ) Cover, Backrest 1

M20 Diesel 9016051 (5-2019) 4-21



BREAKDOWNS

Fig. 13 - Steering Gearbox Breakdown, 9015636

4-22 M20 Diesel 9016051 (12-2016)



BREAKDOWNS

356677
Fig. 13 - Steering Gearbox Breakdown, 9015636

Ref. Part No. Serial Number Description Qty.
v 9015636 (000000- ) Gearbox Kit, Steering, Afmkt[M20/30/T20] 1
A 1 1224091 (000000- ) Housing, Gear, Top 1
A 2 1224092 (000000- ) Housing, Gear, Bottom 1
A 3 1222953 (000000- ) Gear, Steering 2
A 4 1224093 (000000- ) Shaft, Gear, Orbital 1
A 5 1224094 (000000- ) Shaft. Sterring 1
A 6 59681 (000000- ) Ring, Retaining, Ext, 1.25d 4
A 7 1210624 (000000- ) Bushing, Fing, 1.25b 1.41d 0.50I 4
A 8 763024 (000000- ) Washer, Thrust, 1.26b 1.97d 0.13, Bnz 4
A 9 41342 (000000- ) Screw, Hex, M8 X 1.25 X 40, 8.8 4
A 10 39349 (000000- ) Washer, Flat, 0.31, Sae 4
A 11 00961 (000000- ) Key, Sq, 0.19 X 0.19, 0.501 2
A 12 83043 (000000- ) Pin, Dowel, 0.2502d X 1.00I 2
A 13 1057785 (000000- ) Bearing, Journal, 0.75b 0.88d 0.75I 2

M20 Diesel 9016051 (12-2016) 4-23



BREAKDOWNS

Fig. 14 - FaST Injector Assembly Breakdown, 9008868

O

AV
AA
AA
AA
AA
AA
AA
AA

Ref.

o~NOO O~ WN =

Part No.
9008868
9008757
9008848
9003009
1059878
1042710
1059234
1030444
1030441

Serial Number

(

(
(
(
(
(
(
(
(

000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-

~— N N N N N~ N S~ ~—

Description

FaST Kit, Injector [M20/T20/m30 FaST IIl}
FaST Kit, Ci [inj Rebld, M30/M20 III]
FaST Kit, Seal, injector, Ci [FaST IlI]
FaST Kit, Ci, Injector Filters[FaST li+]
Plate Assy, Orifice, 0.0105Id, Green

Plug, Orifice, 0.060, Ss [FaST li+]

Insert, :Lrg [Venturi, FaST IlI]

Valve, Check, 0002psi [FaST li+]

Valve, Check, 0005psi [FaST li+]

356271

Qty.

JEN G W U U G WU U G §

4-24

M20 Diesel 9016051 (8-2016)



BREAKDOWNS

Fig. 15 - Water Pump Motor Breakdown, 1225829

%

354649

Ref. Part No. Serial Number Description Qty.
v 1225829 (000000- ) Pump, Hyd, Press Washer 1
A 1 9004290 (000000- ) Valve Kit 1
A 2 9004291 (000000- ) Piston Kit 1
A 3 9004288 (000000- ) Seal Kit [Buna] 1
A 3 9004272 (000000- ) Seal Kit [Vitron] 1
A 4 9004289 (000000- ) Seal Kit, Oil 1
A 5 9004292 (000000- ) Ring Kit, Sppt 1
A 6 1227137 (000000- ) Valve, Hyd, Press Washer 1

M20 Diesel 9016051 (12-2016) 4-25



BREAKDOWNS

4-26 M20 Diesel 9016051 (8-2016)



ENGINE BREAKDOWN

SECTION

Contents Page
Fig. 1 - Crankcase Group ................ 5-2
Fig. 2-0OilPanGroup ................... 5-4
Fig. 3 - Cylinder Head Group .. ........... 5-5
Fig. 4 —GearCaseGroup ............... 5-6
Fig. 5 - Water Pump Group .............. 5-8
Fig. 6 - Main Bearing Case Group ........ 5-9
Fig. 7-Head CoverGroup .............. 5-10
Fig. 8 — Manifold Group . ................ 5-11

Fig. 9 - Valve, Rocker Arm Group . ....... 5-12
Fig. 10 - Fuel Camshaft Group ........... 5-13
Fig. 11 — Camshaft Group ............... 5-14
Fig. 12 - Piston and Crankshaft Group .... 5-16
Fig. 13 - Flywheel Group ................ 5-18
Fig. 14 - Starter Breakdown, 74405 .. ..... 5-19
Fig. 15 — Nozzle Holder and Glow Plug Group5-20
Fig. 16 — Nozzle Holder Breakdown . .. .... 5-21

Fig. 17 - Injection Pump Group .......... 5-22
Fig. 18 — Injection Pump Breakdown ... ... 5-24
Fig. 19 - IdlingGroup ................... 5-26
Fig. 20 - Speed Control Plate Group . ...... 5-27
Fig. 21 - Governor Group ............... 5-28
Fig. 22 - Water Flange Group ............ 5-29

M20 Diesel 9016051 (2-2018) 5-1



ENGINE BREAKDOWN

Fig. 1 - Crankcase Group

M20 Diesel 9016051 (8-2016)

5-2




ENGINE BREAKDOWN

Fig. 1 - Crankcase Group

Ref. Part No. Description Qty.
v 1 9004335 Crankcase, Compilt [Ku] 1
A 2 70998 Plug, Cup, Sealing [Ku] 6
A 3 39087 Plug, Cup, Sealing [Ku] 1
A 4 39088 Fitting, Pipe, Plug [Ku] 4
A 5 70999 Plug, Eng [Ku] 1
A 6 71985 Fitting, Pipe, Plug [Ku] 3
A 7 39051 Fitting, Pipe, Plug [Ku] 2
A 8 361436 Plug, Cup, Sealing [Ku] 3
A 9 71986 Plug, Cup, Sealing [Ku] 1
A 10 71987 Pin, Dowel [Ku] 2
A 11 71988 Pin, Dowel [Ku] 2
A 12 9004431 Pin, Straight [Ku] 2
A 13 71990 Pin, Eng [Ku] 2
A 14 71991 Tube, Pin [Ku] 1
A 15 71992 Plug, Cup, Sealing [Ku] 1
A 16 9004337 Pin, Start, Spring 1
A 17 71993 Plug, Eng [Ku] 1
A 18 70887 Bushing, Gear, Gov [Ku] 1
A 19 39062 Fitting, Plug [Ku] 1
A 20 393570 Gasket 1

21 70888 Fitting, Draincock [Ku] 1

M20 Diesel 9016051 (8-2016) 5-3



ENGINE BREAKDOWN

Fig. 2 - Oil Pan Group

Ref. Part No. Description Qty.
1 1023144 Pan, QOil, Dsl 1
2 70889 Gasket, Pan, Oil 1
3 9004338 Bolt [Ku] 26
4 70888 Filter, Qil [Ku] 1
5 39094 Screw, Hex [Ku] 1
6 9004339 O-Ring [Ku] 1
7 9004435 Gauge, Oil [Ku] 1
v 8 361428 Dipstick, Oil [Ku] 1
A 9 361366 Seal, Org [Ku] 1
10 39073 Screw, Hex [Ku] 1
66187 Gasket Set 1
11 9004348 Plug, Gauge, Oil [Ku] 1
5-4 M20 Diesel 9016051 (10-2023)



ENGINE BREAKDOWN

> > > > > J

s
(]
-

— 00O NODOGO PPN —

P N

—_
N

. Part No.

71996
71997
39073
9004340
393504
39088
372906
372907
71999
70897
9004341
66194
72010

Fig. 3 — Cylinder Head Group

Description

Ear, Lifting, Eng [Ku]
Ear, Lifting, Eng [Ku]
Screw, Hex [Ku]

Head, Cylinder [Ku]
Cap, Sealing

Fitting, Pipe, Plug [Ku]
Guide, Valve, Inlet
Guide, Valve, Exhaust
Cap, Sealing, Eng [Ku]
Screw, Hex, Head, Cyl [Ku]
Gasket, Head, Cyl [Ku]
Gasket Set, Upper
Fitting, Pipe, Plug [Ku]

Qty.

WRARBARN AN = =

=
(o]

—

M20 Diesel 9016051 (8-2016)



Fig. 4 — Gear Case Group

ENGINE BREAKDOWN

v
=\, 2 &
AT
% Q\me,. @r'\ e N
a \\\w@% -
a\@ <

1/ —= Q 'ﬁ ambv 5

16

M20 Diesel 9016051 (10-2023)

5-6



ENGINE BREAKDOWN

Ref. Part No.
1 9004432
2 361401
3 12916
4 70900
5 70901
6 70902
7 70905
8 70906
9 70907
10 70911
11 70903
12 70904
13 72013
14 70912
15 72993
16 72994
17 70913
18 72014
19 72015
20 72016
21 9004346
22 39121
23 39065
24 361389
25 9004347
26 72019
27 361374

[ I N N O S i g RN

Fig. 4 — Gear Case Group

Description
Crankcase, Comp [Ku]
Fitting, Pipe, Plug [Ku]
Fitting, Fltr, Oil [Ku]
Spring, Cmpr, Relief [Ku]
Tube, Seat, Valve, Oil [Ku]
Ball, Relief, Oil [Ku]
Cover

Bolt

Seal, Org [Ku]

Seal, Org
Pump, Oil, Eng [Ku]
Cover, Pump, Oil
Screw, Flt [Ku]

Gasket, Case, Gear [Ku]
Screw, Hex [Ku]

Bolt

Seal, Org

Screw, Hex [Ku]

Screw, Hex [Ku]

Bolt

Stud [Ku]

Nut, Hex [Ku]

Washer, Lock, Split [Ku]
Seal, Oil, Front [Ku]
Stud [Ku]

Cover

Cap, Filler, Oil [Ku]

Qty.

e \® e e e e e A T I A o ) T @ o T & 3 B A e e e e e O 2

M20 Diesel 9016051 (8-2016)

5-7




ENGINE BREAKDOWN

> > > > > J

. Part No.

9004402
70919
9004403
9004404
9004405
361440
70920
9004406
9004407
9003868
9003869
9003870
55847
393588

Fig. 5 - Water Pump Group

Description

Pump, Water Assy [Ku]
Flange, Pump, Water [Ku]
Bearing [Ku]

Seal, Mechanical Assy [Ku]
Impeller, Pump, Water [Ku]
Fitting, Pipe, Water [Ku]
Gasket, Pump, Water [Ku]
Bolt [Ku]

Bolt [Ku]

Pipe, Water [Kubota]

Pipe, Water [Kubota]
Clamp [Kubota]

Sheave, Fan [Ku]

Bolt, Fing

Qty.

N N ) & I e | N S A e T e

M20 Diesel 9016051 (2-2018)



ENGINE BREAKDOWN

Fig. 6 — Main Bearing Case Group

Ref. Part No. Description Qty.
v 1 9004349 Bearing, Case [Ku] 1
A 2 9004436 Crankshaft, Metal [Ku] 1
A 3 72998 Screw, Hex, Case, Brg, Main [Ku] 2
4 9004350 Gasket, Bearing, Case [Ku] 1
5 70923 Cover, Brg Case, Eng [Ku] 1
6 70924 Seal, Oil, Rear [Ku] 1
7 70925 Gasket, Case, Gear [Ku] 1
8 384871 Bolt 8
9 371017 Bolt 9
v 10 9004437 Case, Main, Brg Assy 1
A 11 70948 Bearing, Cshft, Std [Ku] 1
A 12 72998 Screw, Hex, Case, Brg, Main [Ku] 2
13 73479 Screw, Hex, Case, Brg, Main [Ku] 3
v 14 9004438 Case, Main, Brg Assy 1
A 15 70948 Bearing, Cshft, Std [Ku] 1
A 16 72998 Screw, Hex, Case, Brg, Main [Ku] 2
v 17 9004439 Case, Main, Brg Assy 1
A 18 70948 Bearing, Cshft, Std [Ku] 1
A 19 72998 Screw, Hex, Case, Brg, Main [Ku] 2

M20 Diesel 9016051 (8-2016)

o
©



ENGINE BREAKDOWN

> > >

Ref.

o~NO O~ WN =

Part No.
9004433
70929
372912
372928
384874
73482
30125
372913
372901
372904
73483
73484
361374
70913

Fig. 7 - Head Cover Group

Description

Cover, Cyl Head Assy [Ku]
Gasket, Cover, Head, Cyl [Ku]
Shield, Breather

Valve, Breather, Complt
Cover, Breather

Screw, Hex, W/ Washer [Ku]
Pipe, Water

Tube, Breather

Clamp, Hose

Clamp, Hose

Nut, Hex, Cap

Gasket, F/ Bolt [Ku]

Cap, Filler, Qil [Ku]

Seal, Org

Qty.

e e e e e e e e e

M20 Diesel 9016051 (8-2016)



ENGINE BREAKDOWN

Fig. 8 - Manifold Group

Ref. Part No. Description
v 1 372905 Manifold Assy, Inlet
A 2 73481 Pipe, Breather [Ku]
A 3 70934 Gasket, Manifold, Intake [Ku]
4 9004406 Bolt [Ku]
5 72994 Bolt
6 73487 Manifold, Exhaust [Ku]
7 70935 Gasket, Manifold, Exhaust
8 73488 Stud [Ku]
9 73489 Nut
10 51332 Gasket [Ku]
11 40409 Screw, Hex [Ku]

Qty.

W - 00 = = WN = =

M20 Diesel 9016051 (10-2023)




ENGINE BREAKDOWN

)
1)
-

O©CoOo~NOOOh~WOWN

. Part No.

70936
70937
73491
73492
73493
73494
361392
9004409
393598
73497
73498
73499
73500
9004410
73502
361589
73504
73506
73507
73508

Fig. 9 - Valve, Rocker Arm Group

Description

Valve, Intake [Ku]

Valve, Exhaust [Ku]

Spring, Valve [Ku]

Retainer, Spring, Valve [Ku]
Retainer, Spring [Ku]

Seal, Stem, Valve [Ku]
Cap, Valve [Ku]

Shaft, Rocker, Arm [Ku]
Bolt

Bracket, Mtg, Rocker Arm [Ku]
Stud [Ku]

Nut, Hex [Ku]

Washer, Flat [Ku]

Pin, Spring [Ku]

Washer, Shaft, Rocker [Ku]
Washer, Flat [Ku]

Spring, Cmpr, Rocker [Ku]
Arm, Rocker [Ku]

Screw, Adj, Rocker Arm [Ku]
Nut, Hex [Ku]

Qty.

WO WMNMNN=IADDIAN-=00O0000®0OKLBOOPI

5-12

M20 Diesel 9016051 (8-2016)



ENGINE BREAKDOWN

Fig. 10 - Fuel Camshaft Group

Ref. Part No. Description Qty.
1 84636 Camshaft 1
2 9004368 Bearing, Ball [Ku] 1
3 9004369 Bearing, Ball [Ku] 1
4 9004445 Gear, Injection, Pump [Ku] 1
5 73593 Nut, Cap, Cam [Ku] 1
6 73594 Key, Woodruff [Ku] 1
7 73596 Stopper, Fuel [Ku] 1
8 41973 Bolt, Hex [Ku] 2
v 73597 Shaft, Govnr 1
A 9 9004371 Shaft, Governor [Ku] 1
A 10 73598 Holder, Gear [Ku] 1
A 11 73599 Gear, Govnr [Ku] 1
A 12 73600 Holder, Govnr [Ku] 1
A 13 73601 Weight, Comp, Govnr [Ku] 2
A 14 73602 Shaft, Govnr [Ku] 2
A 15 9004372 Shaft, Governor, Weight [Ku] 2
A 16 70977 Sleeve, Govnr [Ku] 1
A 17 70978 Washer, Thrust [Ku] 1
18 9004373 Bearing, Ball [Ku] 1
19 73603 Ring, Snap [Ku] 1
20 73604 Screw, Set [Ku] 1

M20 Diesel 9016051 (8-2016) 5-13



ENGINE BREAKDOWN

Fig. 11 - Camshaft Group

M20 Diesel 9016051 (8-2016)



ENGINE BREAKDOWN

Ref. Part No.
12895
73509
9004440
39197
73511
73512
73513
41973
9 73514
10 73515
11 73516
12 73517
18 73518
14 73519
15 41973

o~NO O~ WN =

| U N i N i RN

Fig. 11 - Camshaft Group

Description

Tappet [Ku]

Rod, Push, Valve [Ku]
Crankshaft Assy

Screw, Set [Ku]

Gear, Camshaft [Ku]
Key [Ku]

Stopper, Cam [Ku]
Bolt, Hex [Ku]

Gear, Idler, Cam [Ku]
Bushing, Gear, Idler [Ku]
Collar, Gear [Ku]
Washer, Collar, Gear [Ku]
Ring, Snap [Ku]

Shaft, Idler, Gear [Ku]
Bolt, Hex [Ku]

Qty.

W= = =2 A N = = a a0

M20 Diesel 9016051 (10-2023)

5-15




ENGINE BREAKDOWN

Fig. 12 - Piston and Crankshaft Group

5-16

M20 Diesel 9016051 (8-2016)



ENGINE BREAKDOWN

Fig. 12 - Piston and Crankshaft Group

Ref. Part No. Description Qty.
1 73520 Piston, Eng [Ku] 4
1 73521 Piston, Eng [Ku] 4
2 9004361 Ring, Piston Assy [Ku] 4
2 9004441 Piston, Ring Assy [Ku] 4
3 73522 Pin, Piston [Ku] 4
4 735283 Ring, Snap, Piston [Ku] 8
v 5 73524 Rod Assy, Connecting [Ku] 4
A 6 361395 Bushing, Pin, Piston [Ku]16241-21351 4
A 7 73525 Screw, Rod, Connecting [Ku] 8
A 8 70941 Bearing, Rod, Connecting, Std [Ku] 4
A 8 66204 Bearing, Rod, Connecting [-.2mm, Ku] 4
A 8 66207 Bearing, Rod, Connecting [-.4mm, Ku] 4
v 73526 Crankshaft 1
A 9 73527 Ball, Cshft [Ku] 4
A 10 73528 Gear, Cshft [Ku] 1
A 11 73529 Key [Ku] 1
A 12 73530 Gear, Pump, Oil [Ku] 1
A 13 70942 Bearing, Cshft [Ku] 1
14 70943 Collar, Crank, Front [Ku] 1
15 9004363 Ring [Ku] 1
16 70945 Bearing, Cshft, Std [Ku] 1
16 70946 Bearing, Cshft, —.2mm [Ku] 1
16 70947 Bearing, Cshft [Ku] 1
17 10844 Bearing, Thrust, Std [Ku] 2
17 70954 Bearing, Thrust [Ku] 2
17 70955 Bearing, Thrust [-.4mm, Ku] 2
18 10845 Bearing, Thrust, Std [Ku] 2
19 73532 Screw, Hex, Cshft [Ku] 2
20 393400 Sheave, Cshft [Ku] 2

M20 Diesel 9016051 (8-2016) 5-17



ENGINE BREAKDOWN

Fig. 13 - Flywheel Group

Ref. Part No.

1

(o) Jé) INF R GO I V]

70956
9004442
73533
9003891
9004443
9004444

Description

Flywheel

Gear, Ring [Ku]

Screw, Hex, Flywheel [Ku]
Indicator, Timing [Ku]

Bolt [Ku]

Washer, Plain [Ku]

Qty.

—_ a0 = =

M20 Diesel 9016051 (8-2016)



ENGINE BREAKDOWN

Fig. 14 - Starter Breakdown, 74405
- 9 20.

Ref. Part No. Description Qty.
v 1 74405 Starter, 12vdc [Kubota] 1
A 2 70196 Yoke 1
AV 3 70197 Armature, Motor [Ku] 1
AA 4 70198 Bearing 1
AA 5 70199 Bearing 1
A 6 70200 Clutch 1
A 7 70201 Frame, End, Drive 1
A 8 70202 Switch, Magneto [Ku] 1
A 9 70203 Frame, End 1
AV 10 70204 Brushholder 1
AA 11 70205 Spring, Brush 4
A 12 70206 Gear 1
A 13 70207 Retainer 1
A 14 73545 Retainer, Gear, Starter [Ku] 5
A 15 70208 Spring 1
A 16 73547 Spring, Ext [Ku] 1
A 17 70209 Bolt 2
A 18 20433 Seal, Org 2
A 19 70210 Bolt 2
A 20 20432 Bolt 2
A 21 70211 Cover 1
A 22 73551 Nut, Hex [Ku] 1
A 23 70212 Nut 1
A 24 70213 Tube, Drain, Starter 1

M20 Diesel 9016051 (8-2016)

A
iy
©



ENGINE BREAKDOWN

Fig. 15 - Nozzle Holder and Glow Plug Group

Ref. Part No. Description Qty.
1 73554 Pipe, Overflow 1
2 73555 Fitting, Fuel [Ku] 1
3 40166 Gasket, F/ Bolt [Ku] 1
v 361373 Hose, Fuel [Ku] 1
A 4 9004389 Pipe, Fuel, Overflow [Ku] 2
A 5 9004390 Pipe, Clip [Ku] 4
v 6 372917 Housing Assy, Nozzle 1
A 7 9004450 Gasket [Ku] 1
A 8 9004451 Seal, Heat [Ku] 1
9 70965 Tube, Injector, Pipe #1 [Ku] 1
10 70966 Tube, Injector, Pipe #2 [Ku] 1
11 70967 Tube, Injector, Pipe #32 [Ku] 1
12 70968 Pipe, Injector, # 4 3
13 30131 Clamp, Tube, Inj, Pipe #1 [Ku] 3
14 39507 Clamp, Pipe 4
15 393566 Screw, W / Washer 1
16 84638 Glowplug [Ku] 3
17 73560 Cord, Ele, Glowplug 3
18 9004393 Nut, Flange [Ku] 3

5-20 M20 Diesel 9016051 (8-2016)



ENGINE BREAKDOWN

Ref. Part No.
372917

9004395
9004396
9004397
388500

9004398
9004399
9004400
9004401

> >

o~NOO O~ WN =

Fig. 16 - Nozzle Holder Breakdown

Description

Housing Assy, Nozzle
Nut [Ku]

Washer, Adjusting [Ku]
Nozzle, Spring [Ku]
Spacer [Ku]

Rod, Push [Ku]

Nut, Nozzle [Ku]
Washer, Plain [Ku]
Nozzle [Ku]

Qty.

e e e e oY

M20 Diesel 9016051 (8-2016)

5-21




ENGINE BREAKDOWN

Fig. 17 - Injection Pump Group

M20 Diesel 9016051 (8-2016)

5-22



ENGINE BREAKDOWN

Ref. Part No.
9004376
84635
84651
73588
73589
73590
73563
39065
70972
9 70973
10 84644
11 73561
12 73562
13 9004454
14 70165
15 39160
16 70188
17 73565
18 70974
19 39121
20 39065

> J
©o0oO~NOOOhWN-=

Fig. 17 - Injection Pump Group

Description

Eye, Joint [Ku]

Pump, Injection [Kubo]
Follower, Screw, Pump, Injection[Ku]
Gasket, Ftg, Banjo [Ku]
Screw, Hex [Ku]

Gasket, F/ Screw [Ku]

Nut [Ku]

Washer, Lock, Split [Ku]
Shim

Shim

Shim, Pump, Injection

Bolt [Ku]

Stud [Ku]

Cover, Solenoid [Ku]

Gasket, Solenoid, Throttle [Ku]
Bolt, Hex [Ku]
Cover, Hole, Pump [Ku]
Cover, Hole, Pump, Fuel [Ku]
Gasket, Pump, Fuel [Ku]
Nut, Hex [Ku]

Washer, Lock, Split [Ku]

Qty.

NN == a2 =2 0OW=Rr 22 00 W=, 2N

M20 Diesel 9016051 (8-2016)

5-23




ENGINE BREAKDOWN

Fig. 18 - Injection Pump Breakdown

5-24 M20 Diesel 9016051 (8-2016)



ENGINE BREAKDOWN

Fig. 18 - Injection Pump Breakdown

Ref. Part No. Description Qty.
v 1 84635 Pump, Injection [Kubo] 1
A 2 84648 Plunger, Pump, Inj [Ku] 4
A 3 73567 Valve, Eng [Delivery, Ku] 4
A 4 73568 Spring, Cmpr, Valve, Injector [Ku] 4
A 5 73569 Gasket, Valve, Injector [Ku] 4
A 6 73570 Holder, Valve, Inj [Ku] 4
A 7 73571 Seal, Org [Ku] 4
A 8 73572 Flange, Sleeve [Ku] 4
A 9 73573 Pin, Joint, Inj [Ku] 4
A 10 73574 Seal, Org [Ku] 8
A 11 73575 Screw, Hex [Ku] 8
A 12 73576 Tappet, Pump, Injection [Ku] 4
A 13 73577 Pin, Tappet [Ku] 4
A 14 73578 Pin, Clamp 1
A 15 73579 Spring, Cmpr, Plunger [Ku] 4
A 16 73580 Seat, Spring, Upper, Injector [Ku] 4
A 17 73581 Seat, Spring, Lower, Injector [Ku] 4
A 18 73582 Shim, Tappet, Injection [Ku] 1
A 19 84649 Control, Fuel 1
A 20 84650 Plate 1
A 21 73585 Screw, Pump, Injection [Ku] 5
A 22 73586 Sleeve, Cntrl, Pump, Injection [Ku] 4
A 23 84651 Follower, Screw, Pump, Injection[Ku] 1
A 24 73588 Gasket, Ftg, Banjo [Ku] 2
A 25 73589 Screw, Hex [Ku] 1
A 26 73590 Gasket, F/ Screw [Ku] 1

M20 Diesel 9016051 (8-2016) 5-25



ENGINE BREAKDOWN

> > > > > J

)
1)
-

P N

— 00O ~NODOGO PPN —

. Part No.

9004446
9004447
73606
361375
40166
30136
73610
9004374
361375
40166
9004375

Fig. 19 - Idling Group

Description

Idling, Apparatus [Ku]
Bolt, Adjustment Assy [Ku]
Nut, Hex [Ku]

Nut, Cap [Ku]

Gasket, F/ Bolt [Ku]
Cap, Screw, Idler [Ku]
Screw, Adj, Stop [Ku]
Nut, Lock [Ku]

Nut, Cap [Ku]

Gasket, F/ Bolt [Ku]
Gasket [Ku]

Qty.

e S L S I e O N Tl ) I N e Sy

5-26

M20 Diesel 9016051 (8-2016)



ENGINE BREAKDOWN

Fig. 20 - Speed Control Plate Group

07445 - M20, D
Ref. Part No. Description Qty.
v 1 70982 Plate, Cntrl, Spd [Ku] 1
A 2 73619 Lever, Cntrl, Spd [Ku] 2
A 3 9004385 O-Ring [Ku] 1
A 4 40407 Pin, Spring [Ku] 2
A 5 73621 Washer, Flat [Ku] 2
A 6 73622 Nut, Hex [Ku] 2
A 7 73623 Lever, Plate, Cntrl [Ku] 1
A 8 73624 Lever, Stop [Ku] 1
A 9 70983 Seal, Oil [Ku] 1
A 10 73625 Spring, Tors [Ku] 1
A 11 73626 Shaft, Lever, Spd [Ku] 1
12 70984 Gasket, Cover, Spd [Ku] 1
13 41973 Bolt, Hex [Ku] 2
14 9004347 Stud [Ku] 2
15 39121 Nut, Hex [Ku] 2
16 39065 Washer, Lock, Split [Ku] 2
17 9004449 Bolt [Ku] 1
18 40166 Gasket, F/ Bolt [Ku] 1

M20 Diesel 9016051 (10-2023) 5-27



ENGINE BREAKDOWN

Fig. 21 - Governor Group

07447 - M20, D

Ref. Part No. Description Qty.
1 9004379 Spring, Start [Ku] 1
2 9004448 Spring, Governor [Ku] 1
v 3 9004775 Lever Assy, Fork [KU] 1
A 4 9004381 Lever, Fork [Ku] 1
A 5 9004382 Lever, Fork, Shaft [Ku] 1
A 6 9004283 Belt Kit, W/ Installation Tool 1
A 7 70989 Bearing, Ball [Ku] 1
8 73631 Cover, Lever, Gov [Ku] 1
9 361430 Gasket, Cover, Gov [Ku] 1
10 71995 Screw, Hex [Ku] 2
11 70991 Collar, Govnr [Ku] 1
12 70992 Bearing, Ball [Ku] 1

5-28 M20 Diesel 9016051 (8-2016)



ENGINE BREAKDOWN

Fig. 22 - Water Flange Group

Ref. Part No. Description Qty.
v 1 368090 Flange, Water [Ku] 1
A 2 384859 Pipe, Water, Return 1
3 73632 Fitting, Pipe, Plug [Ku] 2
4 70994 Gasket, Hsg, Thermostat [Ku] 1
5 41973 Bolt, Hex [Ku] 3
6 72994 Bolt 1
7 73633 Hose, Water [Ku] 1
8 73634 Clamp, Hose, Heater [Ku] 2
9 10852 Thermostat, 180deg, 1.7d [Ku] 1
10 10851 Gasket 1
11 368091 Housing, Thermostat [Ku] 1
12 40418 Bolt [Ku] 2

M20 Diesel 9016051 (10-2023) 5-29



ENGINE BREAKDOWN

5-30 M20 Diesel 9016051 (11-06)



	M20 Diesel NA Part Manual (S/N 008000- )
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Brushes, Replacement, Scrub Head
	Fig. 2 - Brushes, Replacement, Side Brush
	Fig. 3 - Main Frame Group
	Fig. 4 - Operator Station Group
	Fig. 5 - Operator Station Insulation Group
	Fig. 6 - Instrument Panel Group
	Fig. 7 - Seat Group
	Fig. 8 - Steering Group
	Fig. 9 - Front Cover Group
	Fig. 10 - Engine Cover Group
	Fig. 11 - Engine and Mount Group
	Fig. 12 - Engine Fuel Tank Group
	Fig. 13 - Engine Fuel Line Group
	Fig. 14 - Engine Air Cleaner Group
	Fig. 15 - Engine Alternator Group
	Fig. 16 - Engine Muffler Group
	Fig. 17 - Engine Radiator Group
	Fig. 18 - Engine Radiator Hose Group
	Fig. 19 - Battery and Electrical Group
	Fig. 20 - Wheel Group, Front Drive
	Fig. 21 - Wheel Group, Rear
	Fig. 22 - Brake Pedal Linkage Group
	Fig. 23 - Directional Pedal Group
	Fig. 24 - Hydraulic Pump Linkage Group
	Fig. 25 - Hopper Lift Arms Group
	Fig. 26 - Hopper and Debris Screen Group
	Fig. 27 - Hopper Cover and Dust Filter Group
	Fig. 28 - Hopper Bumper Group
	Fig. 29 - Hopper Door Group
	Fig. 30 - Cylindrical Scrub Brush Drive Group, Left Side
	Fig. 31 - Cylindrical Scrub Brush Drive Group, Right Side
	Fig. 32 - Cylindrical Scrub Brush Head Lift Group
	Fig. 33 - Cylindrical Brush Head Skirt Group
	Fig. 34 - Squeegee Lift Group, Rear
	Fig. 35 - Squeegee Group, Rear
	Fig. 36 - Squeegee Linkage Group, Rear
	Fig. 37 - Squeegee Group, Right Side
	Fig. 38 - Squeegee Lift Group, Right Side
	Fig. 39 - Squeegee Group, Left Side
	Fig. 40 - Squeegee Lift Group, Left Side
	Fig. 41 - Solution Tank Group
	Fig. 42 - Solution Tank Drain Group
	Fig. 43 - Solution Control Group (008000-014000)
	Fig. 44 - Solution Control Group (014001- )
	Fig. 45 - Recovery Tank Group
	Fig. 46 - Recovery Tank Drain Group
	Fig. 47 - Vacuum Fan Group, Scrubbing
	Fig. 48 - Vacuum Fan Group, Sweeping
	Fig. 49 - Hydraulic Schematic
	Fig. 50 - Hydraulic Hose Group, Steering and Propel
	Fig. 51 - Hydraulic Hose Group, Pump and Vacuum Fans
	Fig. 52 - Hydraulic Hose Group, Brush and Hopper
	Fig. 53 - Hydraulic Hose Group, Squeegee Lift
	Fig. 54 - Hydraulic Pumps Group
	Fig. 55 - Hydraulic Cooler and Tubes Group
	Fig. 56 - Hydraulic Reservoir Group
	Fig. 57 - Hydraulic Valve Group
	Fig. 58 - Electrical Schematic (008000-014000)
	Fig. 59 - Electrical Schematic (014001- )
	Fig. 60 - Electrical Wire Harness Group, Main (008000-014000)
	Fig. 61 - Electrical Wire Harness Group, Main (014001- )
	Fig. 62 - Electrical Wire Harness Group, Diesel Engine
	Fig. 63 - Electrical Wire Harness Group, Headlight
	Fig. 64 - Electrical Wire Harness Group, Hopper
	Fig. 65 - Electrical Wire Harness Group, Hopper Cover
	Fig. 66 - Electrical Wire Harness Group, Seat Switch
	Fig. 67 - Label Group

	OPTIONS
	Fig. 1 - ES Pump Group
	Fig. 2 - ES Tanks Group
	Fig. 3 - Side Brush Motor Group
	Fig. 4 - Side Brush Lift Group
	Fig. 5 - Side Brush Solution Control Group (008000- 014000)
	Fig. 6 - Side Brush Solution Control Group (014001- )
	Fig. 7 - Side Brush Hydraulic Valve Group
	Fig. 8 - Side Brush Hydraulic Hose Group
	Fig. 9 - FaST Pumps and Detergent Group
	Fig. 10 - FaST Solution Supply Group
	Fig. 11 - FaST Solution Supply Group with Side Brush
	Fig. 12 - FaST Wire Harness Group
	Fig. 13 - ec-H20 Solution Pump Group
	Fig. 14 - ec-H20 Solution Pump Supply Group (008000-014000)
	Fig. 15 - ec-H20 Solution Pump Supply Group (014001- )
	Fig. 16 - ec-H20 Solution Supply Group (008000-014000)
	Fig. 17 - ec-H20 Solution Supply Group with Side Brush (008000-014000)
	Fig. 18 - ec-H20 Solution Supply Group with Side Brush (014001- )
	Fig. 19 - ec-H20 Wire Harnesses Group
	Fig. 20 - Backup Alarm Kit
	Fig. 21 - Light Kit, Flashing
	Fig. 22 - Light Kit, Strobe
	Fig. 23 - Light Kit, Flashing Overhead Guard
	Fig. 24 - Light Kit, Strobe Overhead Guard
	Fig. 25 - Overhead Guard Kit
	Fig. 26 - Telemetry Group
	Fig. 27 - Vacuum Wand Kit
	Fig. 28 - Spray Nozzle Kit (008000-014000)
	Fig. 29 - Spray Nozzle Group (014001- )
	Fig. 30 - Transport Kit
	Fig. 31 - Squeegee Guard Kit
	Fig. 32 - Pressure Washer Mount Group
	Fig. 33 - Pressure Washer Solution Group (008000-014000)
	Fig. 35 - Pressure Washer Hydraulic Hoses Group
	Fig. 36 - Wet Dust Control Hopper Cover Group (010900- )
	Fig. 37 - Fire Extinguisher Kit
	Fig. 38 - Frame Tie Down and Tow Group
	Fig. 39 - Rear Squeegee Guard Group
	Fig. 40 - Front Cover Latch Group
	Fig. 41 - Detergent Metering Group (014001- )
	Fig. 42 - Spotlight Kit, Blue
	Fig. 43 - Documentation Group (Online Only)

	BREAKDOWNS
	Fig. 1 - Extended Scrub Pump Breakdown, 1021210
	Fig. 2 - Hydraulic Motor Breakdown, 379609
	Fig. 3 - Hydraulic Pump Breakdown, 1024251
	Fig. 4 - Hydraulic Motor Breakdown, 71729
	Fig. 5 - Hydraulic Motor Breakdown, 1029379
	Fig. 6 - Hydraulic Valve Breakdown, 1072997
	Fig. 7 - Hydraulic Valve Breakdown, 1072995
	Fig. 8 - Hydraulic Steering Valve Breakdown, 1024260
	Fig. 9 - Metering Solution Pump Breakdown, 73260
	Fig. 10 - Water Pump Breakdown, 1026743
	Fig. 11 - ec-H20 Module Assembly Breakdown, 9007882
	Fig. 12 - Seat Breakdown, 9018721
	Fig. 13 - Steering Gearbox Breakdown, 9015636
	Fig. 14 - FaST Injector Assembly Breakdown, 9008868
	Fig. 15 - Water Pump Motor Breakdown, 1225829

	ENGINE BREAKDOWN
	Fig. 1 - Crankcase Group
	Fig. 2 - Oil Pan Group
	Fig. 3 - Cylinder Head Group
	Fig. 4 - Gear Case Group
	Fig. 5 - Water Pump Group
	Fig. 6 - Main Bearing Case Group
	Fig. 7 - Head Cover Group
	Fig. 8 - Manifold Group
	Fig. 9 - Valve, Rocker Arm Group
	Fig. 10 - Fuel Camshaft Group
	Fig. 11 - Camshaft Group
	Fig. 12 - Piston and Crankshaft Group
	Fig. 13 - Flywheel Group
	Fig. 14 - Starter Breakdown, 74405
	Fig. 15 - Nozzle Holder and Glow Plug Group
	Fig. 16 - Nozzle Holder Breakdown
	Fig. 17 - Injection Pump Group
	Fig. 18 - Injection Pump Breakdown
	Fig. 19 - Idling Group
	Fig. 20 - Speed Control Plate Group
	Fig. 21 - Governor Group
	Fig. 22 - Water Flange Group





